28765-G01

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2002
REVISED 7/2002






SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

ST 350
ST SPORT

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..o\ttt et e e vii
ILLUSTRATED PARTS BREAKDOWN . . .. .ottt ettt et e e e e e e e e e e e e iX
ACCELERATOR - ALL CABLES . . . ..ottt e A-1
ACCELERATOR - CABLE AND LINKAGES . . . ..ot et et ettt e e A-7
AIR CLEANER . . . .o ot B-1
=] )2 c-1
BRAKES . .ttt D-1
CAB (FLAT WINDSHIELD) . . . .\t e e et e et e e e e e e e e e e e E-1
CAB (CURVED WINDSHIELD) . . . ..ottt et e e e e e e e e e e e e e e e E-9
CARBURETOR AND CHOKE . . . .\ttt et e et ettt e e e e e e e e e F-1
CLUT CH o G-1
DIRECTION SELECTOR - SINGLE CABLE . . . ..o ottt ittt e e e e e e e H-1
DIRECTION SELECTOR - DUAL CABLE . . . . ..ottt et e e e e e e H-5
ELECTRICAL SYSTEM . . . oottt et e e et e e e e e e e e e J-1
ENGINE AND MUFFLER. . . ..ottt e e e e e e e e e e K-1
ENGINE MOUNTING. . . oottt ettt e e e e e e e e e e e e e e L-1
FRONT SUSPENSION . ..ottt e e e e e e e e e e M-1
FUEL SYSTEM ..\ttt ettt ettt e e e e e N-1
REAR AXLE - SINGLE CABLE SHIFTER . . . ..ottt et e e e e e e e e e P-1
REAR AXLE - DUAL CABLE SHIFTER. . .. oottt ettt ettt e e e e e e P-3
REAR SUSPENSION . ...t e e e e e e e Q-1
SEATING .« . oottt ettt e R-1
STARTER / GENERATOR . ..ottt ettt e e e e e e e e S-1
STEERING. . . oo ittt e e e e e e T-1
TRUCK BEDS - ST 350 . . . .\ ettt e e et e e e e e e e e e e e e e e e U-1
TRUCK BEDS - ST SPORT . . . vttt et ettt et e e e e e e e e e e e e U-13
WEATHER PROTECTION . ..ottt et e e e e e e e e e e e V-1
WHEELS AND TIRES . ..\ oottt ettt et e e e e e e e e e e e e e e e e W-1
WINCH = ST 350 .. oottt ettt e e e e e e e e e e e e e X-1

Service Parts Manual Page iii




TABLE OF CONTENTS

Notes:

SPECIALTY PRODUCTS . ..o e e APPENDIX A-1

Page iv Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
OPTIONS/ACCESSORIES . . . oottt ettt e e e e e e e e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . ..ttt t et ettt et e e e e e e e e e INDEX-1

Service Parts Manual Page v




TABLE OF CONTENTS

SECTION

Page No.

Page vi

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual




ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page ix




ACCELERATOR - ALL CABLES

1 - Includes ltems 3 - 38, 40 - 45
2 - Includes ltems 3 - 36, 39 - 45

Ref Acc 9-1

Page A-1 Service Parts Manual



ACCELERATOR - ALL CABLES

Ref Acc 9-2

Service Parts Manual Page A-2



ACCELERATOR - ALL CABLES

To
Carburetor

Timing
Belt Cover

on Engine

Ref Acc 9-3

Page A-3 Service Parts Manual



ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z7I7-GUl | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 38, 40 - 45) (ST SPORT)...... 1
2 [Z7I7-GUZ | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 36, 39 - 45) (ST 350)............ 1
3 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................. 1
4 E7842-G0]) ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 [5766-G1 OVAL RIVET, 3/16" X 7/16" LG.....ooveovecreeeeeesresreseereeeseereneen. 6
6 E7512-G0]) ACCELERATOR PEDAL PAD .........ovvvivrenrenroesseensessses s 1
7 * ACCELERATOR PEDAL ........oovvoaeieseieesssesseesseses e 1
8 [[7838-GJ NYLON BUSHING ......oovvereeeeeeseeeeeeeeseee e anse 3
9 [[Z33Z-GUTl PEDAL PIVOT PIN ...ooocoeeeeeeeeeeeeeeeeeeeeee e 1
10 | [ZU63GH PUSH NUT, /32" .......ooovooeveoeeeeesseseseessses s 1
11 | [U386G3 CLEVIS PIN, 5/16" X 13/16" LG ...ooovvvrrveoceeeeeesseeeseessesessesssesssss s 1
12 | 755Gy TEFLON WASHER, 5/16" ........oveoeveeeeeeeeeeeeeeeeeesseeseeeesee s s 1
13 | [OU3B7G3 COTTER PIN, 3/32" X 3/4" LG .oocvocveeeeeeeeeeseeeeseeeesseeseeeeseeesa e 1
14
15
16 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......coooverveeeeoseeoeeeeeeeesseeseeeeee s, 1
17 | pos3ZGA NUT, 5/16 = 24 ... 2
18 | 72072-Go1 ACCELERATOR ROD ......oooevvaevionesessessessoesssseessessesssssssss s eseseenns 1
19 | [7B7753 SPRING RETAINER .....ooovvirerieseseseesssesseessessss oo 1
20 | [F3046-GO0 COMPRESSION SPRING .......ooevirreereneeeeisseesseeses e esenseessesnse 1
21 | [7979GH ACCELERATOR ROD BUSHING ....ccooocvurverreereeeeecseeeeees s 1
22 | M7BrGh SPRING RETAINER ......ooovveirverreeeceesessessesesesssesssees s 1
23
24
25 | [Z7IEGol MICRO SWITCH CAM ......ooovooeeeeeeeeeeseeeeeees e 1
26 | puaB7G3 SETSCREW, 1/4 - 20 X 3/8" LG w..oooveerrveoeeeeeeenseensees e 1
27 | pURE0GE LOCK NUT, 5/16 = 24 ...oooooveeoveoseeeeeeeeesesseesssesssees e 1
28 | P5B53-GU3 PEDAL BOX AND COVER .......corviireeaemeeeeeeeeeeeeeeeeseseeeeesses s 1
29 | pIOSLGOR SCREW, #8 - 16 X 1/2" LG w..oooveoeeoeereeeeeeeeeseseeesseeses s 4
30 | pUBBAGH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......evveerrerrrerrrrererenrionne. 4

Service Parts Manual


.?sku=72717G01
.?sku=72717G02
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=00550G4
.?sku=25853G03
.?sku=01051G01
.?sku=00684G6

ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

31

32 | P5BEIGUY MICRO SWITCH......ooocoeeieeeeeeeeeeeeeeeeeee e 1
33 | pIOS0GOY SCREW, #4 - 20 X 5/8" LG w..ooovvvoeveererciessiossissiessessses s s 2
34 | [ZZ0IGU4 WIRE HARNESS (PEDAL BOX) .....oovumivraeirrsissississnsessses s 1
35 | BRG] LOOM FLEX (BULK)......ooovurveimreeeeeseseeeeeeeeseeeeeseessees s AR
36 | [7BI8G] WIRE TIE .o 2
37

38 | ZTIEGUl ACCELERATOR CABLE (ST SPORT) .....ooovurvanreeeeeeeenseessesseeseeseseeseannes 1
39 | EIEe ACCELERATOR CABLE (ST 350)........ccvuveeereeeeeesiesseeseeeeeeessesssssesseennens 1
40 | [Z706-GUJ ACCELERATOR CABLE BUSHING ..........coorvirvinriscsenisesiessisss s 1
41 | [ZBUIGUY COMPRESSION SPRING .....ooorvarriarirnressissiesssssses s 1
42 | PEIZTGUZ CUP WASHER, 1/5" .....ooveoeveereeeeeeseeseseeesvesseese e sesse s 1
43 | pUr3aGH LOCK NUT, #10 - 32 ....oooeveceeoceeeeeeeseeeeeee e 1
44

45 | 70116-G01 ACCELERATOR PEDAL BRACKET ....cooouviiiveniiiiessessses s 1
46 | pOTISGR BOLT, 5/16 - 18 X 4/5" LG ....eooveeoreeceeereseeeeeeeeeenseeeseesseseseess s 4
47 | [OIZ5GOY | PEDAL PIVOT COVER ....ooiiiiicieceeeeeseeeeeeeeeesees s 1
48

49 | 72701-G01 | ACCELERATOR CABLE MOUNTING BRACKET ....ccccooviviiiieiirsiesresiisneans. 1
50 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......cooourmemrremrerereeceeeseeesesseessesssessssseseessessess e 2
51 | 72703-GO1 | THROTTLE CABLE MOUNTING BRACKET .....coooveiveareeeeecreeeseessesses e, 1
52 | 72269-GO1 | FLANGED NUT, M8 X 1.25 MM .....ccoocsvuierrirciesseessessessssssssess s 2
53

54

55 | FZZOBGOY | GOVERNOR ARM .....ooiimiiiicieiceeceeseeosseeeeeeseessessesseessessesess e 1
56 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......evvmrierienreaessscsssssessessssssssssess s 1
57

58 11845-G3 INSULATED CABLE CLAMP, 11/16" ........o..oveeeveeeeereeeeeeeseseeessesssesse s 1
59 | 72269-G01 | FLANGED NUT, M8 X 1.25 MM .......ceovuiverrreecerereeeesesreesseissesssssesesseessesssssnen 1
60

Page A-5

Service Parts Manual



.?sku=25861G01
.?sku=01050G01
.?sku=72201G04
.?sku=17313G1
.?sku=17618G1
.?sku=72713G01
.?sku=72713G02
.?sku=72706G01
.?sku=72809G01
.?sku=25727G02
.?sku=00734G5
.?sku=00715G2
.?sku=70135G01
.?sku=72708G01

ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [Z055GUN | ACCELERATOR CABLE BRACKET ......coovioiieoreeemeeeereieseieseeseesssssssssenese. 1
62 | 7518 WIRE TIE oooovooeveeeceeeeeee e 1
63
64 | [3357G01] | GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 | 72705-GO1 GOVERNOR COVER ......cooorvieereeeeeeeeeeeseeeeeeseseesseeeeees e 1
66 | 24880-GO1 DECAL (WARNING - GOVERNOR) ........oorvrrmriercrenesessiessiesssssssessessseons 1
67 | pOIISGH BONDED WASHER, 1/4" .......ooovreeeveoseeeseoessoesssossseassoses s 2
68 | M@BULGI] | RIVET, 3/16" X 9/16" LG (ALUMINUM).........coovmomremmreecreeseieneeseeeeeesesesenene. 2
69
70 | [ZTIZTGOY | THROTTLE CABLE. ... iieiceeceeeseeseeeceeseseseees s 1
71 | 7BIBGY WIRE TIE oooovoocveoeoeoeeeee oo 1
72
73 | FBIBZGOT | PEDAL GUARD........ooooooeceeeeeceeeeeeeeeeeeeeeeeee e 1
74 | poazcy BOLT, 1/4 - 20 X 3/8" LG ..ovvvoevveoereeereeseeeseoesseesssessses s 2
75 | DITIOGOL | WASHER, 1/4" (STAINLESS STEEL) ..ovvoeveeeeeeseeoeeseoeeseessesssess s 2
76 | DUB5EGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cveeveeceeeeeeeeseseeeeeeeeeseeeeeeeeneee 2

Service Parts Manual

Page A-6


.?sku=72055G01
.?sku=17618G1
.?sku=17618G1
.?sku=74457G01
.?sku=00915G1
.?sku=14601G11
.?sku=72714G01
.?sku=17618G1
.?sku=17618G1
.?sku=75757G01
.?sku=00414G6
.?sku=01110G01
.?sku=00654G2

ACCELERATOR - CABLE AND LINKAGES

1 - Includes ltems 2 - 47
131 - Includes ltems 2 - 40, 42 - 47, 132

5—1

Part of
Accelerator
Cable

RefAcl 9-1

Page A-7 Service Parts Manual




ACCELERATOR - CABLE AND LINKAGES

RefAcl 9-2

83 - Includes Items 84 - 94

104 - Includes ltems 105 - 117

6

%% :%S?O

72

0,
e 67
o 26"

64 - Includes ltems 65 - 72

Timing Belt
Cover on

86 - Includes ltems 87 - 94

Service Parts Manual

Page A-8



ACCELERATOR - CABLE AND LINKAGES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [2062GU3 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 47) (ST 350) .....ovvovrrerreane.. 1
2 70116-G01 ACCELERATOR PEDAL BRACKET .....coveooeeveeeeeeeseeoeeeeeevees e 1
3 pIOSI-GO] SCREW, #8 - 16 X 1/2" LG ..ovveeecveeveoeeeeeeeeseeessoesses s 4
4 P5853-G01 PEDAL BOX AND COVER .......oovvirmrrimececeeessesesseesesessses s 1
5 DUBBZ-GH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......covveereeerrererererereeane. 4
6 P5861-G0]] MICRO SWITCH.....oovvocveoeeoe s 1
7 pI050-GO]) SCREW, #4 - 20 X 5/8" LG ...cveveeveoereoeeeeeeeeseeessoesseessessssessses s 2
8
9 72066-G01 CONTROL ARM ..o 1
10 | E3860-GY BEARING .......ocovtoveoeseeeseeseees e s 2
11 | P3eZGy NYLON WASHER, 5/16".........oeorverrreremsessnseesssesssessessesssssssasssssssssssesnsseons 2
12 | [ZU6EGy PUSH NUT, 5/16".......ooocveoceeeeeeeeeeseeeeseees e eese oo enessen s 1
13 | 25768-G01 PIVOT ROD ....ooooveeeeeeeeeeeeee e 1
14 | [ZEIGoT PIVOT BRACKET ...oooooevoaeetsieseees s ssees s 1
15 | [Z390-G] LOCK NUT, 318 = 24 ....oooooeoeeoeseeeseeeeeeee e 1
16
17 | ZI98G03 MICRO SWITCH CAM......cooveoeineeeeeeseeeeeees oo 1
18 | pUS50-GA LOCK NUT, 5/16 = 24 ...oovooeeoovooseeeseeseees s 1
19 | pogBrG3 SETSCREW, 1/4 - 20 X 3/8" LG ...oovcvvvrveoeeeereenseessees e 1
20 | 72074-Go1 CONTROL ARM LINK ....oovoooeeneeeseeeeeeeeeeeeeeseee oo 1
21 | [ZZZmTo SHOULDER BOLT, #10 - 24 X 11/16" LG ....ooveorveeeeeeceeeeeeseeeseeeeenee 1
22 | pos3zZG3 NUT, 5/16 = 24 ...oovooceeeeeeeeeee oo 2
23 | [M7BrrGh SPRING RETAINER ......ooovvoirieameeeeseseeseessesesesssessses e 1
24 | [M7I79G ACCELERATOR ROD BUSHING .....co.ooeveaeeeeeeeeeeeeseeeeeeeeeeees s 1
25 | [73026G00 COMPRESSION SPRING ......oorvearrereeoeeeeseeieseeeseeesseeeeeeeess e 1
26 | 787753 SPRING RETAINER .....ooovviieeineseseseesssesseesseesss s 1
27 | 72072-Go1 ACCELERATOR ROD ......oooeviaevianisessssssssesssssssessesssssssss s 1
28 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) .........ocvvoreeeeeeemeeeseeeeeseeeeeeeees s 1
29 | [U3B6G3 CLEVIS PIN, 5/16" X 13/16" LG w...ooveoeverceeeeeeseeeseeees e 1
30 | [E7838G NYLON BUSHING ......oooveieveecseeeseeesesesesssesssssssss s assesssss s 3

Page A-9 Service Parts Manual



.?sku=72062G03
.?sku=01051G01
.?sku=25853G02
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=23860G1
.?sku=24621G1
.?sku=12064G1
.?sku=72199G01
.?sku=14390G1
.?sku=72198G03
.?sku=00550G4
.?sku=00487G3
.?sku=72225G01
.?sku=00532G4
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=10386G3
.?sku=17838G1

ACCELERATOR - CABLE AND LINKAGES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 7Z55Ga TEFLON WASHER, 5/16" .......oorveeeveeeeeeeeeeeeeeeeeeesseeseeeseo s sseeeeesee e 1
32 | [MU387TG3 COTTER PIN, 3/32" X B/4" LG w..cvooeveoeeeeeeeeeeeseeeeeeeseeeeeeeeee e 1
33 | [ZE3ZGUY PEDAL PIVOT PIN ...ooocveoeeeiieseeessseseie oo 1
34 | [ZUsEGH PUSH NUT, /32" ......ooovooevoeceoeeesesesees s ssss s 1
35 | [E390GI LOCK NUT, #10 = 24 ... 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) .......co.ovvorrreecrererinnes AR
37
38 | [ZZOIGOZ WIRE HARNESS (PEDAL BOX) ......covooeeeeeeeeeeeeseeeseeeeeeeeeseees e 1
39 | BEG] LOOM FLEX (BULK)......vveoveeoeeeeneeeeeeeeseeeeeeeesseeeeees e eese e AR
40 | [7BIBGH WIRE TIE ..ot 2
41 | 72065-G02 ACCELERATOR CABLE (ST 350)........ccrvvrrvrrrreereesnsseessesssssesssssseeseseesenns 1
42 | 00559-G8 WASHER, 5/16" .......ooveeoeeeereeeeeeeeeseeesseseseeeessseeesseeeseeseesesseseeee s sneseeseseneens 1
43 | 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 44 - 47)............. 1
44 | BT83EGUY ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 45 - 46)............ 1
45 | [ME766GT OVAL RIVET, 3/16" X 7/16" LG .....ooeveoveeeeeeeeeeesseeeseessesesseesssennnes 6
46 | E75IZGUY ACCELERATOR PEDAL PAD .........oovvirrereeeeeeeseeeseeeeeeeeeeennenne 1
47 * ACCELERATOR PEDAL
48 | poTISG3 BOLT, 5/16 - 18 X 4/5" LG w..ooovvoereeereeecsesseeeeseseseesssess s ss s s 4
49 | FUIB5GOY | PEDAL PIVOT COVER ....oooiiiicseieeeseeeseiesseesseesssessssss s 1
50
51 | 72401-G02 | CHOKE CABLE (WITH NUTS) (ST 350) ....vooireerreemeeeeereeseeeneeseesessesssessnesee. 1
52 | pUSEBG4 LOCK WASHER, 9/16"........ooovvorereeereeseseseoessessssosssesssesss s esssse s 1
53 | pU545-G4 JAM NUT, 9716 = 18 ..ooeooeoeeeoeeeeeeeeeeeeeseessee oo 1
54
55 | FZIEEGOT | RETAINER ....ooooiooieeeceeeceeeeeeees oo 1
56 | [ZI5ZGON | CHOKE CABLE ADAPTER.......coooiiiiiiceeseeisesssssssseessiessssssesssssssssessssssssn 1
57
58 | pU544-G4 JAM NUT, 516 = 24 ..o 2
59 | P5737G0J | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62).......c..ccccounrvmnnan.. 1
60 | E372ZGT ADJUSTING ROD (SHORT).....ooomrvierrieesesesesessesesessseessessssss s 1

Service Parts Manual Page A-10


.?sku=17255G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=14390G10
.?sku=72201G02
.?sku=17313G1
.?sku=17618G1
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=00715G2
.?sku=70135G01
.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01
.?sku=00544G4
.?sku=25737G01
.?sku=23722G1

ACCELERATOR - CABLE AND LINKAGES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | PAFB5GI BALL JOINT SOCKET w....oooveoeeeeeeeseeeseeeseeese e s 2
62 | [pUSZ6GA NUT, #10 = 32....oooeoeeeoeeeoeeeeeeeeese e 2
63
64 | P5760-G0N | CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 | 25759-GO1 CARBURETOR PIVOT .....oooivoimreeeeeeeeeeeeeeseeeseeeseees e 1
66 | E3860G BEARING .......ocoovmeveoeteeeseesseees e 2
67 | EFBZIG NYLON WASHER, 5/16"..........voorverrreoemssensesssssssseesessssssssssssssssssassesssseons 2
68 | 25768-GO1 PIVOT ROD .....ooooveeeeoeeeoeeeeeeeeeseeeeeeeeeee e 1
69 | [ZU6ZGIH PUSH NUT, 5/16"......oooocveoeveeeeeeeeeeseeeeseeeseeeseeesee e 1
70 | 24479-G1 BALL JOINT BALL .....ooooveoeeeoiioseceeseessse e 2
71 | pUsE5-GH LOCK WASHER, #10 ......oovvvveeeeoesoseseesssesseesssessssesssesssss s 2
72 | pUSZEGR NUT, #10 = B2...ooooeoeeeeeeeeeeeeeeeeeeeeeeeeee oo en e 2
73 | FZIIZTOD | PIVOT BRACKET ..o 1
74 | @390G]Y LOCK NUT, 318 = 24 w..oooovoeeooceoeesoeeseeseee e 1
75 | pUBEIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......cvvevverreeeereeeseesesessseessenee 2
76 | [@390-G4 LOCK NUT, 1/4 = 20 oo 2
77
78 | 72254-G01 | THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81)............. 1
79 | [rzZeUTGod ADJUSTING ROD (LONG) .....oooveeveerrieseseseeeseesessseseessssese s 1
80 | pZEEEGI BALL JOINT SOCKET w....oovvooeeeeeeeeeeeseeeeeeeseeeseee s 2
81 | pUSZEGA NUT, #10 = 32....oooeoeeeoeeeeeeeeeeeeeese e 2
82
83 | PG570ZGUI | GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 | 25655-G01 BELLCRANK BRACKET .......ooviorveeeeeeeeeeeeeeeoeeeeeseeeeeees s 1
85 | MZ390G] LOCK NUT, 318 = 24 ... 1
86 | P5763GUY GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ................... 1
87 | 25762-Go1 GOVERNOR PIVOT ......ooooiiiieneseseoeseessesesesesesesss s 1
88 | E3BE0GH BEARING .....ocoooveoreeeeeeeeeeeeeeesee e esees e aese e 2
89 | EZBZIGA NYLON WASHER, 5/16" ........oveorreerreereeeemseeseeeeseseeseaesessssseeseseesesnenes 2
90 | 25768-GO1 PIVOT ROD.......ooooimveeeseoeesoessesessssssasssesssessesssss s sssassesss s 1

Page A-11

Service Parts Manual



.?sku=24465G1
.?sku=24465G1
.?sku=00526G4
.?sku=00526G4
.?sku=00526G4
.?sku=25760G01
.?sku=23860G1
.?sku=23860G1
.?sku=24621G1
.?sku=24621G1
.?sku=12064G1
.?sku=00565G5
.?sku=00526G4
.?sku=00526G4
.?sku=00526G4
.?sku=72197G01
.?sku=14390G1
.?sku=14390G1
.?sku=00661G8
.?sku=14390G4
.?sku=72609G01
.?sku=24465G1
.?sku=24465G1
.?sku=00526G4
.?sku=00526G4
.?sku=00526G4
.?sku=25702G01
.?sku=14390G1
.?sku=14390G1
.?sku=25763G01
.?sku=23860G1
.?sku=23860G1
.?sku=24621G1
.?sku=24621G1

ACCELERATOR - CABLE AND LINKAGES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 | [ZUsAGT PUSH NUT, 5/16" .....oooeeeoceeoeeeeeeeeeee e 1
92 | 24479-G1 BALL JOINT BALL ..o 2
93 | pUBE5-GH LOCK WASHER, #10 ........cooorveeeseesreeseiessssseessssssesssssssesss s 2
94 | pusZE4 NUT, #10 - 32 .oooooeeeceeeeevee e 2
95
96 | 00276-G6 BOLT, 5/16 - 24 X B/4" LG w..ooovvooreeeerooeeeeesseeesesesessssss s sssas s 2
97 | pUBE5-GH LOCK WASHER, 5/16" ........ooorverrreeereseeesssesseesssessssssssessssssessess s 2
98
99 | P5737GU3 | GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102) .........cvvererenreene.. 1
100 | E372ZGY ADJUSTING ROD........oooiieeeiemseocssesseseseeseseesssessssssssessssssssessssssesnesesenes 1
101 | p2Z65-G] BALL JOINT SOCKET w....oovvvaioeecsseenesoeseeessssssees s 2
102 | pUSZEGA NUT, #10 = 32....oooeoeeeoeeeeeeeeeeeeeese e 2
103
104 | P56I0-GON | GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) ........... 1
105 | P5765-G07 GOVERNOR BELLCRANK .......covvmmevereveeciesesesssessses e 1
106 | 24479-G1 BALL JOINT BALL ....ooooveoeeeoeceeeeeeseeeseeeee s 1
107 | pU733CH LOCK NUT, #10 = 32....cooeoeeeoeeeeeeeeeeeeee oo 1
108 | [Z390-G4 LOCK NUT, 1/4 = 20 oooocoeeeoeeoeseeeeseeeeee s 1
109 | BEZ75GZ GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117).......... 1
110 | EZ752Gl GOVERNOR BRACKET .....oooioerireeceeeseeeeeeeeeeeeseee e 1
11 | psZ7Esy GOVERNOR ROD ....oooooivieieeeeeseeeseeseeeeeeeeees oo 1
112 | pPZ753Gy BUSHING w....oovveoeeeeececoceee e 1
113 | P566LGUT CUP WASHER ......oocvoovooeeoeeiesesessee oo 2
114 | p3578G] COMPRESSION SPRING........orvvovreereeeeeeseeeseeeseeeeeesseeeseesesessenee 1
15 | pZ75aGY BUSHING w....ooveooeereceeeeveeeeee e sse e 1
116 | E3859-G] GOVERNOR ADJUSTER .....ooorviairereeonseesssasssesseessssssssesssess s 1
117 | pUSZ6-G4 NUT, #10 - 32 oo 1
118 | pUZILGA SETSCREW, 1/4 = 20 X 1/2" LG..oooeveoeeeeeeeeeeeeeeeeeees e 2
119 | BEZBBGUN | SPRING ..o 1
120 | P52Z86-GY SAFETY SEAL, 3/8"....ocoooveeoreeeesessseseeesssessssssssssesssssss s sse s 1

Service Parts Manual Page A-12


.?sku=12064G1
.?sku=00565G5
.?sku=00526G4
.?sku=00526G4
.?sku=00526G4
.?sku=00565G8
.?sku=25737G03
.?sku=23722G1
.?sku=24465G1
.?sku=00526G4
.?sku=00526G4
.?sku=00526G4
.?sku=25690G01
.?sku=25765G01
.?sku=00734G5
.?sku=14390G4
.?sku=22751G2
.?sku=22752G1
.?sku=25274G1
.?sku=22754G1
.?sku=25661G01
.?sku=23578G1
.?sku=22754G2
.?sku=23859G1
.?sku=00526G4
.?sku=00526G4
.?sku=00526G4
.?sku=00491G4
.?sku=25738G01
.?sku=25286G1

ACCELERATOR - CABLE AND LINKAGES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | [Z064G3 PUSH NUT, 3/16" .....oooeveoeeeeeeeeeeeeeee oo eeesees s 1
122
123 | P5653-GUN | ACCELERATOR CABLE BRACKET .....ooveecveeceeocesseseesseessses s 1
124 | E6BZ6GUN | LOCK WASHER, 8 MM ........oooooieoiieeeesseeeesss oo 2
125 | 26827-GOL | NUT, M8 X 1.25 MM ....oorireireeeeocreceeeeeeeseseeeseseesseeseesssssees s eesesssessnes e 2
126
127 | [Z055-G0N | ACCELERATOR CABLE BRACKET .....cooooiveeceeocessesiesseessses s 1
128 | [76I8GY WIRE TIE oooovooeveeeeeeeeeeeeeeeeeeeese oo 7
129
130
131 | [Z062-GUN | PEDAL BOX ASSEMBLY (INCL ITEMS 2 - 40, 42 - 47, 132) (ST SPORT)........ 1
132 | [Z0B5-GOY ACCELERATOR CABLE ........oovvoevoeeeeeeeeeeeeeeeeeseeeseeeeeee s 1
133
134 | P5BI3-GU4 | CHOKE CABLE (WITH NUTS) (ST SPORT) ..oovvoveeceeeeeeeeeeessesssesseesseesseone 1

Page A-13 Service Parts Manual



.?sku=12064G3
.?sku=25653G01
.?sku=26826G01
.?sku=72055G01
.?sku=17618G1
.?sku=72062G01
.?sku=72065G01
.?sku=25693G04

ACCELERATOR - CABLE AND LINKAGES

Service Parts Manual Page A-14



AIR CLEANER

~ g

o0 P

IR

e

e

AL,
S,

See BODY
Section

(o N\
L)
Y

\

Ref Air 9

L7 L7
LI

L7
S VS
225
LI

2
9 - Includes ltems 10 - 13

Carburetor

..A
I
L7 A
LA
s
R
LR
i
P Z/
25

Front of Vehicle

4

Page B-1 Service Parts Manual




AIR CLEANER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ZZI6GON | INLET ADAPTER ....ooooooeieeececoeeeeiesseeeeeeeeeeeeeae e eesee e 1
2 [ZEIE5GUT | GASKET oo 1
3 [I055-GOT | RIVET, 3/16" X 1" LG (ALUMINUM) .........ovverreeneeecseeeeseesseseseesesessseseesss 4
4 [[I391-G3 HOSE CLAMP, 2 1/16" .......ooooveoeeeoseeeseeeeseesseessesese s 1
5 [Z537GU | HOSE (CONVOLUTED) (ST 350) ...c.cimeereeeeeeeeeressesseseseeesssneseesesesseseseeeseeee 1
6 [2637-G01 | HOSE (CONVOLUTED) (ST SPORT)....coovvemmeeresssresessesssssessesesessssesseessse 1
7 [[I39-G] HOSE CLAMP, 1 5/16" .......oooorveocreecreseeesesesseesssesssssssess s 1
8
9 [Z507-G01 | AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 10 - 13) ............... 1
10 | 72598-GO1 | AIR CLEANER CANISTER ....oivioiieieeiseeessesensesssseseseessses s 1
11 | [Z5IFGOT | AIR CLEANER COVER......oooomiceeeeeeeeeseeessoeesess s 1
12 | EZBUEGOY | AIR CLEANER LATCH ...ooiioocoeeeceoeceeeeeeeeeeeeee e 2
13 | pP8a6ZTUN | AIR CLEANER DUST COLLECTOR.....ovmcveeceeeceeeeeeeeeeeeeeeee e 1
14 | E8Z63GUN | AIR CLEANER ELEMENT ...oooovvooiieceeseceesis oo 1
15
16 | [ZBI9ZG00 | HOSE (AIR FILTER TO CARBURETOR).....cooceveoeeeereseeeeeeeeeeessseseeeseeenrenne 1
17 | [I39LGH HOSE CLAMP, 2 1/8" .......oovvooeeeeeeeeeeeeeeeeeseeeseeeeeeeeeee oo 1
18 | [MBILGY HOSE CLAMP, 1 /16" ........oooovooeeeseeeeseeeeeseesseesssssse s 1
19 | EB7Z7GUL | CARBURETOR GASKET ...oomiioeecieecieeesosessseesosssesssesssesssses e sessnssens 2
20 | 72739-GO1 | CHOKE/THROTTLE BRACKET ....oimiiiooereeeeeeoseeeeseeeeeeeeeeeeseeseseeeesessseee 1
21 | EBTZBTON | CHOKE BRACKET ....oooiioceeeceeeeeeeeeeeoeeeeeeeeseeeseeeeeeee oo 1
22 | [ZBITGOY | CARBURETOR ADAPTER .....oooiiiicieiceessesissesesssssssssssosssssssssssssessssesssssssnee 1
23 | FZIBLGOD | POV HOSE ... 1
24 | BBTZEGI | SPACER, 5/16".......iooieeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeesee e 4
25 | pUBEATGY LOCK WASHER, 1/4" (STAINLESS STEEL) w....covveecveeeeeeeeseeeeeeeeeeeeeeeenee 2
26 | [3B3ZG] NUT, MB X L. sesess s 4
27 | [ZB05GOY | CARBURETOR BAFFLE.......comiooiieeicreoceeseessosseossssssssessesssssssssssssesssses s 1
28 | TZBIETGOI | STUD .o 2
29 | pEB3TGUY | BOLT AND WASHER, M8 X 1.25 X 20 MM ....oooovveveoceeeseeeeeeeeee e 2
30 | pUsE5-GY WASHER, 5/16" .....ovoovererreresesessssssesssesssesssssssssssssssseessssessssssssssssssssss s 2

Service Parts Manual



.?sku=72416G01
.?sku=72415G01
.?sku=71055G01
.?sku=11391G2
.?sku=72637G02
.?sku=72637G01
.?sku=11391G1
.?sku=72607G01
.?sku=72599G01
.?sku=72604G01
.?sku=28462G01
.?sku=28463G01
.?sku=72592G01
.?sku=11391G6
.?sku=11391G7
.?sku=26727G01
.?sku=26728G01
.?sku=72591G01
.?sku=72151G01
.?sku=23726G11
.?sku=00664G7
.?sku=13632G1
.?sku=72605G01
.?sku=72514G01
.?sku=26639G01
.?sku=00565G8

AIR CLEANER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 | 72596-G01 | AIR FILTER BRACKET (LINKAGE ACTUATED CARBURETOR).......ccc.ooeev.. 1
34 | 75878-G01 | AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR)...........coovvvmreene.. 1
35 | [Z537rG3 BOLT, M6 X 1 X 20MM LG w...ooooorveeeeeeeeeeeeeeeeeeeseee e 1
36 | pUBEEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w...ooovvvocveecveeseeeeseesesesssssessn s 1
37 | DIIIOGOL | WASHER, 1/4" (STAINLESS STEEL) ..ooooocvoereeeceeeeseeeseessessseessseesssessssnnse 1
38 | poaTsG3 BOLT, 1/4 - 20 X 1 1/4" LG oo 2
39 | 00559-GO7 | WASHER, 14" ......oovoeoeeeeeeeeeeeeeeeeeeeeeeeeeseee e 2
40 | [Z390-G3 LOCK NUT, 1/4 = 20 w.ooovooeooceoeeseeeseeseee s 2

Page B-3 Service Parts Manual



.?sku=12547G3
.?sku=00664G7
.?sku=01110G01
.?sku=00415G2
.?sku=14390G4

AIR CLEANER

Service Parts Manual Page B-4



BODY

ST 350
and
ST SPORT

Cowl Mounted Over Top Of Fender Flare:
Used On Most 2002 Model Vehicles

*NOTE: This Cowl Is Service Replacement
For All Prior Model Years When
Ordered With Retrofit Kit (Item 206)

Ref Bod 9-1

Cowl Mounted Behind
Top Of Fender Flare:

Used On All 2001 And Early
2002 Model Vehicles

59

Page C-1

Service Parts Manual




BODY

ST 350

See 92

Electrical

Use ltems 126 & 127 For Vehicles With 107

Cowl Mounted Over Top Of Fender Flare. 106 \{f
Use ltem 123 For Vehicles With Cowl \
Mounted Behind Top Of Fender Flare §

1 08/@/7//5

_—

155

Ref Bod 9-2

Service Parts Manual Page C-2



BODY

ST SPORT

Ref Bod 9-3

Page C-3 Service Parts Manual



BODY

— Vehicle Rear
Bumper

227 - Includes ltems 228 - 233 ‘
229 - Includes items 230, 231

236 - Includes items 237 - 239
242 - Includes items 243 - 247

HITCHES

Dropped
Heavy Duty
Hitch

Dropped
Angle Hitch

Dropped
Clevis Hitch

Ref Bod 9-4

Service Parts Manual Page C-4



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ISI0GOY | UPPER FLOORPAN..........ooveoiveeseeeeeeeeeeeeseeeeeeeeesesseeseeees e eneeee e 1
2 [@BULGT] | RIVET, 3/16" X 9/16" LG (ALUMINUM) .........cooveerveiceeeceeeeeeeeeeeeee e 9
3
4 [OZ5TGOT | LOWER FLOORPAN.........covveeiveemseeesesesesessesssesssessesessses s 1
5 [@BULGT] | RIVET, 3/16" X 9/16" LG (ALUMINUM) .........cooveerveeereeeceeeeeeeeeeeeeeeseeeseeeneee 7
6 [OUZ5ZGOT | ACCESS COVER.....ooicveeceeeeeeeesissseesseessies oo 1
7
8
9 71413-G02 | SPLASH PANEL .......ooovooveeeeoeeececeeeeeeeeeeeeeeee e 1
10 | [E8I6-GZ RATCHET FASTENER, 1/4" X 3/4" LG w...oovverveeereerreesseessssesesesesssesssen s 4
11
12
13 | 71101-G01 | COWL SUPPORT BRACKET .....ooouioveeeereeeeeeeseeesseeeeeesseeeeseesesessesenseseesee 1
14 | [IIOZGUZ | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG v.ovvooeeeeereseeeeeseesseesssesseesseensoone 3
15 | [I055-GOZ | RIVET, 3/16" X 1 1/8" LG (ALUMINUM)........oovoeoerrrereneeesssesseesseesseesseensoons 1
16
17 | 71462-GO1 | COWL SUPPORT (2001 - EARLY 2002) ........vveoeeerereeneeeeseeeseeessseneeeseeensenne 1
18 | pU7AU-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) (2001 - EARLY 2002).......... 2
19 | pU559-GH WASHER, #10 (2001 - EARLY 2002)..........cvveerereeeerseesesesessesssesssssssssssassoons 2
20 | [pO9ZIGH LOCK NUT, #10 - 32 (2001 - EARLY 2002) .........ovroorrermreerereereeseresseeeseeenen. 2
21 | M@E7Bs RETAINER NUT (J TYPE) (2001 - EARLY 2002) ........vveerrerreeereneeeneeenenane. 1
22 | ME705GY SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) (2001 - EARLY 2002)........ 1
23
24
25 | [IBIGUY | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29) ........ccvonn..e.. 1
26 | [II53GUY DEFLECTOR (PASSENGER SIDE) ......ooovvuurireresessesesseessessssessessssoons 1
27 | [IEGUY DEFLECTOR (DRIVER SIDE)........oveirveeeeeeioessseesssessseessesssessssses s 1
28 | [pUBIZGYH SCREW, #8 - 18 X 5/8" LG ....oeoeveoeeeeeeeeeeeeeeeseeeseees e 6
29 | [IEBGUY INSTRUMENT PANEL INSERT (FOUR CUP)......coooovoerreeeerereeeerereennees 1
30

Page C-5

Service Parts Manual



.?sku=71510G01
.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=16816G2
.?sku=71102G02
.?sku=71055G02
.?sku=00740G4
.?sku=00559G5
.?sku=00921G8
.?sku=14776G1
.?sku=16705G9
.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | BBIBZGOT | LABEL (SAFETY) .iiiicoeieeoseeoseeoeeseeeeeeeeseeesesesseesesesese e ees e eeseaese s 1
32 | FZEEZTOY | LABEL (ANTIROLL BACK) ..ooovioreeoceeeeeeeeeeeseeeseeeeeeeeeees e 1
33 | BBIBBGOY | LABEL (T-HOLDER COVER).....coooiooeieeeoceeeissesessesesssssisssssssssessssessses s 1
34 * SERIAL NUMBER PLATE ......oouvvrrvreareeessesessesssesssssssssesssesssssessses oo 1
35 * CAPACITY PLATE ..o eeoeeeeeeeeeeeeee e eseeeeese e 1
36 | DIOZLGOL | RIVET, 1/8" X 13/16" LG w.oooooveeoeeecreoeeseeeseenssesseessseesssss s ssss s 4
37
38
39 | FIIIEGOT | VINYL TRIM oo 2
40 | [IUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM)......coooomverrrercreeereeeseesseseseesssesssesseenese 10
41
42
43 | [5Z59G0] | GLOVE BOX DOORS (BOTH SIDES) .....ccomverrereeeeeeeeessesseseeesseseesessensee 1
44 | [5E59G0Z | GLOVE BOX DOOR (DRIVER SIDE) ......ccoocoimveorreeiereseriessisnsessssssssesssssssoe 1
45 | [5359-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........ccooimreerreesiisrsesssssssssssssnssse 1
46
47
48
49 | T14B8-GOL | COWL..oooooeoeoieeesieeeeeeeeoeesee s 1
50 | [IOS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM)......ooooiveeeeeeeeceeereeeseees e 7
51
52 | [IZBIGOY | NAMEPLATE (E-Z-GO) (OVAL) ...oooiveoceeoeeeeeseeesseesseeeseesssssseesssessssessssnese 1
53
54
55 | FI33BGOY | FENDER FLARE (DRIVER SIDE)........ooimooreeomeeeeeeeeeieseeseseessessseeseeseneeeee 1
56 | [I338-G04 | FENDER FLARE (PASSENGER SIDE).......ccoovmmireimreicriessesmseossssosssesssssssee 1
57 | [I055GOY | RIVET, 3/16" X 1" LG (ALUMINUM) .........rveerrereeemreeeseessessseesssesssesesesese 6
58
59 | 75815-G01 | FENDER FLARE (DRIVER SIDE) (2001 - EARLY 2002)..........ccocevvverreerrnenee. 1
60 | 75815-G02 | FENDER FLARE (PASSENGER SIDE) (2001 - EARLY 2002).......ccc.ccovvernrrenne.. 1

Service Parts Manual


.?sku=35962G01
.?sku=74443G01
.?sku=35968G01
.?sku=01041G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71289G01
.?sku=71338G01
.?sku=71338G02
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | FIOZEGOL | RIVET, 5/32 X 3/4" LG eooocveoeeeeeeeeeeeeeeeeeeeeseeeeseeeeeseeeseees e 6
62 | pUSEIGE WASHER, #8........cocvooeeeeeseeeeeeeeeeeeeeeseeeseee s ee e eesee s 6
63
64
65 | 74265-GOL | BUMPER .......coooiveeceeeceeoeceeeeeeeeseeeeee e eeeesee e 1
66 | [AU3ZGOL | SPACER TUBE ...ooooiiicoeoceeeoceeessesesseeesssesessses s 2
67 | [U859GIH END CAP, B/4"™.......oooivooevooeeeeeseeeeeseeesees s 2
68 | TEOUZBTGUI | SPACER, 112" ....ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
69 | pUS70G3 WASHER, 5/16" .....ovooveereereeeeeeeeeeeeeseseseseseseseeesseeesseeeseesessee s eeesenesenee s 2
70 | pogUs=GH LOCK WASHER, 5/16" ......coooerverrreeereseeeeesessiesssesssssssess s 4
71 | DIO35GOZ | BOLT, 5/16 - 18 X 2 1/2" LG ceoeveeereoereeeeeeeeeseeeseeessesssees s 4
72
73
74 | 70048-G** FLOORMAT .....oooioieianeeeeseseseeess s s 1
75
76
77 | 70244-G02 | SPLASH PANEL ....ivmeeeeceeeeeeeeeeeeeeeeeeeeee e 1
78 | pors=3 BOLT, 5/16 - 18 X 4/5" LG w..ooovvoereeereeecsesseeeeseseseesssess s ss s s 4
79 | poassy BOLT, 5/16 - 18 X 1" LG (ST 350) .....vvovveeeeeoreesssessesesseesssssssesesessssssssss s 2
80 | 00559-G8 WASHER, 5/16" (ST 350) ....vveorveeereeereeemseeseseseseeeesessssessesessesessssseseesesssssesnese 2
81 | DIIIGUL | LOCK NUT,5/16 - 18 (STAINLESS STEEL) (ST 350) .....eoveoerreerrerrreerresnerenne. 2
82
83
84 | 70245-GO1 | BATTERY TRAY .....oiimiooeomeeeoceeeseeeeseeoeeeeeeeseseeeseeeeeseseees e ses e sesesee 1
85 | porI=G3 BOLT, 5/16 = 18 X 4/5" LG ...coorveeoreeeeeeeeeeeeeeeeeeeeeeeeseeees e ese e AR
86 | pUa3BTH BOLT, 5/16 - 18 X 1" LG (ST 350) .....vvevveerveeoeeesssessesesseesssssssesesessssesssssnse 2
87 | DIIIUGO3 | WASHER, 5/16" (STAINLESS STEEL) (ST 350) ...eeveeecreoceerreseresrseesnsenesanne. 2
88 | DIIWIGUL | LOCK NUT,5/16 - 18 (STAINLESS STEEL) (ST 350) .....eorveeerreerrerrreerresnerenne. 2
89
90

Page C-7 Service Parts Manual



.?sku=71045G01
.?sku=00559G4
.?sku=74037G01
.?sku=19859G1
.?sku=75048G01
.?sku=00570G2
.?sku=00905G8
.?sku=01035G02
.?sku=00715G2
.?sku=00715G2
.?sku=00438G8
.?sku=00438G8
.?sku=01109G01
.?sku=01109G01
.?sku=00715G2
.?sku=00715G2
.?sku=00438G8
.?sku=00438G8
.?sku=01110G03
.?sku=01109G01
.?sku=01109G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 | FUBZIGOY | SPLASH PANEL (ST 350).......iieirieeceeicseeesesseemseesesesessssesssessessssssssssessesneas 1
92 | [pUIUE-GH SELF THREADING SCREW, #12 - 24 X 3/4" LG ....c.oovveereeererreneeereeeeeeeeeneons 2
93
94
95 | 70440-G02 | SEAT FRAME (ST 350) (DUAL CABLE DIRECTION SELECTOR)................... 1
96 | [0384GU3 | SEAT FRAME (ST 350) (SINGLE CABLE DIRECTION SELECTOR)................. 1
97 | FOZOUGOY | SCREW, 3/8 - 16 X 3/4" LG.oouoveeeeveoioseeeessesiesseessess s 4
98 | FOIIZGUY | ADJUSTABLE BUMPER .......coocoioioceeceeoseeseeeeseeeseeeessesseesseessseeseeessssessnannens 2
99 | [MOUZ7Ga LOCK NUT, 5/16 - 18 ....eeoeeeeceeeeereeeseeeseseeeeeseesssesseesssssseesssesss s 2
100 | 00559-G8 WASHER, 5/16" ......oovvovaeiveassssessessesseessss s sss s 2
101 | PIIOYGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....vvoiveeieicieesessisssessssessensinns 2
102
103
104 | 71977-G* SEAT WRAP PANEL WITH LOUVERS........c.iviviriineeeniseiess e 1
105 | [U570-GIT | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ovourveeviceieirsiessessisssensenens 8
106 | FIBOIGUL | SEAT HINGE PLATE ....ooiiiioeceeseeeeeeeeeeseeeeeeseessees s 2
107 | [MO570-GI | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) w..oovvorveeeeceeeeeesieseeeeeeeeeneennes 4
108 | PUZ7IGY HOLE PLUG ......ooovtoiieceesiseseeesses s 1
109
110
111 | 71674-GO1 | SIDE PANEL (DRIVER SIDE) (ST 350) .....civvureerrerresrieesesssessesseessessessnseennes 1
112 | 71674-G02 | SIDE PANEL (PASSENGER SIDE) (ST 350).......c0mvmiviecrseissiosssssssssenssennes 1
113 | [U570-GIT | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....cvorvveviceiceisressiessiesienseennns 4
114 | 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM)......cocvvvemererremreeeeecseseeessesseesse e 4
115 | [B269-GY WASHER, /8" ......oooeeoeeeeeeeeeee e eee e 4
116
117
118 | 71439-GO1 | ROCKER PANEL (DRIVER SIDE) (ST 350) .....c.orrerreeerieecseersessosseeseesnsensennees 1
119 | 71439-G02 | ROCKER PANEL (PASSENGER SIDE) (ST 350)........ccomvrrrierrrrreerrssresniennnes 1
120 | [IZZ0GUL | BRACE (DRIVER SIDE)......ooiioiieieieeiieciessiesseessssssssssssesssses s 1

Service Parts Manual


.?sku=70629G01
.?sku=00106G6
.?sku=70384G03
.?sku=70200G01
.?sku=70113G01
.?sku=11027G1
.?sku=01109G01
.?sku=10570G10
.?sku=10570G10
.?sku=71609G01
.?sku=10570G11
.?sku=20271G9
.?sku=10570G10
.?sku=10570G10
.?sku=16469G7
.?sku=71440G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | [IZA0GO | BRACE (PASSENGER SIDE) ......ooioeeceeeoceeeeeeeeeeeeeseeeeseeeneeeesee e 1
122 | pO789-GZ SCREW, #10 - 24 X 1 14" LG.oovveoeeeeeeeeeeeeeeeeeeeeeeees e 4
123 | E37Z6G7 SPACER, /4" .....ooeeeoeesoeeees s eseeses s 4
124 | pUBBU-GYH WASHER, #10 (STAINLESS STEEL) ..oovvveveeeceeeceeeeseesese s 4
125 | 11098-G7 LOCK NUT, #10 = 24 ..o 4
126 | [IZZEGUL | SPACER (DRIVER SIDE)........ooiviereeioseeesseseesessseseseessssesssessses s 1
127 | [IBZEGU] | SPACER (PASSENGER SIDE)........cooiiveeceeeceoecssosesessssesssesssessesssseessesessoons 1
128
129 | [MB705GY SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cvoovereeeeeecseeeeeeeeeeeeeeeneoae 4
130 | E37Z6G7 SPACER, /4" .....cooeeooeeeooeeeeeseeseses s 4
131 | DPIIIOGUY | WASHER, 1/4" (STAINLESS STEEL) .oorveeeveeeceecesseseesseessses s 4
132 | [@390-G4 LOCK NUT, 1/4 = 20 oo 4
133 | [IZBZGUN | SILL PLATE TREAD......oiioocoeeeeeeeeeeeeeseeeeseeeeeeeee e eeeses e 2
134
135
136 | [BZIZCUL | FENDER (DRIVER SIDE) .....ooovoiieceeeeeeoseeoseeeseesesseeeseessseesseese s 1
137 | [BZI7CU | FENDER (PASSENGER SIDE).......oooieeereeeeeeeiseeesseeneeesseiessseeseseesesesesnee 1
138 | [BZI7=G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) ......cocooierereeeereeseeesssesseesseensoon. 1
139 | [ZZI7-GU4 | FENDER WITH TAILLIGHT (PASSENGER SIDE).........ccooorvrrrrrerrrerresenreenronn. 1
140 | pOZIZGY BOLT, 1/4 - 20 X 7/8" LG ..oovveoeeeeeeeeeeeeeeeeeeeeeee e 12
141 | DPITIOGUY | WASHER, 1/4" (STAINLESS STEEL) .oorvmoceeeceeeceeeeeeeeeeeeeseeseeees s 24
142 | [@OZ7=G3 LOCK NUT, 1/4 = 20 w.ooovoeoeoeceoeeseeeeeeeeeee e 12
143
144
145 | [FBEBLGUN | INNER FENDER (PASSENGER SIDE) (ST 350).......ivocsieriesieosreeeeeseeensennees 1
146 | [BB6LGUZ | INNER FENDER (DRIVER SIDE) (ST 350) ......coirieerreereessseesssesssesssesseessonn. 1
147 | [BZELGUL | BRACKET woooocoeeceeeceeceeeesee e 4
148 | [BU58-GY RIVET, 3/16" X 7/16" LG (ALUMINUM) .........covemreereeereeeeeeeeeeeeeeeeseeneeeneee 8
149 | 71734-GOL | BRACKET weooooioeeceeeeeeeeeeeeeeeeeee e 2
150 | pU438-GY BOLT, 5/16 - 18 X 7/8" LG w..oovvveeeereeeeereeeeeeesseessieseses s sssssess s 2

Page C-9

Service Parts Manual



.?sku=71440G02
.?sku=00789G2
.?sku=23726G2
.?sku=23726G2
.?sku=00660G5
.?sku=71424G01
.?sku=71424G02
.?sku=16705G1
.?sku=23726G2
.?sku=23726G2
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=71764G01
.?sku=74297-G01
.?sku=74297-G02
.?sku=74297-G03
.?sku=74297-G04
.?sku=00414G7
.?sku=01110G01
.?sku=01110G01
.?sku=11027G2
.?sku=75661G01
.?sku=75661G02
.?sku=74441G01
.?sku=15058G1
.?sku=00438G7

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
151 | PIIIOGO3 | WASHER, 5/16" (STAINLESS STEEL) w.oooocveeeceeceeeeeeeeeeeeeeeeeeeeseeneeeseeenneone 2
152 | PIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....cvoeveoeeeeeecseceees oo 2
153
154
155 | [ISBZGUN | REAR PANEL (ST 350)......omiieeeeeeereeioseeesseseessesseseseesesesssesesessssesseessesensene 1
156 | [IUS5-GON | RIVET, 3/16" X 1" LG (ALUMINUM)......cvooevereceecerseseesseessses s 4
157
158 | 71588-GO1 | SEAT FILLER PANEL (DRIVER SIDE) .......coooovveoereeereoneeeseeeseeenseseseeeessseesone 1
159 | 71588-G02 | SEAT FILLER PANEL (PASSENGER SIDE)........coocoivieveeecreemresresreessseennsennnes 1
160 | [U570-GIO | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ..oovvvevveereeecreeeeessieeseesseensoone 6
161 | pU559-G3 WASHER, #6 (ST SPORT) w...ooocvouceeoeiesesosesssssesseesseessss s 2
162 | POZ7TG3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP)........ovveveeeeeoeereereeeeeeeseeeenee 2
163
164
165 | BBUBZGUL | LABEL (WORKHORSE).........cooviiveeseeseseseesessessissssesssesssssesssessssssssssssesseessons 2
166 | 35430-G08 | LABEL (ST 350) ....c.iveeoreereeereeeseesosessesessessssessssesssesesessesesssssssesessssaseeessesensenns 2
167
168
169 | 70440-GO1 | SEAT FRAME (ST SPORT) (DUAL CABLE DIRECTION SELECTOR) ............. 1
170 | 70440-G03 | SEAT FRAME (ST SPORT) (SINGLE CABLE DIRECTION SELECTOR).......... 1
171 | pO7ISGZ BOLT, 5/16 = 18 X 4/5" LG ....oooveorveeeeeeeeeeeeeeeeeeeeeeeeeees s eeseeneeee e 2
172
173
174 | 71259-G** | SIDE PANEL (DRIVER SIDE) (ST SPORT).....oooeeeerereeeeseeeseeesseeeeeeeseeseeson. 1
175 | 71259-G** | SIDE PANEL (PASSENGER SIDE) (ST SPORT) ....ovouvecrieresienreeseseeenneenes 1
176 | MUS70-GIT | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ..oovvvevveerreecreesseesseesseesseensoone 4
177 | 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) .........rvverrresreeenseseseeseses e 4
178
179 | 35430-G22 | LABEL (ST SPORT) ...orviiceeeeeeeeeeeseseseeeeeseeeseses e esessseseeseessseneeesseen s 2
180

Service Parts Manual

Page C-10


.?sku=01110G03
.?sku=01109G01
.?sku=71587G01
.?sku=71055G01
.?sku=10570G10
.?sku=10570G10
.?sku=00559G3
.?sku=20271G3
.?sku=35062G01
.?sku=00715G2
.?sku=10570G10
.?sku=10570G10

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

181

182 | [IBUZGUY | ROCKER PANEL (DRIVER SIDE) (ST SPORT) ...omiveeeseeeeereeeeseesees e 1
183 | [IBUL-GUY | ROCKER PANEL (PASSENGER SIDE) (ST SPORT) ...oovverieeceeeeeeeeeseeneen. 1
184 | [50U58-GH RIVET, 3/16" X 15/16" LG (ALUMINUM) .....c...ovoovireireeeeereeeeeeeseeseeeseesee s 4
185 | [B705GT SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w....ovorvveeeeeeeeeeeeeeeeeeeeeenes 4
186 | P3726-G4 SPACER, 5/16".........ovoeeoeveeeeseeeeeeeee e eeeeeeee e nee s 4
187 | pUBLZ-GZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....voovoiveieeeeeeeeeeeeeeeeseeeeeeee s 4
188 | [IBU7-GUZ | SILL PLATE (DRIVER SIDE)........cooiiiioeeeeieeeeieeseeeseseeseeeseeeseeee e 1
189 | 71507-GO1 | SILL PLATE (PASSENGER SIDE).......ooiiviieoeeeeeieeeeeeeeeseeeseeeseesees e 1
190

191

192 | 71224-G01 | FENDER (DRIVER SIDE) (ST SPORT) ..oiivivieieeeeseeeeeeeeeeeeeeseeeses e 1
193 | 71224-G02 | FENDER (PASSENGER SIDE) (ST SPORT) w..oovovoieeeeeeeeseeeeeeeeeeeeeeee e 1
194 | 71224-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) (ST SPORT).....ovvvvieeieeieeseseennns 1
195 | 71224-G04 | FENDER WITH TAILLIGHT (PASSENGER SIDE) (ST SPORT) ...cvovviveeveeennn. 1
196 | pUAIZ=GH BOLT, 1/4 = 20 X 3/4" LG ..o 8
197 | pUBZZGY WASHER, /A" ... 16
198 | pUBSZ-GZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ......ovviveieeeeeeeeeeeeeeesseseeeeeesee s 8
199

200

201 | [566LGOY | INNER FENDER (PASSENGER SIDE) (ST SPORT) ...ooiveieeeeeeeeeeeeesenenenne 1
202 | [566I-G0Z | INNER FENDER (DRIVER SIDE) (ST SPORT)....cooiieerereereeeeeoseeeeeessessiesnennens 1
203 | [IBZZTGOY | BRACKET woooioeceeeeeceeeeeee e 4
204 | [IUS5GOY | RIVET, 3/16" X 7/16" LG (ALUMINUM) .......ovoiveeeeeeeeeeeeeeeeeeeeeeeee e 8
205

206 | [[3364-G0J | COWL RETROFIT SERVICE KIT (INCLUDES ITEMS 55 - 57, 126, 127)

207 | 71225-G01 | REAR PANEL (ST SPORT).....comiiiieireeeeieeseeesesessesseseeseeseseessssesssnesneneeneesnen. 1
208 | [BBIE-GZ RATCHET FASTENER, 1/4" X 3/4" LG w..eoeeeeeeoeeeeeeeeeeeeee e 8
209

210

Page C-11

Service Parts Manual



.?sku=71502G01
.?sku=71501G01
.?sku=15058G6
.?sku=16705G1
.?sku=23726G4
.?sku=00654G2
.?sku=00654G2
.?sku=71507G02
.?sku=00414G6
.?sku=00642G7
.?sku=00654G2
.?sku=00654G2
.?sku=75661G01
.?sku=75661G02
.?sku=71374G01
.?sku=71055G01
.?sku=73464G01
.?sku=16816G2

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
211 | 27731-GOL | ASH TRAY ..ot 1
212 | 27736-GOL | GASKET .ooooeeeeieeeeeeeeeeeeeeee e eseeee e 1
213 | 75108-GOL | BRACKET w.oooiveiieiiesivisesisese s ssessss s 1
214 | [pUIO0U-G4 SCREW, #10 - 16 X 1/2" LG.oveveveecveoieseessiesisssssssesssss s 4
215
216
217
218 | 74348-GOL | HITCH RECEIVER .....oooiiveceeceeeeeeeeee e 1
219 | [pUII8GH BOLT, 5/16 - 18 X 1" LG w..evoeeeceeeeeeeeoeeeeseeeeeeseeesses s eessees s s 1
220 | 00569-G2 WASHER, 5/16" ......oovvovaeiveassssessessesseessss s sss s 1
221 | PIIOGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....cvoiveeiverceceeesressessessssssessossons 1
222 | [pU4B3GA BOLT, 7/16 - 14 X 1 1/2" LG oooovveeeeeeeeeeeeeeeeeeeeeees e 4
223 | pO9ZZG3 WASHER, /16" .....oooveoeveoeeeeeeeeeeeeeeseesseee e 4
224 | pO733Gl LOCK NUT, 7/16 = 14 w..oooveoeeevereseeseeeess s 4
225
226
227 | [ZZ9ZGIQ | DROPPED BALL HITCH KIT (INCLUDES ITEMS 228 - 233) .....co.ooovoerereeennn. 1
228 | [Z39IGO] DROPPED BALL HITCH .....oouviiiiieiiiiees oo 1
229 | BI757GH HITCH BALL, 1 7/8" (INCLUDES ITEMS 230 - 231) .......vvvvrrrrirrirncrnnonne. 1
230 | [U566-GH LOCK WASHER, B/4" .......oovvoeeeeeseeeeisseeseeseeoeeeeesesees s ssesensen e 1
231 | 00702-G11 NUT, 374 = 16 ..o 1
232 | PIZI7GY CLEVIS PIN, 5/8" X 3" LG w..voorveoeeoeiociosseeseis s 1
233 | PIBB3GY COTTER PIN, 15/32" X 2 13/16" LG ....oovvveeirreorreeceossesssesees s 1
234
235
236 | [[Z492-GUY | DROPPED ANGLE HITCH KIT (INCLUDES ITEMS 237 - 239 .......cooovvrrrrrnen. 1
237 | 74489-GO1 DROPPED ANGLE HITCH w...oovvoiiiioeioeseesessesseses e 1
238 | PI3I7GI CLEVIS PIN, 5/8" X 3" LG w.vooveeeeeeeeeeeeeneeeseeessesseeeses s 1
239 | PIBB3G COTTER PIN, 15/32" X 2 13/16" LG ..ovoveeeeeeeerreeeresreseeeeeesesseseseennen. 1
240

Service Parts Manual

Page C-12


.?sku=00100G4
.?sku=00198G8
.?sku=01109G01
.?sku=00463G4
.?sku=00922G3
.?sku=00734G1
.?sku=74492G10
.?sku=74491G01
.?sku=31757G1
.?sku=00566G6
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1
.?sku=74492G08
.?sku=21317G1
.?sku=21317G1
.?sku=21683G1
.?sku=21683G1

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

241

242 | [ZZIZGIA | DROPPED CLEVIS HITCH KIT (INCLUDES ITEMS 243 - 247) ......oooooerveaan.n. 1
243 | 74495-G01 DROPPED CLEVIS HITCH ..o 1
244 | PIZITGY CLEVIS PIN, 5/8" X 3" LG w.ecveooeveoeeeeeeeseeeeseeseoseeseeesseees s eeesenese s 1
245 | PIBB3TGT COTTER PIN, 15/32" X 2 13/16" LG ...orvveorveereeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 1
246 | [[@3E3TGY CLEVIS PIN, 1/2" X 2 5/8" LG w..cvvooeveereeeeeeeeeeeeseeeee e 1
247 | [©3IETG] COTTER PIN oo 1

Page C-13 Service Parts Manual



.?sku=74492G12
.?sku=21317G1
.?sku=21683G1
.?sku=14443G7
.?sku=19314G1

BODY

Service Parts Manual Page C-14



BRAKES

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 24 - 27
23 - Includes ltems 24 - 27

Ref Brk 9-1

Part of Frame

Page D-1 Service Parts Manual




BRAKES

53 - Includes ltems 54 - 79
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 9-2

Service Parts Manual Page D-2



BRAKES

\CS

Front of Vehicle

107
N
106 / 102
105 104
108 82 - Includes ltems 84 - 92

83 - Includes ltems 84 - 91, 93
84 - Includes ltems 85

86 - Includes Items 87 - 91

92 - Includes Items 94, 95

93 - Includes Items 94, 95

100 - Includes Items 101, 102

Ref Brk 9-3

Page D-3 Service Parts Manual



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [UBIZGUN | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10)....c.veomerereeeemeeoeeeeseeeeseeeeeseessseeseeeeseseseses e 1
2 [UBBI-GU] TORSION SPRING .......ooovvereteeeeeeeeeeeeeeseeeseeeeseee s 2
3 [[068Z-G0]] PIVOT PIN w.oooovotoeeeeeeeeeesesees s 1
4 pI07I-GoT PUSHNUT, 5/16"......ovocveoeeeoeseseeesssoesssessssssssssees s s 1
5 * BRAKE PEDAL .......oorvoeveeeeeeeeeeseeeseeeeseeeeeeesseeese e s ense s 1
6 [[0BII-GU] PARK BRAKE PEDAL w........oooviorveirreseseessessseseseesssessssssessssssssss s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) ...oocvooreeorererreosseseseeessssssssessssssssssssesssses s 1

8 * SERVICE BRAKE PAD .......coovuoeveoereeeeeeeeseeeeseseeeeeseeee s 1
9 * PARK BRAKE PEDAL PAD.........ccoooooviooreeeeriereeseseeseeeseeeeseeseseeaeseeeeens 1
10 | (566G OVAL RIVET, 3/16" X 7/16" LG w...cooveeerveerreeeseeeeeseseseseseses s 9
11
12 | [U58ZGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)......oveevveeeeeeeeeeeeenn. 1
13 | [OSBLGUL | FLANGED BUSHING .....oooieeeceeeeeeeeeeeeeeeeeeee e 2
14 | [OBZ6GOL | TORSION SPRING ...oooocveeceeaeeeeeseeseseseseessess oo 1
15 | pUBA3Gy WASHER, B/8" ......ovoecveorseeeseeesss s e sseessss oo 1
16 | [I098GH LOCK NUT, 318 = 16 w..ooovoeeeeeceeeeeeeeeeeeee e 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).........covveerrerrrererenn. 1
19 | poUZE3GUY SPHERICAL NUT, 5/16 - 24 .....oovoocveoevoeceeeeeesseesses e 1
20 | [MIOZBGY LOCK NUT, 5/16 = 24 ..o enes e 1
21
22 | [0I6IGOY | EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (ST 350)...| 1
23 | [0I69GO3 | EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (SPORT)..| 1
24 | pBUBZTGOY EQUALIZER BRACKET ......ooovireeeeeemeeeeeeeeeoeeeeeseseseeess s 1
25 | pBUS3TGOl BRAKE COMPENSATOR BUMPER.............ovmrereereeeeeeesseeseeeseeeeeeeennenne 2
26 * BRAKE CABLE (DRIVER SIDE)..........ovvumreerireeresessssssssessssssssssesssoons 1
27 * BRAKE CABLE (PASSENGER SIDE) .........oovvoerrerreosreessensesnseessesssoons 1
28
29 | DIIIGOY | RETAINING RING, 13/32" (STAINLESS STEEL) ...orvoocveeceeereeceeeeeeeeeneeeneee. 4

Service Parts Manual



.?sku=70612G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G01
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G05
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [mU38EG3 CLEVIS PIN, 5/16" X 13/16" LG w....ooveeeeeeceeeeeeeeeeeeeeeeeeeeeeeees e 3
31 | [U3BTG3 COTTER PIN, 3/32" X B/4" LG ...ovvorveeeeeeeeeeeeeeeeeeeeesseeeeeseeseeneseneeeneeen e 3
32 | @EEEs3 CLEVIS PIN, 5/16" X 5/8" LG (ST SPORT)......vorveerreereeerseseseesssessisssessssee 2
33
34 | FUBULGOY | KICK-OFF LINK...ooooooooieeeoceeeoceeesseeeeeeeeeee e eseeeeeeeee s ess s 1
35 | [7838G NYLON BUSHING........oovvemvieeceereseseseesesesssesssesssessss s 2
36 | pUB3LGI TEFLON WASHER, 3/8" ......oovoovvveveeeveoeesessseesssesssesssssssessssss s 2
37 | 00559-G8 WASHER, 5/16" .....oeooeveereereeeeeeeeeeeeeeseeeseseeseeeseeses e e sesesseanseseessenssne s 2
38 | [MU3BTS3 COTTER PIN, 3/32" X B/4" LG ...ovvoeveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeese e 2
39 | FOUIBGOY | KICK-OFF CAM PIVOT .ooooiooiieecseseseesesesseessesesseeseseessssss s essssssss s 1
40 | [OUI7GH FLANGED BEARING .......ooovvomrveocseseseeseeessoesseesssessses s sssas s 2
41 | FUSBTGOT | KICK-OFF CAM....ooiooceeoeceeeeeeeeseeeeeeeeeeeeeseeeeseeeeseeesees e ense s 1
42 | [IZIEGOY | SETSCREW, 1/4 - 20 X 1/2" LGuooooveeeeeoceeeseeeeeeeeeveeeeeeeeeeeseeese e 2
43 | [FI3333 SPACER ......ooeveeeeeesesete s 1
44
45 | FUTIBGOL | ADJIUSTABLE BUMPER .......cooooicioieeeeeeeceeeseeeseeeeeeeesesesseeeeeeeeesees e 1
46 | [COZ7GY LOCK NUT, 5/16 = 18 .e.vveoceeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeesees s eses s 1
47
48 | [OUBUSGOY | CATCH BRACKET ...ooivoeceesceeecseeseseesssesssessessseeseses s sss s 1
49 | pUZIEGH BOLT, 1/4 - 20 X 3/8" LG ....cvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 2
50 | pUBEEGR LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvorveereeoeeeeeseeeeeeeseeeeseeeeeeenee 2
51
52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79)......covroreeeemeeeeeeeseeeeeeeseseesseeeeseese e 1
54 * BRAKE PEDAL .......oorvoeveeeeeeeeeseeeseeeeseeeseeeesseseseesesessses s esse s 1
55 | [OBILGUY PARK BRAKE PEDAL w........ooovvorveirreeseeesseessesesees s ss s 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovueeeeareeeseeeseeeeseeseeeseseseesseseeeeeeseeennene 1
58 * PARK BRAKE PAD............cvvoeveerreeeeeoeeeeesssesssseseessssseesssssesss e 1

Page D-5 Service Parts Manual


.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G01
.?sku=00414G6
.?sku=00654G2
.?sku=70611G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [E766-G1 OVAL RIVET, 3/16" X 7/16" LG ......oorveoereeeceeeeeeeeeeeeeeeeeeneeeeeee e 9
60
61 | 70258-G02 BRAKE PEDAL PLATE ......ooooviorveoreessese s ssessssssessss s 1
62 | [UBBZGOY PIVOT PIN w.oooovooeeoeeeeeveessses s 1
63 | [UBBIGUY TORSION SPRING ........ooovvooerieeeeeeeeeeeeeeseeeseeseeeee s 2
64 | pIO7I=GOd PUSHNUT, 5/16" ......vvocveocveoeseeseeeessesssesssesssessses s 1
65 | pO737-GY SCREW, #10 - 24 X 718" LG w..oooovveoeveeeeoseeeseeesseesseees s 4
66 | DO739GH RUBBER NUT, #10 = 24 .......oooiooreeeeeeeeeeeeeeeeeeeeeeeeeeeeees s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ooovoieeeeeeeeeeeeeeeseeeseeesseeneeeneeeseeen oo 2
68 | prIZ7GOq CONICAL SPRING .....ooooovveieernseesseeesesssesesesssessses s 2
69 | 11098-G7 LOCK NUT, #10 - 24 ...oooooeooveeseeeseeeesee e 2
70 | 10606-G8 MICRO SWITCH......oovoocveeeeeeeeeeeeeeeeeseee e 1
71 | pogsrGh BOLT, #6 - 32 X 1 1/4" LG.oooeeooeeeeeeeeeeeeseeeseeeeee e 2
72 | posEoGH WASHER, #10 .....ocovoovveoeseseisesseesssessesesses s sss s 2
73 | posEeG3 WASHER, #6 ......oocvvoervoorseeeseseesessssesssesesses s s s 4
74 | pUsE5G3 LOCK WASHER, #6 ......coooovveoeveeoseeeseeeneeeeeeessseseeesesssesees s s 2
75 | posZEGH NUT, #6 = B2....coooocveoceeeeeeeeeeeee s s 2
76 | [35IEGH SCREW AND LOCK WASHER, #6..........ovverveerreerseesssssseesssessssssssss s 2
77 | @B FASTON TAB ....ooovoeovtoeeeeeeesesessesesesees oo 2
78 | pEBUSG WIRE HARNESS (BRAKE LIGHT) ....ovooeveoeeeeeeeeeeeeseeeeeeeeeeees e 1
79 | m7BIBGH WIRE TIE ..oovooeeeveeseeeeeee e 3
80
81
82 | FU793GUI | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)..................... 1
83 | FU793GUZ | BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 | 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85).........ovverereeerrosriesrsesssesseessoons 2
85 * BRAKE SHOE .......oooveorveecvoaeeeeceees oo ssses s 2
86 | E792aGUY BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).......ovvreeereeereeeeeeennenae 2
87 * UPPER SPRING ........oovvoeveieeeeeeeeeeeseeesseeseeeeseeeese s 1
88 * LOWER SPRING ......oovvorviesreossesessssesssessesssesssessssess s sssssss s 1

Service Parts Manual Page D-6


.?sku=15766G1
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70793G01
.?sku=70793G02
.?sku=27944G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN coeeeeee oo 2
90 * CUP AND SPRING ....oovvoeeveeieeeeeseeeseees e 2
91 * ADJUSTER SPRING...........rvrmrereieseieesssssssessesssssssssesssesssseseses s 1
92 | [rZEBZTGOl BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)........ 1
93 | [FZ58ZG03 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95).......... 1
94 * ADJUSTER ...ooovooovoooreeoesseesseeesses s ssses e 1
95 * TEFLON WASHER .........oovirreeeeesseesssessseseses s 2
9 | [7083GZ BOLT, 5/16 - 24 X 1" LG w.revoveoceeeeeeeeeeeeseeeeeeseesees s 8
97 | [MEIZEGH LOCK NUT, 5/16 = 24 ...vvooceeeeeeeeeeeeeeeeee oo 8
98 | PIBUTGY INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32"........ccooocvvrrrrrrrenee. 2
99
100 | PIB07-GZ BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).........coooovveerrrerrenns 2
101 * BRAKE DRUM ........orvmereeeeeeeeoseeeeseeeeseeeseeesseeseeesess s enes s 1
102 | [U86Z2GZ LUG BOLT, 1/2 - 20 X 1 11/16" LG w.ecvvoecveeereerceeeereesesesesessesssesssessesnseons 4
103
104 | pP2I39-GZ SPINDLE CAP ADAPTER .......ocrveoereeeeeeeeeeeeseseseeneeesseeseeeese s 1
105 | PI830-GY OUTER BRAKE DRUM WASHER ........c..cvvoreeeereeneessreeseeeeeoeeeeeeseseneeseeeeee 2
106 | pUSIBGY SLOTTED NUT, 3/4 = 16.....ooeeveeoceeeeeeeseeseies e 2
107 | [OU3B7GY COTTER PIN, 1/8" X 1 1/2" LG ..o.vooveeeeeeeeoeeseseeeeeses s 2
108 | 12091-G1 SPINDLE CAP.......ooevoeeoeeeeeeeseeeeeeeeee e eese e 2
109
110 | [E870-G0N | BRAKE CABLE BRACKET (PASSENGER SIDE).........ccovviveeererrreenresenreensonn. 1
111 | 75870-G02 | BRAKE CABLE BRACKET (DRIVER SIDE).......ccocoomiiveireerreosreesseenseessesessonn. 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G2
.?sku=24939G2
.?sku=21830G1
.?sku=00518G8
.?sku=10387G1
.?sku=75870G01

BRAKES

Service Parts Manual Page D-8



CAB (FLAT WINDSHIELD)

CAB COMPONENTS
105 - Includes ltems 2 - 3, 7 - 42, 106 - 108

See Body
Section for P/N

o N
See Body
Section for P/N

Ref Cbo 9-1

Page E-1 Service Parts Manual



CAB (FLAT WINDSHIELD)

CAB COMPONENTS

Outside cab

Inside cab

WINDSHIELD WIPER COMPONENTS

Front of Vehicle

33 - Includes ltems 34 - 42
34 - Includes Items 35 - 39

\CY

Ref Cho 9-2

Page E-2

Service Parts Manual



CAB (FLAT WINDSHIELD)

STEEL DOORS

49

50

44 - Includes ltems 45 - 55
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

Existing
Hardware

Hardware

STROBE LIGHT KIT

Ref Cbo 9-3

58 - Includes Items 59 - 66
59 - Includes ltems 61, 63 - 66
60 - Includes ltems 62 - 66

59

VINYL DOORS

70 - Includes ltems 71 - 75

60

Page E-3

Service Parts Manual




CAB (FLAT WINDSHIELD)

SWITCH PANEL KIT
88 - Includes ltems 89 - 103

Roof Panel

DEFROSTER / COOLING FAN KIT
83 - Includes ltems 84 - 86

Hardware

WORKLIGHT KIT

77 - Includes ltems 78 - 81
Ref Cbo 9-4

Service Parts Manual Page E-4



CAB (FLAT WINDSHIELD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 * STEEL CAB (WITHOUT DOORS) (NO LONGER AVAILABLE,

REPLACED BY 75854-G**, SEE PAGE E-9)......ovvuiveeeeeeeeeseeeseeeseesseseseeeeenes 1
2 74228-GO*A | ROOF PANEL ..ottt ee e es s eeeee s e 1
3 74228-GO*B | REAR PANEL .......ovooiveoeeeeeeeee oo eeeeee e eee e 1
4 74227-GO*C | WINDSHIELD PANEL w....ooevoeeeeeeeeeee oo eee e 1
5 74227-G0*D | FRONT CORNER PANEL (PASSENGER SIDE) .......coovmieeeeeeseeeseeseeeseeeseesee 1
6 74227-GO*E | FRONT CORNER PANEL (DRIVER SIDE).........ccoveiveeeeooeeeeeeeeeeeeeeeeseeseeesreeseen. 1
7 74228-GO*F | RECEIVER (DRIVER SIDE).......coviveieeieeeeeeeeeeeseeeeseeeeeeesee e 1
8 74228-G0*G | RECEIVER (PASSENGER SIDE) ......viveieeieeoeeeeeeeeeeeeeeeeeeeeeeeess oo 1
9 74228-GO*H | LOWER MOUNTING BRACKET (DRIVER SIDE) ......vvoveeireneeeseeeeeeseesreneeone 1
10 74228-G0*l | LOWER MOUNTING BRACKET (PASSENGER SIDE).......o.oveiveeeeeereserersnenn. 1
11 [UIIZGUY | ADJUSTABLE BUMPER .......coooooiveieeeseeeeeeeseeeeeeeseeeseeees oo 2
12 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) w...cvveeeeeeeeeeerereeeeeeseseseeenenes 1
13 1P004D ROOF TRIM (50" LG)...oeeeeeeeeeeeeeeeeeeeeeeeeeeesee e e eeeeeseeeeseeeseess e eseeeeeeeens 1
14
15 6E03 FRONT WINDSHIELD MOUNTING GASKET w....oeoivveeeeieeeeeeeeeeeeseeeseeseeeereenes 1
16 6E03A BOLT, 3/8 = 16 X 7/8" LG -eeveeeeeeeeeeeeeeeeees oo eeeeeeee e eees e 44
17 6E03B LOCK NUT, 3/8 = 16 oo eeeeeseeeeeeeeeeeeeeeee e s ee e eesee e 44
18 6E03C WASHER, 3/8" .....oeoeeeeeeeeeeeee oo ee e eeee e ee e e 44
19 6E03D NYLON WASHER, 3/8" .......voioveieeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeeeesse e 26
20 6E03E FRONT WINDSHIELD GLASS .....eooveieeeeeeeeeeeeeeeeeeeeeee e eeeeseeese e 1
21 6E03H FRONT CORNER PANEL MOUNTING GASKET ....ovveveieeeeeeeeeeeeeseseeeeeeenes 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET ......covvoveiereeeeeseeeseesseseeeeeeeenns 1
23 6E03S ALLEN BUTTON HEAD BOLT ..o 4
24
25 6E03U BOLT, /4 = 20 X 1 1/2" LG w.eeeveeeeeeeeeeeeeeeee oo eeeeeeeeeeeeeseeees s eeeeeese s 4
26 6E03V NYLON SPACER, L/A" ..o eeeeeeeeeeeeeeeee e eeeeeese e 4
27 6E03W WASHER, 5/16" .....oooeeeveeeee e eeeeeeeee e ee e eee e 4
28
29 6E05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE) .....c.cvvevirenerereena. 1

Page E-5 Service Parts Manual



.?sku=70113G01

CAB (FLAT WINDSHIELD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE).........ooveiveireeerenererennnes 1
31 6E05C REAR PANEL WINDOW ........ooveeeeeeeeeeeeeeeeeseeeeeeeeee e seeees s eeseeesee s 1
32
33 | paZ2z=GUy | WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42).....oooovvoiveeveeseeseea. 1
34 | 9rPwmss WIPER MOTOR (INCLUDES ITEMS 35 - 39) .....iveieeieeeereeeeeereeesseeseeenes 1
35 * SPACER ...t 1
36 * SHAFT COVER (SEAL) ..o 1
37 * NUT <ot ee e ee e e e ee e 1
38 * BOLT ettt e e e et ee e 1
39 * WASHER ... e 1
40 9PWA WIPER ARM ....oooooooe oo eeeee e 1
41 9PWB WINDSHIELD WIPER BLADE ........ecovoeeeeeeeeeeeeseeeseeeeeeeseeesseeeseeeeeeseseeseens 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....covvvoevrreerereeeenne. 1
43
44 | 74301-G0* | STEEL DOOR KIT (INCLUDES ITEMS 45 = 55) .......covveoveeeeereseeesseeeeeeeeeeene. 1
45 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52)......cooevveann.. 1
46 74301-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............... 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..........ccoo........ 1
48 | PDHSLY INSIDE DOOR LATCH (DRIVER SIDE).......ooveoveeiroeeeeseeereeseesseeseesnnes 1
49 6E03P LOWER DOOR WINDOW MOUNTING GASKET .......vvemverrveerrrereeninns 1
50 6EO5F LOWER DOOR WINDOW..........ooeoreeeeeeseeeeeeseeeeeeeesseeeeeseeeseeseeseens 1
51 ODHOST OUTSIDE DOOR HANDLE (KEY LOCKING) ......o.ovveeveeieeeeeeeeeeeeseenne 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ..o 1
53 6EO5E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............. 1
54 | PDHSIR INSIDE DOOR LATCH (PASSENGER SIDE) .....ovvuveeeeeeeeeseenseereenenns 1
55 1P004C DOOR SEAL GASKET (123" LG) ..oveoveieeeeeseeeeseeeeeeeeeeeeeeeees e 2
56 9PO01A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED)........coveivesererre.. AR
57
58 74242-GO1 | VINYL DOOR KIT (INCLUDES ITEMS 59 - 66).......cocveieeieeeeeeeereesseeeseessrssees 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66).................. 1

Service Parts Manual


.?sku=74244G01
.?sku=9DHSLL
.?sku=9DHOS1
.?sku=9DHSLR

CAB (FLAT WINDSHIELD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66)................ 1
61 PDHSLO INSIDE DOOR LATCH (DRIVER SIDE)......ccciiiiiiiiiiiiiiiciieeee e 1
62 PDHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....ocvviiiiiiiiiiieeee e 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) .....cuutiiiiiiiieeie e 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ....eeviiiiiiieeieiiieiee e 1
65 9DGH1 DOOR GRAB HANDLE ...t 1
66 DDHOST] OUTSIDE DOOR HANDLE (KEY LOCKING) .....cvvviieiiiiiee e 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) .. 1
69
70 [[2225-G07 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75)..cccciiiiiiiiiiee e 1
71 9PSLRL STROBE LENS ... 1
72 9EO001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....coeiiiiiiiiiiiiiieeeee 1
73 9E002 TOGGLE SWITCH ... 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) .....ccovvviiiiiiieee e 1
75 9PB001 BRACKET ..ottt e 1
76
77 [[2247-GU07 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) ..coviiieiiiiree e 1
78 9LWI1A WORK LIGHT (INCLUDES HARDWARE).....ccoiiiiiiiiiiceeee e 2
79 9EO001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....coeiiiiiiiieiiiiieeeee 1
80 9EO002 TOGGLE SWITCH ...ttt 1
81 9PB001 BRACKET ..o 1
82
83 [[24Z248-GU7] DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) ..........ccceueeee. 1
84 9PDF AN et e e 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...ooveiiiiiiiiiiiiiieeees 1
86 9PFHK HARDWARE KIT ..o 1
87
88 [[2Z250-GU7 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ....evviieiiiiiieeeiiieieeeeiiieeee e 1
89 9PSF1-001 SWITCH PANEL ... 1

Page E-7

Service Parts Manual



.?sku=9DHSLL
.?sku=9DHSLR
.?sku=9DHOS1
.?sku=74245G01
.?sku=74247G01
.?sku=74248G01
.?sku=74250G01

CAB (FLAT WINDSHIELD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE .......coooiiiiiiieceeen 1
91 9PSF1-003 ADHESIVE LABELS ...t 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....cvviiiiiiiiiie e 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ....coviiiiiiiiiieiieee e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ....coiiiiiiiiiiiiiiiiee e 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) ....cceeeiiiiiieeiniieeeeenns 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED).....ciiiiiiiiie e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) ......eitiiiiiiiiieeieiiee e 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG...eteeieiiiiieie ettt 2
99 9PSF1-011 WASHER, L/4" ... e 4
100 9PSF1-012 NYLON WASHER, L/4" ... .ot 2
101 9PSF1-013 LOCK NUT, 1/4 = 20 i ittt 2
102 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED) ....cctiiiiiiiiiiieee e 1
103 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED) .....cccciiiiiiieeeiirieiee e 1
104
105
106 6EO03T BED SPACER ..ottt e 2

Service Parts Manual Page E-8



CAB (CURVED WINDSHIELD)

ST 350

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Ref Cab 9

Page E-9 Service Parts Manual



CAB (CURVED WINDSHIELD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75854-G** | STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC.) (ST 350)...... 1
2
3 [5855-GOT | VINYL DOOR KIT..oooooioicveoeeeeeeeeeseeeeeseeeee e sesees s 1
4 75856-G** | STEEL DOOR KIT ....oocovveeceeeeeeeeoeeeeooeeeeeseseessssesseeeeesessseeeesseess s 1

Service Parts Manual

Page E-10


.?sku=75855G01

CARBURETOR AND CHOKE

Ref Cac 9-1

1 - Includes Items 2 -

Page F-1

Service Parts Manual




CARBURETOR AND CHOKE

28

AIR CLEANER
Section

Ref Cac 9-2

Service Parts Manual Page F-2



CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z558-G0Y | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5033)
(INCLUDES ITEMS 2 = 17) .oooveoeeeeeeeeeeeoeeeeesee e 1
2 P6626-GU7 MAIN JET (HO0) ...vooorveoeeeeeeeeeeeeseeeseeeeeeeeeeeeee e enseseese e 1
3 * CARBURETOR BODY ........ooovuirieaereoeesescsssssessssssssesssssssessss s 1
4 * PILOT SCREW .....ooooveocveseses oo ssee oo ssssese s 1
5 P6629-G0Y PILOT JET (H46) .c..oocveoeveeeeeeeeeseoeeeeeeeeeeeeeee e 1
6 P6841-G0]] PLUG c.oooeeeoveevo v 1
7 [2306-G0]] GASKET ..o 1
8 [Z578-GUTl NEEDLE VALVE .....oooomveeeveeeeeoeeeeeeeeeeeseeeses s anee s eeeeannens 1
9 * MAIN NOZZLE ........oovooeveeeeeeeeeeeeeeeeeeseee oo 1
10 | 26648-G01 FLOAT ..o 1
11 | pe8a0-Gon FLOAT PIN..oooocvotoveoeseesees s 1
12 | pB8a3Gol FLOAT BOWL GASKET ....ovooveoreeeceeeeeee e 1
13 | po8aEeol FLOAT CHAMBER.........ooorvoeeveoseeeseeeeseeeeeeeee e es e esse s 1
14 | p6839GUY BOWL SCREW ......oooveoeveeseassesesessseesssse s ssssssees s 1
15 | 26838-G01 BOWL GASKET ....ooooveoeveoeeee e esse s ssssese s 1
16 * DRAIN SCREW ......covmmrvieeeeeeeeseeeseeeeseeeeeeees e s s 1
17 | PoB50-GO7 VENT TUBE .....oootiveoceeeseeeeeeee oo 2
18
19 | E67Z6:G00 | CARBURETOR MOUNT GASKET ...ooivieceeeseeeseeeesessseesssessssssssssess s 2
20 | FZ3IEGOY | CARBURETOR INSULATOR ....ooooooiieiieeceeeeeesieesseessees s e 1
21
22 | 72401-G02 | CHOKE CABLE (WITH NUTS) (ST 350) ....vvourveocreereeersessesessesssssssessssssese 1
23 | P5BIZGUA | CHOKE CABLE (WITH NUTS) (ST SPORT) .ocoooceeeceeeecesseeseessessseenesenes 1
24 | [pU568GA LOCK WASHER, /16" .........cooevereeeeeeeeeeeeeeeeeeeseesseeee s eeesees s 1
25 | [pU545-G4 JAM NUT, /16 - 18 ... 1
26 | FZIE5GOT | RETAINER ..ooooioocoeceeeceeeceeecees s 1
27 | [ZI5ZGOY | CHOKE CABLE ADAPTER.......coiiiicreiceeeeeiseeesssssssesssessssssessssessssessssssssn 1
28 | [pU544EG4 JAM NUT, 5/16 = 24 ..o 2

Page F-3

Service Parts Manual



.?sku=72558G05
.?sku=26646G07
.?sku=26649G05
.?sku=26841G01
.?sku=72306G01
.?sku=72578G01
.?sku=26840G01
.?sku=26843G01
.?sku=26844G01
.?sku=26839G01
.?sku=26650G01
.?sku=26726G01
.?sku=72311G01
.?sku=25693G04
.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01
.?sku=00544G4

CARBURETOR AND CHOKE

Service Parts Manual Page F-4



CLUTCH

ice Parts Manual



CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PEI5ZGUN | DRIVE CLUTCH oo 1
2
3 pU73-GY BOLT, 7/16 - 20 X 6 1/2" LG ..vvvooeveoereeeeeeeeeseesseeesseesseess s 1
4 DU566-G2 LOCK WASHER, 7/16" ......coooervereereeeseosessesesssesssosssssssess s ssessese s 1
5 P5757GT PILOT WASHER ....oocvooeveeeeoeeeeeeeseeesee e eees e 1
6
7 P630I-G03 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....cooonvevcrecrneae. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10).........rveerreerreereeeereennenn. 1
9 pU979-G0]] SCREW, #10 - 24 X 718" LG ...eooveoeveereeeeeeeeeeeeeeseeeeeeeeneeeeseeseeen e 3
10 | [ZBZEG0] RAMP BUTTON ...ooovoicveoeeeeees s sses s 3
11 * CAM oo 1
12 | pZ600Gy SPACER, 1 112" .oooooooeeeeeeeeeeeeeeeeeeee oo 1
13 | pBE30EG0] COMPRESSION SPRING ......oorverreeeeeseeeseeeseeeseees e e 1
14 * SHEAVE AND POST ...ooovoiieeceeseeoesseseeessesesses oo 1
15 | pErZ7o-Goq HEAVY DUTY RETAINING RING .........oovorveerieemeesereeesessesssesseessessseons 1
16
17 | puzarsy BOLT, 5/16 = 18 X 4" LG ..oocveoereeceeeeeeeeeeeeeeeseeeeeeeseeeneees e 1
18 | pUSE5-GY LOCK WASHER, 5/16" ........ooorverereeereseeeeesesseesssesssss s sssssessess s 4
19 | p5E6eGy RETAINING WASHER .....oovomrvrirreieseseseseeses s 1
20 | FZBZBTOL | DRIVE BELT (SEVERE DUTY) ...ooiiooiieoeoieeeseeeeeseeeeeeseeesesees e 1
21
22
23
24 | PEUSZGU | DRIVE CLUTCH (HIGH ALTITUDE) w...oooooivoeeeeoeceeeeeeeeeee e 1
25 | pP5B3ZGU3 | DRIVEN CLUTCH (HIGH ALTITUDE)

(INCLUDES ITEMS 8, 12, 14, 15, 26, 27) ....cvveoeveeeeeereeeeeeeereeereseeeeeeeesenn. 1
26 * CAM oo 1
27 | p=BIZGT COMPRESSION SPRING .......oorvvarvirereeceesesesssessees s 1

Service Parts Manual Page G-2


.?sku=26952G01
.?sku=00473G9
.?sku=00566G2
.?sku=25757G1
.?sku=26301G03
.?sku=00979G01
.?sku=72324G01
.?sku=24600G1
.?sku=26304G01
.?sku=27270G01
.?sku=00441G8
.?sku=00565G8
.?sku=25756G1
.?sku=72328G01
.?sku=26952G02
.?sku=25632G03
.?sku=25612G1

DIRECTION SELECTOR - SINGLE CABLE

1 - Includes ltems 3 - 28, 31 - 34 (ST 350)
2 - Includes ltems 3 - 25, 29 - 34 (ST SPORT)

Top of Seat
Support Panel

\‘\‘\

Jalll]

w!

Shifter 9. /
Input %j//

Shaft

Ref Dsl 9

Page H-1 Service Parts Manual



DIRECTION SELECTOR - SINGLE CABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72721-G03 | DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 28, 31 - 34) (ST 350). 1
2 72721-G02 | DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 25, 29 - 34) (SPORT) | 1
3 [[3256-G0]] DIRECTION SELECTOR BRACKET .....ooourvourieceeseseeesssseesssssssessessseons 1
4 [0Z33-G0]) DIRECTION SELECTOR SHAFT .......oorviimvierieeeeeeseseseses s 1
5
6 [Z738-G0] DIRECTION SELECTOR CAM.......ovvmmvieceeerieeeeeesesesssessesssssssessessseons 1
7 (2722500 NEUTRAL LOCK PIN ....oooocveoceeoeseseseessses e 1
8 [Z733-GU] COMPRESSION SPRING, 3/8" X 5/8" LG ........orverrreerrrereeeseresnessseseenenn 1
9 [Z729-G0] NEUTRAL LOCK LATCH ....ooomioeeeeeeeeeeeeeees e 1
10 | por3aEsy LOCK NUT, 1/4 = 28 ..o 1
11 | Zr3Zs0] BALL STUD ..oocootoveoceeeesessses s esssss s sse s 1
12 | por3asy LOCK NUT, #10 = 32....cooeoeeoeeeeeeeeeeeeeeee e ense s 1
13
14 | [Z390G] LOCK NUT, 318 = 24 .....oooooeoeeoeseeeseeeeeee e 1
15 | B8574G0n EXTENSION SPRING ....oovvvaviesrecsesssee oo 1
16
17 | 2735500 MICRO SWITCH......ovooeveeeeeeeeeeeeeeeeeeeee oo 1
18 | pIOBZGUT SCREW, #4 = 40 X 1" LG w.ovoeveeveeeeoeeseseeeseseessoe s 2
19 | pUSEIGY WASHER, #4 ......oocvooevoeeseeeeoeesessseseses e 2
20 | pUSESGT LOCK WASHER, #4 .......oooovooeveeseeeeeeeeseeeeeeee e 2
21 | puosZEG3 NUT, #4 = 40....coooevoeeeeeeeeeeeeeeeeeeeeeeee e 2
22
23 | 3290603 REVERSE WARNING BUZZER ..........ovvvorveorioseseosesessses s 1
24 | pIOE3TOY SCREW, #6 - 32 X 3/8" LG ....veoeveeeeeeeeeeeeeeeeseeeseees e seseeeeen e 2
25 | pEOT8G3aY 18 GA WIRE (RED 7") w..oeoeveoeeeeeeoeeeeeeeeeeeeeseeeees e eseseeseeeseennens 1
26
27
28 | 27335l SHIFTER CABLE (ST 350).......crveerveeereeceeoeeeeseeeeseeessseeseeseseessseeseeen e 1
29 | 72734-G02 SHIFTER CABLE (ST SPORT) w...cooveoeveoceoeeeeseeeeseeeesseeeeeeeeee e 1
30

Service Parts Manual Page H-2


.?sku=74456G01
.?sku=70233G01
.?sku=72738G01
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=72732G01
.?sku=00734G5
.?sku=14390G1
.?sku=28574G01
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=72734G03

DIRECTION SELECTOR - SINGLE CABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | perZrGuy CUP WASHER, 14" .....ooovooeeeeeeeoeeeeeeeeeeeeeeeeesse e 4
32 | EZE=cuY COMPRESSION SPRING, 19/32" X 1" LG ....cooovvereeeeeereeereeesreeeseeeree 2
33 | [ZE55GU] SHIFTER ARM WITH BUSHING .......oovoocveeeeseeseees e 1
34 | por3Esy LOCK NUT, #10 - 32....coveoeeeoeoeseeeeseesose s sesesees s 1
35
36 | FUZZTGOT | SCREW, 1/4 - 20 X 718" LG.oovvooeeeeeeeeoeeeeesseesseesesesessssssssseessssssses s 2
37 | mozrsZ LOCK NUT, 1/4 = 20 w.oooeooeoeeeoeeseeeeesese s 2
38
39 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......vvromreereeeceeeseeeneeeeeeeeseeeeeseseeesessse s 1
40
41
42 | [IZ05GOY | DIRECTION SELECTOR HANDLE .......oo.mvoeireeeeeeeeeeeeeeeseeeeeeeeeeeee e 1
43 | pU7a0GA SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....ovvorveeeeeeereeereereeeeneen. 1
44
45 | BIB3TGI WIRE TIE ovoovoocveoeeooeesee s 1
46 | DIOZZGOT | CABLE CLIP ..o eeeeseeee e 2
47
48 | [MBa5GH INSULATED CABLE CLAMP, 3/8" (ST 350).........cvrumrrrerreenrresessisensessssesssesessoons 1
49 | puaIEGH BOLT, 1/4 - 20 X 3/4" LG (ST 350) ...vveovverereereeeseseossssssssesseessssssssssssssssseseseees 1
50 | [MZ390-G3 LOCK NUT, 1/4 - 20 (ST 350) w..ooovvereeereeeereeseeeeeeeeesessseeseeeeeeseeeeessesanssneseeee 1

Page H-3

Service Parts Manual



.?sku=25727G01
.?sku=72735G01
.?sku=74455G01
.?sku=00734G5
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=31539G1
.?sku=01072G01
.?sku=11845G5
.?sku=00414G6
.?sku=14390G4

DIRECTION SELECTOR - SINGLE CABLE

Service Parts Manual Page H-4



DIRECTION SELECTOR - DUAL CABLE

1 - Includes Items 2 - 32
41 - Includes Items 2 - 29, 31, 32, 42

Ref Dcl 9

Page H-5 Service Parts Manual



DIRECTION SELECTOR - DUAL CABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [0592GUT | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 32) (ST SPORT) 1
2 25684-G01 DIRECTION SELECTOR BRACKET .......ooorvoirveeceeeeeeeeeeeeeeseeeseeeeeeennenne 1
3 P5664-GT] BUSHING ......o.cvvteveoceeeeseessses s 1
4 E7537-G0]) DIRECTION SELECTOR SHAFT .......oorviimvierieeeeeeseseseses s 1
5 P5725-G0]) DIRECTION SELECTOR CAM.......cvvmmoeeeeeeeeieeeeeeeeeeeeeeseeesee e 1
6 [4390-GT] LOCK NUT, 318 = 24 ..o 1
7
8 [[0B06-GT] MICRO SWITCH......ovoocveeeeeeeeeeeeeeeeeeeee e 1
9 * SCREW AND WASHER ASSEMBLY ......o.ovorvvimveeeeeeeeeeeeeeeeeeseieseeeen e 2
10 | E7I5LGUn SPACER ...ooooeeeees e 1
11 | pUsdsGZ SCREW, #6 - 32 X 1 14" LG w.ooooveoeeoeeeeseeeseeesseseees s 2
12 | pUS59G3 WASHER, #6 ......oorvvorveoeeeeeeeeeeeeeeeeeseeeses s eneseeneseneens 4
13 | pUSE5G3 LOCK WASHER, #6 ......c.ooovveeveeeseeeseeeseeeeeeesseeseeeseseeesess s s 4
14 | posZ5Gy NUT, #6 - B2....oooocveeceeeeseeseses s ssee s 4
15 | [E628G] FASTON TAB ....ooooooevtoeeeeeeseesssessesesees s 1
16 | pUS67-G3 LOCK WASHER, #6 ......cooorvveeveeereeeeeeoeeeeeseeeeeeseseseeeseeess s 2
17 | peu78G3a3 18 GA WIRE (RED B") .....oovveoeeereeoeeeeeeeeeeeeeeseeeeseesesesseess s s 1
18 | [3290-G03 REVERSE WARNING BUZZER .........orvreerrarroseseesesesssesseesssessseessesnsseons 1
19 | poI3s.y SCREW, #6 - 32 X 5/8" LG ..eeveoorveaeeereeeeseeesseessosssesesssssssesssesssss s 2
20
21 | puazTH BOLT, 1/4 - 20 X 3/4" LG..o.vvooeeooreeeeeeeeeeeeeeeee oo 2
22 | pImo=Goq WASHER, 1/4" (STAINLESS STEEL)......cvouvveeverseeeeeseseseesiessessseseeseennes 2
23 | mozZrs3 LOCK NUT, 1/4 = 20 .oooocvooeeeeeeeseeeeeeeessee s 2
24
25 | [ZBISGOl SHIFTER CONTROL PIVOT ..o 1
26 | perZreon CUP WASHER, 14" ....ooooevooreeeeeeoeesoeseoessessseessoasseses s 4
27 | 27764-Go1 SPRING ..o 2
28 | 23726-G5 SPACER, 1 18" w..ooooooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
29 | 11098-G7 LOCK NUT, #10 = 24 ... 2
30 | 25961-G01 SHIFTER CONTROL CABLE (ST SPORT) ......oovvemeresreereieensesssesseen s 2

Service Parts Manual Page H-6


.?sku=70594G01
.?sku=25664G1
.?sku=27537G01
.?sku=25745G01
.?sku=14390G1
.?sku=10606G1
.?sku=27151G01
.?sku=00645G2
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=14628G1
.?sku=00567G3
.?sku=25978G343
.?sku=73290G03
.?sku=00138G5
.?sku=00414G6
.?sku=01110G01
.?sku=11027G2
.?sku=72619G01
.?sku=25727G01

DIRECTION SELECTOR - DUAL CABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | EBI7EG] CLEVIS PIN, 3/16" X 7/16" w..oooveoeeeereeeeeeeeoeeeeeeeneeeees e 2
32 | [U387GY COTTER PIN, 1/16" X 3/4" LG .oocvocveeeeeereeeeereeeseeees e 2
33
34 | 7BIZG] WIRE TIE w.oooootoiecvee it 1
35 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......coovurmmmrremrereeoncsensoeesesseessess s sssees s 1
36
37 | [IZ05GOYJ | DIRECTION SELECTOR HANDLE ......covoiviecteceeciesiessie s 1
38 | purEnG3 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...oveovereeecrereeeeeeeeeseeeneone 1
39
40
41 | [U594-G0Z | DIRECTION SELECTOR ASSY (INCL ITEMS 2 - 29, 31, 32, 42 (ST 350)......... 1
42 | [Z3EIGUY SHIFTER CONTROL CABLE (ST 350) .......vveurverrereeereeeseeeessesseesseessen. 2

Page H-7 Service Parts Manual



.?sku=23176G1
.?sku=10387G8
.?sku=17618G1
.?sku=71205G01
.?sku=00740G4
.?sku=70594G02
.?sku=72341G01

DIRECTION SELECTOR - DUAL CABLE

Service Parts Manual Page H-8



ELECTRICAL SYSTEM

1 - Includes Item 2
5 - Includes ltems 6 - 10

Front of Vehicle

67

See BODY
Section

32 See
Starter/Generator

Section

6,7,8,9,10
40

Ref Ele 9-1

Page J-1 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 9-2

47 - Includes ltems 48 - 73

To F2 On
Starter/Generator

BLACK

RED

Service Parts Manual

Page J-2



ELECTRICAL SYSTEM

ST 350

HORN

FUSE BLOCKS

HORN BUTTON

Floorboard

ST SPORT

Ref Ele 9-3

Service Parts Manual

Page J-3



ELECTRICAL SYSTEM

Ref Ele 94

107 - Includes ltems 108 - 113

Service Parts Manual

Page J-4



ELECTRICAL SYSTEM

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Ref Ele 9-5

Page J-5 Service Parts Manual



ELECTRICAL SYSTEM

Solenoid

HOUR METER

\

\ / // /f// .
W N Y

\

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

160 - Includes ltems 161 - 165

Front of Vehicle

- Includes ltems 152 - 155

151

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

Service Parts Manual Page J-6

Ref Ele 9-6




ELECTRICAL SYSTEM

WORK AND STROBE LIGHTS

169, 170
171 (Driver Side Strut Shown) 168 - Includes Items 169 - 188, 191 and/or 199
177 - Includes ltems 178 - 188
] 191 - Includes Items 192 - 197
T\\\ _ Filler Panel 199 - Includes Items 200 - 205

Front of
Vehicle

180

Front of

192 Vehicle

Front of
Vehicle

\Ce

Ref Ele 9-7

Page J-7 Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PEB5I-GUZ | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2)......orvoeeeeeeeseeeseeereeaee. 1
2 P6707-GUTl BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM LG .....ccoo..orverrrernenn. 1
3
4
5 PB652-GUT | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) .....ovvoneceecreeeiereanes 1
6 * IGNITION COlL.vovvvereeecreeseeeseeeseess e 1
7 * SPACER ..ooooeeoeeeveee v 1
8 * LOCK WASHER ....oocoooevereeeeeeeseeeeeeeeeeeee e eses s 1
9 * NUT oo 1
10 * SCREW.......ooooveoeiesesees e sseessees s s 1
11 | [3632G] NUT, MB X L. ceeess e 2
12
13 | P5BBZGUN | 6 GA WIRE (BLACK 6", FL - A2)....ooroeeceeeeeeeeeeeeeeeeeeeseeeeeeee e 1
14 | p568ZGY TERMINAL COVER ....oooomvoaeieaeoeeeeeesseessessssees s ssses s 3
15
16
17 | 24775-G* BATTERY, 12V ...o.ooooeoeeeoeseoeeeeesseeeeeeeeee e eseese e 1
18 | pUZEZGY BOLT, 5/16 - 18 X 1 1/4" LG ..vveeoeveoeeereeecvoeeseeeseesesees oo 2
19 | pUOZ93GON | LOCK WASHER, 5/16" (SILICON BRONZE).......ooorveecvescreenseersessssessseeneeonn. 2
20 | QOU99ZGOY | NUT, 5/16 - 18 (SILICON BRONZE) .......ovoeveoieereeeeeeeseeeeeeeseeeveeseesseeeeseneone 2
21
22 | [ZIOLGOY | BATTERY HOLD DOWN......oomvioiieeereaceessesessesesssessseesses s 1
23 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG w..ooovvoereeeereoeeressseeeseseseesesess s sss s 1
24 | [pU565-GY LOCK WASHER, 5/16" ......c.ooovveoerreeereoseeeseeeeeeeseseseeeseeeseseeseseese e 1
25 | DIIIO-GO3 | WASHER, 5/16" (STAINLESS STEEL) ..ooooeveeceeceeceeeeeeeeeeeess oo 1
26
27 | PB520GON | GROUND CABLE (ST 350).......iiiireiceeecsssessssssssssssssssessssssessssssssssssssssssnee 1
28 | pO7I5GR BOLT, 5/16 = 18 X 4/5" LG w...oovveeoreeeeeeeeeeeeeeeeeeeeeeeeeeesesseeee e ese e 1
29 | P70ZZTU3 | GROUND CABLE (ST SPORT) ..ooooioeeieeeeeeeeeeeeeeeeseeeeeeesseeseesesssssseseeesene 1
30 | EBITEGIY | 14 GAWIRE (BLACK B") ceocooeeeveecreoereseeeeeesesseesssssseessssessessssssssessssss s 1

Service Parts Manual



.?sku=26651G02
.?sku=26707G01
.?sku=26652G01
.?sku=13632G1
.?sku=25887G01
.?sku=25682G1
.?sku=00962G1
.?sku=00993G01
.?sku=00994G01
.?sku=72101G01
.?sku=00565G8
.?sku=01110G03
.?sku=28520G01
.?sku=00715G2
.?sku=27044G03
.?sku=25976G19

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 00438-G6 BOLT, 5/16 = 18 X B/4" LG w..ooorveoreeeeeeeeeeeeeeeeeeeeeeeeesssseese e eseeseeseeeeeee 2
32 | MUZrGy LOCK NUT, 5/16 = 18 .o.vveocveoeeeeeseeeeeeeeeeeseeeseeeeseeeesess s eeses e eeseaesesnesenee 2
33 | EBBIEGOT | BOLT,MB X 1 X 23 MM LG c.oooooocreoeeeeeeceioseeseeeeseessesses s 1
34
35 | P5O7ZG5Y | 6 GA WIRE (BLACK 26", F2 - SOL) (ST 350).......cemrrerresreeresseesecsersesssssnenne. 1
36 | PB5I7ZGBY | 6 GA WIRE (BLACK 23", F2 - SOL) (ST SPORT) ..oocvvoeveoceeneesesesrsessienee 1
37 | FZBITGOI | HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR (ST 350).| 1
38 | [U596-G0J | HARNESS (CONTROL)- DUAL CABLE DIRECTION SELECTOR (ST 350) ...| 1
39 | 70899-G01 | HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR (SPORT)| 1
40 | [FUB9GOY | HARNESS (CONTROL) - DUAL CABLE DIRECTION SELECTOR) (SPORT) .| 1
41
42 | EBUBTGTT | COVER.....ooeoeeeeeeoeeeeeeeeeeeeeeseee e 1
43 | [EZ69GI WASHER, 1/4" ......ooocoeeeeeeeeeeeee e 1
44 | polIZ=GH SCREW, 1/4 = 14 X BI8" LG.ovveoereeoeeeeeeoeseeeseseseesssess oo 1
45
46
47 | [3059GOYJ | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 73) ....c.ovvvencrennan. 1
48 | [F30L7-GUY BRACKET ..ot eesees s 1
49 | BI739GUY VOLTAGE REGULATOR ....o..ooovirmmviosieseseesesesssesesssssesssssessessesnssessesesnnnes 1
50 | pUAISG3 BOLT, 1/4 - 20 X 1 1/4" LG.oooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeess s 1
51 | [C0Z7-GZ LOCK NUT, 1/4 = 20 .o 1
52
53 | p7736-Goq IGNITOR ...o.ovoveeee s 1
54 | pUBEIGY BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ovvvcveereeeeeeeeeeeneeeeeeneenne. 1
55 | pUAIEGH BOLT, 1/4 - 20 X 5/8" LG....vveoveereeeeeeeeeeeeeeeeeeeeeeeseeseesess s s 1
56
57 | p7Is3GOq SOLENOID ..o 1
58 | pUAIEGH BOLT, 1/4 - 20 X 5/8" LG....veeoveeereeeeeeeeeeeseeeeeseeeeeeseseeesess s enesaseean oo 1
59 | [C0Z7-GZ LOCK NUT, 1/4 = 20 oo 3
60

Page J-9

Service Parts Manual



.?sku=11027G1
.?sku=26676G01
.?sku=25972G58
.?sku=25972G85
.?sku=74519G01
.?sku=70596G01
.?sku=70595G01
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=73059G01
.?sku=73057G01
.?sku=27739G01
.?sku=00415G2
.?sku=11027G2
.?sku=11027G2
.?sku=27746G01
.?sku=00661G8
.?sku=00414G5
.?sku=00414G5
.?sku=27153G01
.?sku=00414G5
.?sku=00414G5
.?sku=11027G2
.?sku=11027G2

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [ZIIEG3 FASTON TAB, 1/4" X /A" ....o.ooooeeoeeeeeseeeeeeeeseeeeeeeeeeeeeees e 1
62 | pUBEATGY LOCK WASHER, 1/4" (STAINLESS STEEL) ....oovverveeeeeeeeeeseeeneeeeeeennenae 1
63 | pUOS3ZGT NUT, 1/4 = 20...oooeveeeeeeeveeeeees e 1
64
65 | 333600 FASTON TAB, 90° ......oooovoreeeeeeeeseeeeeeeeeeeeeeeeesseeese e enes s 1
66 | [ZIIEG] FASTON TAB, #10 X 14" w...oovooeveeereeeeeeeeesesessoessees s 1
67 | pUO565-GY LOCK WASHER, #10 ......ovverveorreeseeoeesessesesesssessses s sse s 2
68 | pUSZEG4 NUT, #10 = 32....oooeoeeeoeeeoeeeeeeeeese e 2
69 | p=O78GHY 18 GA WIRE (BLACK 5 3/4") ....coveoeveeeeeeeeeeeeeeeeeeeeeeeeeesse s 1
70 | 22585-G3 IN-LINE FUSE HOLDER .......oovvooeieeeossseesssesseesseesseessss s 1
71 | posE5-GH LOCK WASHER, 5/16" .......oooovierreresessseessesssssssseesesesssss s sssssssssees oo 2
72 | pusEEs3 JAM NUT, 5716 = 24 ..o 2
73 | pITZG= 6 GA WIRE (BLACK 24", B+ = SOL) .....ooooveoreeemeeeeeeeeseeeeeeeeee s 1
74
75 | E597EGZ2 | 10 GA WIRE (WHITE 34") (ST 350)......ccvueeeeeeeeseeeessesessessessnsesssssessseesssessse 1
76 | BSZIEGUL | FUSE BLOCK (ST 350).....cmmiioreereeeeeeeeeeieesessessseseseeessessssessesesessessesssesene 1
77 | ZmEG FASTON TAB ....oooooeeoeeceeeeeeseeeee e 1
78 | pUsErGH LOCK WASHER, #10 .......cocvvoereeoeseeseeeesessessssesssesssessses s sssssessese s 1
79 | poszE3 NUT, #10 - 32 .o 1
80 | BEZIZGUI | FUSE, 15 AMP ......ooioocoooceeeeeeeeeeeeeeeeee oo eeess e 1
81 | pU37e3 SCREW, #10 - 24 X 1 14" LG.ooeveoeeeeeeeeeeeeeeeeeeeeeees s 2
82 | pUREIGH WASHER, #10........oooocveeseeoeeseesseesssesssesss s 2
83 | MEBITGIT | LOCK NUT, #10 - 24 coooooooeeooeeeeeeeeeooeeseeeseessse s 2
84
85 | pZB7aGT FUSE BLOCK (ST SPORT) ...ccoooveieeeeeeeeeeeeeeeeesoeseeeseees s 1
86 | DIDALGOL | RIVET, 1/8" X 13/16" LG ..ooooooreeoeeereeeeeeocseessesesseesssesssses s 2
87 | mB39ZGT 15 AMP FUSE ...ooovooicveacveeeeeeeses s 3
88
890 | BZBEUGH HORN .......oorvee oo 1
90 | puaIEGH BOLT, 1/4 - 20 X 5/8" LG...ovvvvververcreeereesesesssesseessssssssessessssssesesseses s 1

Service Parts Manual Page J-10


.?sku=12914G2
.?sku=00664G7
.?sku=00532G1
.?sku=73446G01
.?sku=12914G1
.?sku=12914G1
.?sku=00565G5
.?sku=00526G4
.?sku=00526G4
.?sku=25978G56
.?sku=00565G8
.?sku=00544G4
.?sku=25972G33
.?sku=25974G22
.?sku=35211G01
.?sku=12914G1
.?sku=12914G1
.?sku=00567G5
.?sku=00526G4
.?sku=00526G4
.?sku=35212G01
.?sku=00379G2
.?sku=00559G5
.?sku=14390G10
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 | PIIIOGON | WASHER, 1/4" (STAINLESS STEEL) w..oovooeeeceeceeeceeeeeeeeeseeess e 1
92 | pUBEEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ocvveeveereoeeeeeeseeeeees e 1
93
9% | 73BG] HORN SWITCH......oovvoirieereeeceeiesseesssesese e sesss s 1
95 | [7318G3 HORN SWITCH CAP AND NUT ... 1
96 | P7UBBGUL | HORN SWITCH BOOT ....oovoooivieeeeocseceeeeseesesesssessssesses s 1
97 | 19233-G1 HORN SWITCH LABEL .......oouvvverreoeresesessesessiesesesse s 1
98 | FIOS5-GOY | RIVET, 3/16" X 1" LG (STAINLESS STEEL) ..ocoovveceeeeeeeeeeeeecs oo 2
99
100 | [BZIZGOT | HORN HARNESS (ST 350) ...ooovooeeeeoeerosesssssscssssssssssssssssessssesssssssssssse s 1
101 | E5I77-GAY | 16 GAWIRE (BLACK 17") weooooeoeeieeeeeoseeeesesessesesesesesssses s 1
102
103 | PUZ09-G3 HEADLIGHT (INCLUDES ITEM 104)........ovmoeeereeereeeeeeeeseeeeeeeeeeeseeeeeeeneee 2
104 | pUYUB-GH SCREW, #10 - 16 X 1" LG cooovveoeveoeeeoeeseseeesesesssesses e 2
105 | [Z3B7GON | HEADLIGHT JUMPER .......oivvooeeeaieeseeeseeeesee s 2
106
107 | PUS70-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 108 - 113) ........ovvvrrerreeeeereereenenn. 2
108 | PO574G3 TURN SIGNAL LIGHT w.oooovooveceeeeeeeeoeeeesesesse s 1
109 | pUBBU-GY WASHER, 1/4" (STAINLESS STEEL)......ovorvverveereeoeseeeeseeessessessseseesnnnes 1
110 | PUBUEGY WIRE ASSEMBLY ...oooooviereeeeeeeoeeeeeseeseseeeeeeeses s eseeeese e 1
111 | pUSB7-GY LOCK WASHER, /4" ......covoeeeoeeeeeeeeseeee oo 1
112 | pUS3ZGY NUT, 1/4 = 20...ooocveeceeeeeeeeeees s 1
113 | [BI95-GJ PUSH-ON MALE TERMINAL .....ovomvermveeneeesseeeeseesesessses s 1
114 | 20574-G5 LENS, AMBER .......ovvumrveeeeeeeeeseeseseseeeeeeseeesesesseeeesese s enes e 1
115 | pOIIB=GYH SCREW, #6 - 18 X 5/8" LG...o.veorveoceeoeeeeeeeeeeseseeeneeesseeseeese e 2
116 | [AU56-GUN | TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) .........cocooorvernnenn. 1
117 | [AU56-G0Z | TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ........ccooovrvvrrrennen. 1
118
119 | BZ7I39-GZ TAILLIGHT ASSEMBLY (COMPLETE) .....ooorveveeoeeeeoseeeseeeeseeeseeees e 2
120

Page J-11

Service Parts Manual



.?sku=01110G01
.?sku=00654G2
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=73214G01
.?sku=25977G40
.?sku=20209G3
.?sku=00906G6
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02
.?sku=32739G2

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121
122 | [7867GY TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 123)........ 1
123 | PIBA0GY TURN SIGNAL FLASHER .......oorvvirveeeeoeceeseseseoessessessses s 1
124 | BZ307G3 FLEX LOOM, 3/8" X 8" LG ...oouvvrecrerereseeesseseesseessssssssssssss s 1
125 | [76I8G] WIRE TIE oooovooeveeeeeeeeeee oo 2
126 | POU965-G3 STEERING COLUMN COVER ........ovoorveereesseseseoseseesssesssssssessse s 1
127
128 | 72228-G01 | WIRE HARNESS (ACCESSORY) (ST SPORT) ....oumeveoeeeeeeeeeeseeeseeeseeeneonne 1
129 | [EUAZTUN | HARNESS (LIGHTS) (ST 350).....cimieeereeeeceeseceeeeseeeeseeseeeseseeeeenssseseeessesenseone 1
130 | BBZIZGUL | FUSE, 15 AMP ....ooooeceeeceeeceeeeeces s 1
131
132
133 | 33639-G** IGNITION SWITCH (WITH LIGHTS) ..o 1
134 | pUS68-GH LOCK WASHER, B/4".......cvvoeveoeseeessisaeseessesessessssesssssssss s ssesss s 1
135 | 17137-G1 FACE NUT, 3/4 - 20...coocveoeeeeeeoeseoesesesssessees e 1
136 | [7063-GJ IGNITION KEY (SET) c.oooveteeeeeeeoeseeeeeseeeeeeeeees s esseeseeseseeessees e eessess e 1
137 | [BUALGON | WIRE HARNESS (KEY SWITCH) ...ooomieeeeeeeceeeeeeeeeeeeeeseeee e 1
138
139
140 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT).....oooomveoceeeceeoeeeeeeeeeeeeseeeeeeeveeneone 1
141 | [IIBTGUY | LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ....ovvovveveeeaan. 1
142 | PI553GY FUEL GAUGE ...t ceeessesssees s 1
143 | P3373GY INDICATOR LIGHT ..o 1
144 | [E3TGOY | HARNESS (OIL LIGHT/FUEL GAUGE) (ST 350) ..ueorveoeeeeeeeeceoeeeeeseeeeeeeneenne 1
145 | PEIT8GIZA | 18 GAWIRE (RED 6").......iveoreeereeereeeseeeeeeeeeeeeeseseseseeeseseseeesseeseeesseenseone 1
146
147
148 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG w..oovoooreeereeeeeeeeeeieeeeeeeeeeeesseeeseesseeseeeeeeen oo 2
149
150

Service Parts Manual

Page J-12


.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3
.?sku=74042G01
.?sku=35212G01
.?sku=00568G6
.?sku=17063G1
.?sku=73041G01
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

151 | 74444-G* | CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 152 - 155)........rvmoreeereeeseeeseeeeeeeeseeseseseeseeeesssesseesssese 1
152 | 71077-G* CONSOLE INSERT PLATE ......ovveevoeeeeeeeeeeeeseeeseses e 1
153 | 35966-G** DECAL (CONSOLE INSERT PLATE)........coorireeresesesssessiesssesssessesssoons 1
154 | [I078-GUT POWER OUTLET (12 VOLT) ...ooorveiveoceeeceeeeseesesees s 1
155 | [M@6ULGIY RIVET, 3/16" X 7/16" LG ..o.veooveereeeeeeeeeeeeeeeeee e enee oo 2
156 | B3BZZGUN | DRIVE RIVET, 5/32" X 5/16" LG ..ecoooveeereoevesceoeeeeseseessses s 3
157 | [IUBLGOL | WIRE HARNESS (POWER OUTLET) ..oovooiieoceoeeeoseseesesssses e 1
158
159
160 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 161 - 165) ........cooorvverrrrrrrerreecreensonn. 1
161 | EIG73GY HOUR METER ASSEMBLY ......ooovvrmreireeeeeescsssseseesesesssesssessssssss s 1
162 | 74019-GO1 HOUR METER BRACKET .....o..ooiveireeoemeeeeeeeeseeeeeeseseeeees s 1
163 | pUIS0-GA SCREW, #10 = 24 X 1/2" LG w.cvooeveeeeeeeeeeeeeeeeeeeeseeee oo 2
164 | 11098-G7 LOCK NUT, #10 - 24 ....oooooveovoeeeeeseeeeeee e 2
165 | [BII7-GUJ WIRE HARNESS (HOUR METER)........ovverveeeeeeseseseseesseessessssseseesessnenes 1
166
167
168 | 71323-G** LIGHT BAR

(INCLUDES ITEMS 169 - 188, 191 AND/OR 199) (ST 350)...........vrvrrrrrrrrrenee. 1
169 | 75838-GO01 STRUT (PASSENGER SIDE) ........ovvorrveecesesensiessesssssssesssesssss s 1
170 | 75838-G02 STRUT (DRIVER SIDE)........covmrveereeoeeeeeeeeeeeeseeeseeeessseeseesessssseseeee e 1
171 | 5326600 WIRE HARNESS (WORK LIGHT) ....covvoeeereeeceeereeeeeeeeeeeeeeee e 1
172 | [IZ95G07 BRACE ........oooocvetocveeeseeesees s 1
173 | [IZI3G07 COVER PLATE ....ooovooveoeveesseesseessses s 1
174 | [FB3A7-G00 SWITCH HARNESS .....ooovvoeeoneeeseeeeeeee e 1
175 | 71077-G* CONSOLE INSERT PLATE ..o 1
176 | 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
177 | [5365-G07 HARDWARE KIT (INCLUDES ITEMS 178 - 188).........coooervrerrerrrerrreernonn. 1
178 | pUBBEGY BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL).....cooevvrrrrreerenns 6
179 | DUBBU-GH WASHER, 5/16" (STAINLESS STEEL) w.....voovverveereeeeeeieeeesees e, 12

Page J-13

Service Parts Manual



.?sku=71078G01
.?sku=14601G10
.?sku=33623G01
.?sku=71081G01
.?sku=21573G1
.?sku=00150G4
.?sku=75117G01
.?sku=75346G01
.?sku=71294G01
.?sku=71293G01
.?sku=75347G01
.?sku=75365G01
.?sku=00685G7
.?sku=00660G8

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
180 | 74537-GO1 BRACKET, REAR STRUT SUPPORT ......ccoo.rverveereeeeeseseeeereeeeeenenen 2
181 | PIIOIGUY LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......ovverrreeeeeceeeereeeeeneees 4
182 | pUIIBG3 ACORN NUT, 5/16 - 18 ....ooooveeeveoeeeseeeeesiseseesseesssessees s 2
183 | 33623-G02 DRIVE RIVET, 3/16" X 7/16" LG...ooovvververecrerereeeesesssseeesesssesesesssnnnons 3
184 | PU3B7GY GROMMET ... 2
185 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....evvvoevverrreerrneeonn. 2
186 | [Z390-G4 LOCK NUT, 1/4 = 20 woooovooeoeeeeeeee e 2
187 | 17314-G1 FLEX LOOM, 3/8" X 24" LG .....cooveeeeeereeeemseeseeeeeeeeseeeesses e 1
188 | [76I8GY WIRE TIE .oooevooeveeeeeeeeeseeeeesesee e ese e 3
189
190
191 | PU3B3GZ WORK LIGHT KIT (INCLUDES ITEMS 192 - 197) ...cvvorveecreerreereeeereenes 1
192 | BUZ09GZ WORK LIGHT (RECTANGULAR) ......ooorvermreeereesieeereeneseeseeneeeneee 2
193 | pU566-G3 LOCK WASHER, 1/2".....oovoorveereeeesiseeiessessseesesees s 2
194 | pUS33GY LU R 72 OO 2
195 | [73I7GY LIGHT SWITCH......ooveocveoceeeeeeeeeeeeeeee v 1
196 | [7902G] TAB ADAPTER ........ooovmeveeeeoeeeeoeeeeeseeeeeeses s aneeseesee e 1
197 | EOUS3GY 16 GA WIRE (RED 5 3/8")......coooerveecrereeosesesnsessssessses s 1
198
199 | 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 200 - 205) .......oovvovveerrrererereeanee. 1
200 | 20394-G1 STROBE LIGHT ..o 1
201 | pO379-G3 SCREW, #10 - 24 X 112" LG w.vvoeveoereeseeeeeesesessoessses s 3
202 | 11098-G7 LOCK NUT, #10 - 24 .ooovoovoeeeeeeesseeseoe s 3
203 | 731G LIGHT SWITCH.....ooovooceeoeeeeeeeeeeeeeeeeeee v 1
204 | [790ZT TAB ADAPTER .......ooooovmeveeeeoeeeeoeeeeesoeseeeses s asseseesee e 1
205 | pUUS3GY 16 GA WIRE (RED 5 3/8").......oooeveencreresesesesesesessesssessssssssssssssesennsons 1

Service Parts Manual Page J-14


.?sku=01109G01
.?sku=00918G3
.?sku=20367G1
.?sku=14390G4
.?sku=17618G1
.?sku=20383G2
.?sku=20209G2
.?sku=00566G3
.?sku=00533G1
.?sku=17317G1
.?sku=17317G1
.?sku=17902G1
.?sku=17902G1
.?sku=20053G1
.?sku=20053G1
.?sku=00379G4
.?sku=17317G1
.?sku=17317G1
.?sku=17902G1
.?sku=17902G1
.?sku=20053G1
.?sku=20053G1

ENGINE AND MUFFLER

Ref Emf 9

Page K-1 Service Parts Manual



ENGINE AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72650-G02 | ENGINE, 350 CC ...cooooveoeeeeceeoeeeeeeeeeeeeeseeeseseeeeesesess oo eneseneeensens 1
2
3 EEBZ6-GOT | TIMING BELT w.oooooooceeoceeseeeoeces s 1
4 26630-G01 | TIMING BELT COVER ....o.ooooreearercveocseesseesessessseessses s 1
5 PE63TGUT | TIMING BELT COVER GROMMET ......c.oooeveoceeeeceeeeeeeees e 1
6 EE678-GOT | BOLT, M6 X 1 X 12 MM LG .ooovvoeveoceeceeeseeesesesesseessees e 3
7
8 PEB57-GUT | IGNITION COIL BRACKET ....o.ooooeeeeeoceeeeeeeeeeeeeeeeeeeseees e 1
9 P6733G00 | SPARK PLUG WIRE SET (2 WITH BOOTS) ...oooeveoeeeceeeseeeeeeeeeeeeseeeneee 1
10 | E5523G4 SPARK PLUG (NGK BPRBES) ........covueveeereeesosnsessesesssssssssssesssesssas s 2
11
12 | EBBOUGUN | VALVE COVER......o.coiiioceeeeeeeeeeeeeeeeeeeeeeeeeseeeee e 1
13 | EE7I9GUN | VALVE COVER GASKET ....oooooeoeeoeeeeeeeeeeeeeeeeeeeeee s 1
14 | PZ6B76-GON | FLANGED BOLT, M6 X 1 X 23 MM LG w...oooevermeeocersereeseessees e 6
15
16 | EBBULGUN | OIL FILLER CAP .....oooooceeeeeeeeceeeeeeeee oo 1
17 | 26720-GO1 | OIL FILLER ‘O RING ...ovtioeeceeeeeeeeeeeeeeeeeeee e eseeesseees s s 1
18
19 | EBBILGUL | OIL FILTER wooooivoeceeeoceeceeeceeee s 1
20 | EBZIOGON | OIL FILTER ‘O  RING .ooooioeeoceeeeeeeseeeeceeeeeeeeeeseeeeeeee e 1
21 | peBBUGUY | BOLT AND WASHER, M6 X 1 X 12 MM LG ...ooooveeeecveeceeeeeeeeeeeee e 3
22
23 | XXXXX-XX | CARBURETOR (SEE CARBURETOR SECTION).......ccooomrvrmrerrrrerresrssnnsanne. X
24 | EBBEZGUI | STUD ..o 2
25
26 | 72019-GOL | MUFFLER ....ooivvecveoceeeceeeeeeeeees oo 1
27 | E5BR3IGH EXHAUST GASKET ....oovvoocvoeeeeacseseseeses s sssss s 1
28 | P53z BOLT AND WASHER, M8 X 1.25 X 18 MM LG .......ovvvorverrreeeeeeeerneeeneeeneen. 4
29
30 | pua3sGy BOLT, 5/16 - 18 X 1" LG .oovcvveeveocreeeseseseseseesseesssesssese s 1

Service Parts Manual



.?sku=26626G01
.?sku=26631G01
.?sku=26678G01
.?sku=26657G01
.?sku=26733G01
.?sku=25523G4
.?sku=26600G01
.?sku=26719G01
.?sku=26676G01
.?sku=26601G01
.?sku=26591G01
.?sku=26710G01
.?sku=26680G01
.?sku=26667G01
.?sku=25531G1
.?sku=25532G1
.?sku=00438G8

ENGINE AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pUsE5-GY LOCK WASHER, 5/16".......cveevereeeeeeveeeeeeeeeeessesseseeseseeesees s 1
32 | puBaZGy WASHER, 5/16" .....ovoocveereereeeeeeeoeseeeseseseseesseeseesessseese s seseseeeesesseseensesne s 1
33
34 | 72555-G01 | BREATHER COVER GASKET (THICK).......ccoovimreicrererieeseesnseessseesssesseeessee 2
35 | [ZB57G0Y | INNER BREATHER PLATE (LONG SLOT)....oooiiiiieoieeceesreeeeseeeeeseeseessssnen. 1
36 | 72554-G01 | BREATHER COVER GASKET (THIN)....ccooccomvierriemreseeemsesnsesssesseesssessssnnens 2
37 | EZBEBGOL | BREATHER BOX.....ooocooecieoiiesesoossseessssessssssesssssesssesssssssses s essssssss s 1
38 | [ZB76GUY | OUTER BREATHER PLATE (SHORT SLOT) ...ooviieieeeeeoeeeeeeeeieesieeseesse e, 1
39 | 72659-G01 | BREATHER COVER ....oocoviiiieimrerceeseeisseoseeeeseseessesseesseessesess e 1
40 | [FZB8U-GOY | FLANGED BOLT, M6 X 1 X 70 MM LG ...ooovoorrercreereeeseessessseesssesssssesenss 2
41
42 | FZB55GOT | ALUMINUM GASKET ......ovioiveeeeeeceeeeeeeeeeeseeeeseesesesseeeeseseo s aese s 2
43 | 72655-GO1 | BANJO UNION .....oomieeceeeeeceeeeeeeeeseeeeseeeeees e 1
44 | 72654-GOL1 | BANIO BOLT ..oooivoireeceeoceeseseeessessseessssssses s sse s 1
45
46 | 72653-G01 | RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) .......cocovvvrrrerrerrnnenne. 1
47 | [ZBIGOY RUBBER HOSE, 6 MM ID X 12 MM OD X 145 MM LG ..........cevvrrrerreean.. 1
48 | 72678-GO1 MESH PROTECTIVE COVER ........cveevveeeeoeeeosseseesssesssessesssessssse s 1
49 | 72679-GO1 HOSE CLAMP .......oooveoeeeevoe e 2

Page K-3

Service Parts Manual



.?sku=00565G8
.?sku=00642G8
.?sku=72657G01
.?sku=72658G01
.?sku=72676G01
.?sku=72680G01
.?sku=72656G01
.?sku=72677G01

ENGINE AND MUFFLER

Service Parts Manual Page K-4



ENGINE MOUNTING

ST SPORT

Ref Emt 9

Service Parts Manual

Page L-1



ENGINE MOUNTING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [Z0T0GOY | FRONT ENGINE MOUNT ....oovoiceeeeeecececeeeseeeeeeeeeoeese oo 1
2 [ZOTLEGUY | REAR ENGINE MOUNT ..o 1
3 pUZ63-G4 BOLT, 7/16 - 14 X 1 1/2" LG veovveocveeresee oo 4
4 pU566-G2 LOCK WASHER, 7/16" ......coooervereereeeseosessesesssesssosssssssess s ssessese s 4
5 pU92Z-G3 WASHER, 7/16" ....vveoeeeeeeeeeeeeseeeeeeesseeeseesese e enese e enseeseeneens 4
6
7 72044-G01 | MOUNT BRACKET (ST 350) ..oovveeveesereeassesmsseesssssssesssesssssssssssssssssssesessesssnenes 1
8 pUZZ8-GH BOLT, 3/8 - 16 X 2 3/4" LG w..oooveeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e 2
9 DUB23-GT] WASHER, B/8" ......voooveeeeeemeeeeeeeeeeeeeeees e es e enese oo 2
10 | [IOIZ8GH LOCK NUT, 318 = 16 w..ooovoeeveeeceoeeseeeseeeee e 2
11
12 | 70269-G01 | CROSSMEMBER BRACE (ST SPORT) .....cooioieceeeereeseeeeseeeseeessesesseessesessone 1
13 | EZOIEGOD | SPACER....... oo 2
14 | pog3ssy BOLT, 5/16 - 18 X 7/8"....ooocveeeceereseeeseesesessses s esssesssss s 2
15 | PIIIOGU3 | WASHER, 5/16" (STAINLESS STEEL) ...vvocveeeceeeceeeseseesssseessses s 2
16 | PIIOGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) c.oouvveoceeeeereeeeseeeeeeesseeeseeeneeeneenne 2
17
18
19 | poz3oc4 BOLT, 3/8 - 16 X 4 1/2" LG .oooorveoeveeeeoseeeeeeseesseseses oo 1
20 | MEIZIGT WASHER, 1 /4" X B/8" .....oevereeoeeeeeseeeeseeoeeeeeeeeeeseeeseeeeee e eees s 1
21 | [ZOS0GOY | PLASTIC WASHER, 5/8" X 2 /4" .......ooooeeeeeeeeseeeeeeeeeeeseeeeeeeeeeeeeeeeeenese 4
22 | [ZOSLGOL | WASHER, 2 1/2" X 5/8"....o.coooeveeeeeeeeeseeesseesseessessseessses oo 2
23 | [Z0I5GOT | ISOLATION MOUNT w..ooovoiceeicecesceesseecee s 1
24 | [ZOSTGOZ | WASHER, B/8" .....oooooeoeeeooeeeeeeeeeeeeeeee e 1
25 | [I098GYH LOCK NUT, 318 = 16 w..oooeeeeeeeeceeeeeeeeeeeeeee e 1
26
27
28 | FZZITTOL | ENGINE GUARD......oooioooceeeceeeeeeeeeeeeeeeeeeeeeeesee e eess s 1
29 | puaE34 BOLT, 7/16 = 14 X 1 1/2" LG .ooreeoereeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e 4
30 | pUsEEG3 LOCK WASHER, 7/16" ......cooovoeeereeeeseesesesseessessssesesesssessssssse s s 4

Service Parts Manual


.?sku=72010G01
.?sku=72011G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2
.?sku=00922G3
.?sku=00428G6
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=72016G01
.?sku=00438G7
.?sku=01110G03
.?sku=01109G01
.?sku=00430G4
.?sku=15121G1
.?sku=72050G01
.?sku=72051G01
.?sku=72015G01
.?sku=72051G02
.?sku=11098G5
.?sku=11098G5
.?sku=72719G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2

ENGINE MOUNTING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | pogzZz3 WASHER, 7/16" ...vvoocveeeeeeeeeeeeeeeeeeee e e es oo 4
32
33
34 | poazTGl BOLT, 5/16 - 18 X 1 1/8" LG ..vvvvoeveoeeeeeeeeeeesseesseessseessees s 1
35 | DIIGUL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....oovveoeeeeeeeeeeseeeeeeeeeesees e 1
36
37
38 | FZU3SGOY | 'U'BOLT, 7/16 - 14 X 3 7/16" X 3 /16" LG c.ooorveocveeeeeeeeeeeeeeeeeeeeeeeeeeeeenene 2
39 | pogzzs3 WASHER, 7/16" ...vooocveeeeeeeeeeeeeeeeese e e e es e 4
40 | por3EGTH LOCK NUT, 7/16 = 14 cooovooeeeeeeoeeeeeeeeeeee e 4

Page L-3

Service Parts Manual



.?sku=00922G3
.?sku=00922G3
.?sku=00439G1
.?sku=01109G01
.?sku=72035G01
.?sku=00922G3
.?sku=00922G3
.?sku=00734G1

ENGINE MOUNTING

Service Parts Manual Page L-4



FRONT SUSPENSION

14 - Includes Items 5 - 12 and 15

42 - Includes ltems 4 -7, 11 - 12 and 43

46 - Includes Items 5-7, 11 - 12 and 43 5 f
3 ﬁ

Part of
Frame

Ref Fsp 9

Page M-1 Service Parts Manual



FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [OSTEGOT | FRONT AXLE w.oooooeoceeeeeeeeeeeeeeeeeeseeeee e 1
2
3 [0535-G03 | SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).................. 1
4 * SPINDLE (DRIVER SIDE) ....o.oourveicreeeseecessesesssssseesssssssessse s 1
5 6623-GT] BEARING ......coovvoeveeeeeeeeeeeeeee s eeeeeeeee e enee s 2
6 [[0389-G3 GREASE FITTING, STRAIGHT w....ovverveceeeceeseeesees s 1
7 P5136-GT] GREASE SEAL .....ooovooveooeveeseeesseessses s s sssss s 1
8 B5886-GUTl WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) ................ 1
9 [9862-G] LUG BOLT, 1/2 - 20 X 1 3/16" LG ..oovveerveeecreeseeeeeeeeeeeeeeseseeeeseeneenenes 4
10 | pUBIZGY BEARING AND RACE ASSEMBLY (COMPLETE)........c.oovvvrreerrercrennonns 2
11 12093-G1 SLOTTED NUT, 1 = 14 .coooeoeoceoeeeeeeeesesoes s 1
12 | po798GY COTTER PIN, 5/32" X 1 3/4" LG w..oevvoeveeeeeeeeeseeeseeeseeeeeeeeese e 1
13
14 | 70534-G03 | SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............. 1
15 * SPINDLE (PASSENGER SIDE)..........ovvreeeeeeesseeenseesssssssesssessssssses s 1
16
17 | [Z09LGZ SPINDLE CAP.......ooevoeeeeeeeeeeeeseeeeeee e eese s eee s 2
18
19 | PIOZUGOL | BOLT, 1/2 - 13 X 5" LG ooueveeieeeceeeseeeseeesseeeesss oo ssessses s 2
20 | pus7IGH WASHER, 172" .....ooooeeeoeeeeeeeeeeee oo 4
21 | FOBZBTOL | KING PIN TUBE ...oooivooieeoceeoeeeeeeeeeeeeeeee e 2
22 | [ME98ZGY THRUST WASHER, 7/8" .....oovooeveeeeeeeioesseesseessseesssss s ssesssss s 2
23 | [M#390GH LOCK NUT, 1/2 = 13 oo 2
24
25
26 | [UB3UGOY | SHOCK ABSORBER..........cooomveomiercseeesesssseosesesssasssasssessesssssssssssssssss s 2
27 | [M0a3EG SHOCK ABSORBER WASHER .........ovvvumiveiereneseosesessssssssssseesssesssesssss s 8
28 | [MUI9EGT RUBBER BUSHING ......c..oorveemeereeeeeeeeeeeeseeee e eseseeseeeseees s eeseee e 8
29 | pUs3ZTGH NUT, B/8 = 24 ..o 4
30 | [FUBUTGOY | SHOCK ABSORBER BOOT .....ooooieieeeeeceesssesssesessessisessssssessssessssssssssssne 2

Service Parts Manual



.?sku=70515G01
.?sku=70535G03
.?sku=16623G1
.?sku=10389G3
.?sku=25146G1
.?sku=35886G01
.?sku=19862G1
.?sku=50892G1
.?sku=00798G8
.?sku=12091G2
.?sku=01040G01
.?sku=00571G5
.?sku=70328G01
.?sku=16982G1
.?sku=14390G6
.?sku=70630G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70509G01

FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | BIE3TGH WIRE TIE oooovooeveeeceeeeeeeeeeeeeeesee oo 4
32
33 | [FUZZZGOT | LEAF SPRING (HEAVY DUTY)..ooiiioeiceeceioesseesseessesesises s 2
34 | FUIBZGOZ | SPRING PLATE w..oooivooceeeceeoceeecsesesessesessssesseesssessss s 4
35 | pUZE3GH BOLT, 7/16 - 14 X 1 B/4" LG .ooovvoeeeceeeeeeeeeeeeeeeeeseeeees oo 6
36 | por3EGT LOCK NUT, 7/16 = 14 cooovooecveoceeeeeeeeeeeeee s 12
37 | pozs3H BOLT, 7/16 - 14 X 1 3/4" LG ..ovoeocveoeveeeeeeeeseeesseoesvee s 6
38
39 | [BZ55GOY | WINCHRECEIVER.......ooooiiiiieoeeeeeeeeeeeeeeeeeeseeeee e sesess e 1
40
41
42 | [OU535-G04 | SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 4 - 7, 11 - 12, 43) (ST SPORT) ...cvvorveereerereeeeeeeeeeeeeneens 1
43 | [Z590GOY WHEEL HUB ASSEMBLY (INCLUDES ITEMS 10, 44) (ST SPORT)........... 1
44 * SET SCREW, 1/2 - 20 X 2" LGoovvvooveeecveoeeeeseseesesesseses s 4
45
46 | [O0532GU04 | SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 5 - 7, 11 - 12, 15, 43) (ST SPORT) .....ovvvorrereeereereeeeeeeneon. 1

Page M-3

Service Parts Manual



.?sku=31539G1
.?sku=70422G01
.?sku=70163G02
.?sku=00463G6
.?sku=00463G6
.?sku=00734G1
.?sku=00463G6
.?sku=00463G6
.?sku=74255G01
.?sku=70535G02
.?sku=72590G01
.?sku=70534G02

FRONT SUSPENSION

Service Parts Manual Page M-4



FUEL SYSTEM

Front of Vehicle

To
Carburetor

To Crankcase
Pulse Fitting

Ref Fsy 9

11 10

ST 350 \

18
1716 \ -
5
STSPORT HY'

Page N-1

Service Parts Manual




FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ZZ3TG01 | FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) coovooveocveeceeeeeeeeeeeeeeee. 1
2 [[209Z-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT) .....o..covverneenn. 1
3 [228Z-G0]] FUEL TANK CAP ..ot s sse s 1
4 72229-G01 FUEL LEVEL SENDER ADAPTER ..........osvveirreeeseesesenssessesssssssessessssoons 1
5 [ZZ30-G0] SCREW, #6 - 32 X 1/2" LG ..ooveoeveeeeeeeeeeeeeeeeeseeeeees e 2
6 P0048-G2 FUEL LEVEL SENDER (ELECTRIC FUEL GAUGE) ........ovvvrveerrrrsrinnens 1
7 (2232500 SCREW, #10 - 32 X B/4" .....ooorvoeeveeeeeeeoeseessoessoe s 5
8
9 pUZ39-G1) BOLT, 5/16 - 18 X 1 1/8" LG (ST 350) .....eeeveeerreereeereeseneeeseseeseseesesnsseseeenese. 2
10 | 00559-G8 WASHER, 5/16" (ST 350) .....veervveevesreeaersssessssssssssessssessssessssssssssssssssssss s 4
11 | pPIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) (ST 350) ....cvveerveeererrreressecriannnns 2
12
13
14
15 | poZ3scy BOLT, 5/16 - 18 X 1" LG (ST SPORT).....ooovvrereemreessesenseessssesessessssssssen s 1
16 | 00559-G8 WASHER, 5/16" (ST SPORT) w....ooveoreeereeeeeeeeeeeesseeeeeeeee e seeseenesesee s 4
17 | DPIIOZGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) (ST SPORT)...ooorveerveerreecreeneenn. 3
18 | [OZBITUL | SPACER (ST SPORT)...omiicieeeeeeeeieeeesseessssssssss s 1
19
20 | [7E7TTCy FUEL SYSTEM TUBE, 1/4" ID X 1/2" OD (BULK), 3 1/4" LG w....cvvvorveerererrneeee. 2
21 | mBZIZTC CLAMP ..ot 5
22
23 | [ZOBZGUL | FUEL FILTER oo 1
24
25 | FZOZLGOD | FUEL PUMP ... 1
26 | pOIIZGH SCREW, 1/4 - 14 X BI4" LG.orvoorveoeveeeeoeseeeeseseseessses s ssssss s 2
27
28 | [7E7ToC] FUEL SYSTEM TUBE, 1/4" ID X 1/2" OD (BULK), 26" LG (ST 350)................... 1
29 | [rETTCy FUEL SYSTEM TUBE, 1/4" ID X 1/2" OD (BULK), 16" LG (ST SPORT)........... 1
30 | MBI HOSE CLAMP, 1/4" ........oooeoooceeeeseeeseeseee s 3

Service Parts Manual



.?sku=72231G01
.?sku=72092G02
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=00439G1
.?sku=01109G01
.?sku=01109G01
.?sku=00438G8
.?sku=01109G01
.?sku=01109G01
.?sku=70483G01
.?sku=17470G1
.?sku=17470G1
.?sku=17470G1
.?sku=18292G1
.?sku=72084G01
.?sku=72021G01
.?sku=00114G6
.?sku=17470G1
.?sku=17470G1
.?sku=17470G1
.?sku=17470G1
.?sku=17470G1
.?sku=17470G1
.?sku=11391G4

FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 | BE7IB3TOY | TUBE, 1/4" ID X 1/2" OD (BULK), 26" LG (ST 350) ......oveveeeeeeeeeeeeeeereseeeseennene. 1
33 | E7I83GUY | TUBE, 1/4" ID X 1/2" OD (BULK), 16" LG (ST SPORT).....cveeveereeeersnreeneenenne. 1
34 | ZBIBG] WIRE TIE ..o 3
35

36 | pZZ8uGl VINYL TRIM - BLACK (BULK), 14" LG (ST 350) .....vveveeeeeeesreeseeeseseeseeeneeene 1
37 | gEZZ8uGa VINYL TRIM - BLACK (BULK), 6 1/4" LG (ST SPORT) ..o 1
38

39 | pog59GOY | LABEL (UNLEADED GASOLINE ONLY) ..ooiveiieieeieeeeeeeeseeeeseeeeeeeeeeeeseeeseenen. 1

Page N-3

Service Parts Manual



.?sku=27183G01
.?sku=27183G01
.?sku=27183G01
.?sku=27183G01
.?sku=17618G1
.?sku=22280G1
.?sku=22280G1
.?sku=22280G1
.?sku=22280G1
.?sku=26459G01

FUEL SYSTEM

Service Parts Manual Page N-4



REAR AXLE - SINGLE CABLE SHIFTER

Ref Rax 9

1 - Includes Items 3 - 30

Page P-1 Service Parts Manual




REAR AXLE - SINGLE CABLE SHIFTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3525G01 | REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 30) .....cooooerrernane.. 1
2
3 P6823-G0]] FLANGED BOLT, M8 X 1.25 X 100 MM LG.......cvvveerrerreenreerreesreesseensonne 7
4 P68224-G0]] FLANGED BOLT, M8 X 1.25 X 110 MM LG ......ooorveerreerreesreenseeeseesseensonne 1
5 [Z053-G0]) FLANGED BOLT, M8 X 1.25 X 120 MM LG.......rvverveerreerrerreeeeeeeeennenne 1
6 [[2052-G0]] FLANGED BOLT, M8 X 1.25 X 130 MM LG.......orvveerreerreeereerreeerseseeensoone 1
7 P6826-G0]] LOCK WASHER, 8 MM .......oooviorveirreoseeeoseeessoesssees s 4
8 26827-G01 NUT, M8 X 1.25 MM........oooveoereeeeeeessseeeeeeesseeeses e eseeeseeeseeseese e 4
9 P6768-G01] OIL CHECK PLUG ..o eeese e 1
10 | P6769-G0T GASKET, 8 MM.....ooovooveeoeeeeeeeesseee s 1
11 | per7o-Goq OIL DRAIN PLUG ..o 1
12 | Eer7I=Gun GASKET, 14 MM .....ooivooceeeeeeeeeeoeeeeeeeee e 1
13 | pger7Zeun OIL FILLER PLUG «....ooocveoeveeeeeeeeeeeeeeees e 1
14 | P678LGU0T INPUT SHAFT SEAL ....ooootevoeceeeeeeeeesssesssessees s 1
15 | P6762-G07 SHIFTER SHAFT SEAL......ooovoorveoeeeoeeseeseesesesssessses s 1
16 | 26766-G01 AXLE SHAFT SEAL .....oooeieeoeeeeoeeeeeeseeeeeeeeeeeeeseee e eeee e 2
17
18 | 72058-G01 AXLE TUBE (DRIVER SIDE).......ovrrviemreeeseeesssssssssiessssssses s 1
19 | [Z059GU7 AXLE TUBE (PASSENGER SIDE) .......crvemrrerreeeesessssessssesoessssesessesensnes 1
20 | [ZosBGOl AXLE SHAFT (DRIVER SIDE).........ivireeeereeeeeeeseoeseeseeeeseseeseesseseneeaneons 1
21 | 72057-GO1 AXLE SHAFT (PASSENGER SIDE) ......ooveeeveoeeeeeeeeeseeeeeeeeseessesesenenenenes 1
22 | 26814-G01 RETAINING RING........ooeveiveeoeioeseeesseessiesseessesssees s 4
23 | pEBILGUY BALL BEARING ......ocooovveeeeessiesseesseesesoe s sse s 2
24 | [ZZeUTOl FLANGED BOLT, M10 X 1.5 X 23 MM LG ....cvvomrvereeereeeseeneeeneeeeeeennenae 10
25 | pEBZBGUl WASHER, 10 MM +....covoieioeeeeeeeeeeeees e 10
26
27 | r=870GO0 BRAKE CABLE BRACKET (DRIVER SIDE).........c.cvvveerrrerienrsenreenreennonn. 1
28 | 75870-G02 BRAKE CABLE BRACKET (PASSENGER SIDE).........o.ccooverreerreeerrnnronn. 1
29 | 72349-G01 DIFFERENTIAL SKID PLATE .....ovomveieeeeceeeseeeeeeeeeeeseeess s 1
30 | FZos3GU FLANGED BOLT, M8 X 1.25 X 110 MM LG ......oovveerrerreesrenseesseesseensonns 2

Service Parts Manual



.?sku=74545G01
.?sku=26823G01
.?sku=26824G01
.?sku=72053G01
.?sku=72053G01
.?sku=72052G01
.?sku=26826G01
.?sku=26768G01
.?sku=26769G01
.?sku=26770G01
.?sku=26771G01
.?sku=26772G01
.?sku=26761G01
.?sku=26762G01
.?sku=72059G01
.?sku=72056G01
.?sku=26811G01
.?sku=72260G01
.?sku=26828G01
.?sku=75870G01
.?sku=72053G01
.?sku=72053G01

REAR AXLE - DUAL CABLE SHIFTER

Ref Rxd 9

1 - Includes Items 3 - 29

Page P-3 Service Parts Manual




REAR AXLE - DUAL CABLE SHIFTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [2208G01 | REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 29) .....ccooooerverneane.. 1
2
3 P6823-G0]] FLANGED BOLT, M8 X 1.25 X 100 MM LG.......cvvveerrerreenreerreesreesseensonne 7
4 P68224-G0]] FLANGED BOLT, M8 X 1.25 X 110 MM LG ......ooorveerreerreesreenseeeseesseensonne 1
5 [Z053-G0]) FLANGED BOLT, M8 X 1.25 X 120 MM LG.......rvverveerreerrerreeeeeeeeennenne 1
6 [[2052-G0]] FLANGED BOLT, M8 X 1.25 X 130 MM LG.......orvveerreerreeereerreeerseseeensoone 1
7 P6826-G0]] LOCK WASHER, 8 MM .......oooviorveirreoseeeoseeessoesssees s 4
8 26827-G01 NUT, M8 X 1.25 MM........oooveoereeeeeeessseeeeeeesseeeses e eseeeseeeseeseese e 4
9 P6768-G01] OIL CHECK PLUG ..o eeese e 1
10 | P6769-G0T GASKET, 8 MM.....ooovooveeoeeeeeeeesseee s 1
11 | per7o-Goq OIL DRAIN PLUG ..o 1
12 | Eer7I=Gun GASKET, 14 MM .....ooivooceeeeeeeeeeoeeeeeeeee e 1
13 | pger7Zeun OIL FILLER PLUG «....ooocveoeveeeeeeeeeeeeeeees e 1
14 | P678LGU0T INPUT SHAFT SEAL ....ooootevoeceeeeeeeeesssesssessees s 1
15 | P6762-G07 SHIFTER SHAFT SEAL......ooovoorveoeeeoeeseeseesesesssessses s 1
16 | 26766-G01 AXLE SHAFT SEAL .....oooeieeoeeeeoeeeeeeseeeeeeeeeeeeeseee e eeee e 2
17
18 | 72058-G01 AXLE TUBE (DRIVER SIDE).......ovrrviemreeeseeesssssssssiessssssses s 1
19 | [Z059GU7 AXLE TUBE (PASSENGER SIDE) .......crvemrrerreeeesessssessssesoessssesessesensnes 1
20 | [ZosBGOl AXLE SHAFT (DRIVER SIDE).........ivireeeereeeeeeeseoeseeseeeeseseeseesseseneeaneons 1
21 | 72057-GO1 AXLE SHAFT (PASSENGER SIDE) ......ooveeeveoeeeeeeeeeseeeeeeeeseessesesenenenenes 1
22 | 26814-G01 RETAINING RING........ooeveiveeoeioeseeesseessiesseessesssees s 4
23 | pEBILGUY BALL BEARING ......ocooovveeeeessiesseesseesesoe s sse s 2
24 | [ZZeUTOl FLANGED BOLT, M10 X 1.5 X 23 MM LG ....cvvomrvereeereeeseeneeeneeeeeeennenae 10
25 | pEBZBGUl WASHER, 10 MM +....covoieioeeeeeeeeeeeees e 10
26
27 | pEBIEGO SHIFTER CABLE BRACKET ....c.ovmcveeeeeoceesesesscesses s 1
28 | 72349-G01 DIFFERENTIAL SKID PLATE .....covoovvereeeceeeseeeeeeeeeeeeeeeess s 1
29 | [Zos3Toa FLANGED BOLT, M8 X 1.25 X 110 MM LG ... 2

Service Parts Manual

Page P-4



.?sku=72408G01
.?sku=26823G01
.?sku=26824G01
.?sku=72053G01
.?sku=72053G01
.?sku=72052G01
.?sku=26826G01
.?sku=26768G01
.?sku=26769G01
.?sku=26770G01
.?sku=26771G01
.?sku=26772G01
.?sku=26761G01
.?sku=26762G01
.?sku=72059G01
.?sku=72056G01
.?sku=26811G01
.?sku=72260G01
.?sku=26828G01
.?sku=26815G01
.?sku=72053G01
.?sku=72053G01

REAR SUSPENSION

RefRsp 9

N
R eﬂ\ 9 g5 »
ST350 | %

( gﬁl 4
~ s | BN
7\ 0]

¥

Page Q-1

Service Parts Manual




REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [AZ07GOY | HEAVY DUTY LEAF SPRING ......cooovvereeeeeeeseeeseeeeeeeseeee e 2
2
3 [2360-G0] | SHOCK/STOP MOUNT (PASSENGER SIDE) (ST 350).......ovveerrerrrrernrrenreanee. 1
4 [2360-G04 | SHOCK/STOP MOUNT (DRIVER SIDE) (ST 350) ...ooouvveeerreeereeerreenseeereane 1
5 [0Z9ZGON | RUBBER BUMPER (ST 350) ......oveirreeceeeeeeeeeeeesessesseseseeesseeesseseseessseseeaseeeee 2
6 DOY68-GUT | LOCK WASHER, 10 MM (ST 350) ......eurveeecrerereeoeeeeesessssesessesessesssesssesssnsseee 2
7 DOI7Z-GOT | NUT, M10 X 1.5 (ST 350) ....oveeveeerrescseoesessessesssessssessssesssessssssssessssessssessses s 2
8
9 [Z357GU | SPRING PLATE (ST SPORT) w..oooviireeeceeoeeeeeeeeeeeeeseeeseees s 2
10
11 72618-G02 | ‘U BOLT, 3/8 - 16 X 2" X 2 1/8" LG .ooorvveceereeeereeeeeeseesseesesssesseseses s 4
12 | pUSB0GY WASHER, B/8" ......vooocveeeeeeeeeeeeeeeeeeeesesese e es e sessee e 8
13 | [IUI98GY LOCK NUT, 318 = 16 w..oooveeoeeeceeeeeeeeeeeeee e 8
14
15 | [OZILGOL | FLANGED BUSHING ...oooteieeececeeeees e 4
16 | [ZE8GY SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG .....oooveoreeereeeeseeeeeeeeeeeeeeeseeeeseseneeee 2
17 | [ZZ6Z5] LOCK NUT, 318 = 16 w..oooveeoreeeceeeeeeeeeeeeeeee e 2
18
19 | [OZILGOL | FLANGED BUSHING ...ooooooeeeececeseecseseseesese s 8
20 | FOZBITGUZ | SPACER ... 4
21 | [pUEBEEGY BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).....vvooveereeeeereerereeneeeneeeneen. 4
22 | [OZITGOL | SHACKLE PLATE ..ooovoooeoeeceeeceeosseeeseesesesssesssesssssss s 4
23 | [oIsGy LOCK NUT, B/8 = 16 ...ooovoeoeeereeosseeesesese s 4
24
25 | 70324-GO1 | SHOCK ABSORBER.........coocimveoreeerreeeeeeesiseeesesssseesseessssssesesseseesessesesesee 2
26 | [0435GT SHOCK ABSORBER WASHER ........ovvoerveieresesessesesssssssesssessssssssssssss s 8
27 | MOI9EGH RUBBER SHOCK ABSORBER BUSHING ........o..vvoumveriersesesssseseeense 8
28 | pUs3ZTGH NUT, B/8 = 24 ..o 4

Service Parts Manual

Page Q-2


.?sku=74207G01
.?sku=72360G01
.?sku=72360G02
.?sku=70492G01
.?sku=00968G01
.?sku=00974G01
.?sku=72357G02
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70291G01
.?sku=70291G01
.?sku=14158G1
.?sku=12262G1
.?sku=70291G01
.?sku=70291G01
.?sku=70289G02
.?sku=00665G9
.?sku=70290G01
.?sku=11098G5
.?sku=11098G5
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6

SEATING

ST 350

1 - Includes ltems 2, 3
15 - Includes ltems 16, 17

Ref Sea 9-1

Page R-1 Service Parts Manual



SEATING

ST SPORT

42 - Includes Items 43 - 50
53 - Includes ltems 54, 55

54

Front of
Vehicle

Ref Sea 9-2

Service Parts Manual Page R-2



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71664-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2, 3) ....cooovveeeeeeeererereeeeas 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ovvomeeereeeeeeereeeseeeeeeeeeseee e 1
3 [I01Z-Go] VINYL TRIM (SEAT BOTTOM) ...oovvomveoereeeeeeesseseseseseessesessss s 1
4
5 [[7072-GT] RUBBER PAD ........ooviieiereeeeeeeessseseeeseeee e esesasseessees s seese e sssaneees s 2
6
7 [IBIOGOY | SEAT HINGE ......oovoocveoceeeeseeseeseees e 2
8 DU720-GUY | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) c..eovvoecveceeeeeeeeeeeeeee e 6
9
10 | [I70LGOY | HIP RESTRAINT (PASSENGER SIDE) ......cvvoecveeceesceeeeeeesseeeseesssesseesseessoons 1
11 | [I70ZG00 | HIP RESTRAINT (DRIVER SIDE)......oioieceieceeessoseseeseseessses e 1
12 | 71204-GO1 | BOLT, 1/4 = 20 X 7/8" LG ..oorvooreeeereereeeeeeeeeeeeeeeeeseeeseeeees e 8
13
14
15 | 27546-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17)....cooivveereorrerrecreennonn. 1
16 | 18144-G* VINYL SEAT BACK COVER ......oovirveeeeeeeeeeeeeoeseeeseeeeeeeesees s 1
17 | 18868-G3 PLASTIC SEAT BACK COVER (BLACK) .....cooovvereeceeeseeenreeeeeeeeeneeo. 1
18
19
20 | 71662-GO1 | SEAT BACK SUPPORT BRACKET .....oouveereeeeeeemeeeereieseseeseeeessnsseseeeneee 2
21 | 71204-GOL | BOLT, 1/4 - 20 X 7/8" LG ..orvooeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeeees e 8
22
23 | DITIOGOL | WASHER, 1/4" (STAINLESS STEEL) ..oovvoeveeeeeoeeeeeseeeseessseeseesssesssessssnese 4
24 | pUBEATG] LOCK WASHER, 1/4" (STAINLESS STEEL) w....corvvecveeeceeereeeeeeeeeeeeeeeeeeeee 4
25 | [ME705GT SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....vvoveeeeeeeeeeeeeeeeeeeeeenee. 4
26
27 | MIZBZTCOD | SEAL oo 1
28 | pUIIA=GH SCREW, 1/4 = 14 X B/4" LGoovoorveoeeeeeeeeeeeeeeeeeeeeeeee s eeese s 2
29
30 | FITBIGOT | SEAT SHIELD ..ooivooooeeceeeceeseeeeecseseseesssesssesses s 1

Page R-3

Service Parts Manual



.?sku=71012G01
.?sku=17074G1
.?sku=71610G01
.?sku=00720G08
.?sku=71701G01
.?sku=71702G01
.?sku=01110G01
.?sku=00664G7
.?sku=16705G1
.?sku=71762G02
.?sku=00114G6
.?sku=71783G01

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) w....orveorveereeeeeeeeeeeeeeeeeee 2
32 | DIIIOGOY | WASHER, 1/4" (STAINLESS STEEL) ...ooocveeceeeceeeeeeeeeeeeeeeeeeeeeeeseeeseeenen 2
33 | pUBBAGY LOCK WASHER, 1/4" (STAINLESS STEEL) .....vvoevveeeeeeeceeeeseeees e 2
34 | [MEIE8GH ACORN NUT, 1/4 = 20 ..cooooeoooeeveoeeeeseeees e 2
35
36 | E7Z8GY RUBBER BUMPER ........oooooeeoineeeeeeseeeesesese e esse oo 2
37 | pUBEOGY WASHER, /4" .......ovooevveeeeeeeeeeeeseooeseeeeeseees e enes s 2
38 | 74384-GO1 | SCREW, 1/4 - 20 X 5/8" LG...oveoorveerreeereeeeeeseeeeeeeseseseeeeeeeseoeeese s s 2
39
40
41
42 | 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 43 - 50) ........ovvverveereeerenanee. 1
43 | 71602-G** VINYL SEAT BOTTOM COVER ......oorvomerereeeeeeeseeeseeeeeeeeesees e 1
44 | [IUIZGO VINYL TRIM (SEAT BOTTOM) ...oovvormrveoreeeseeeeseeeeseeeseeeesesesesese e 1
45 | [IEIO=GOI SEAT HINGE ...ooovoooeveoeeeeeeeeeeeeeeeseeeees oo 2
46 | pO7ZO-GUY SCREW, #12 - 14 X 1" LG (STAINLESS STEEL).....oovveereeeeeeereeeeeeeeeeeone. 6
47 | [I7ULGUY HIP RESTRAINT (PASSENGER SIDE)..........ovoreeeeeeeeeeseeneeeseeeeeenenenne 1
48 | [I70ZGO HIP RESTRAINT (DRIVER SIDE) ........cvvervreeeeeeeereeseeeeseeees e 1
49 | 71204-G01 BOLT, 1/4 = 20 X 718" LG..ooorvveeeeeeeeeeeeeeeeeneeeeseseeeeseeseseses s 8
50 | [7O73GT RUBBER PAD .........orvmereneeeeeeeeseeesseeeseeesseees s esesesesssse s s esses s s 2
51
52
53 | 71274-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 54, 55).........covvveemvrererreeerrennnens 1
54 | 18144-G** VINYL SEAT BACK COVER ......oomvireeereeeeeeeeeeeseeeeseeeeeeeesees e 1
55 | 18868-G4 PLASTIC SEAT BACK COVER (BLACK) .....cvvoveereeceeesreenreeeeeeeseeneeee 1
56
57
58 | 71262-G01 | SEAT BACK SUPPORT .....ooiiviicteieeeoeeeeeeeeeseeeseeeeeeeeessees e eess s 1
59 | pO7IEG3 BOLT, 5/16 = 18 X 4/5" LG w...oooveeoeeeeeeeeeeeeeeeeeeeeeeeeseeeesseese oo ese e 1
60 | pUZ3B-GY BOLT, 5/16 - 18 X 1" LG .oooooveeoeeeeeceeeeeeeeseve e s 2

Service Parts Manual


.?sku=01110G01
.?sku=00664G7
.?sku=15158G1
.?sku=13728G1
.?sku=00650G7
.?sku=71012G01
.?sku=71610G01
.?sku=00720G08
.?sku=71701G01
.?sku=71702G01
.?sku=17074G1
.?sku=00715G2
.?sku=00438G8

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [pUB4ZGH WASHER, 5/16" .....oveoveereereeeeeeeeeeeeeseseseseseseseeesseeesseeessessessee e eneseneeensens 2
62 | DIIOI-GOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...vooveeceeceeseeseeeeeeeseeesesseesnennens 2
63
64
65 | 75900-GO1 | SEAT BACK SUPPORT BRACKET ....c.ovviiioeceeceeeeeeieeoseceeeeeseeeseessesseesees e 2
66 | 01006-G1 BOLT, 3/8 - 16 X 1 1/4" LG .ooovvveeeveereeseeeeeessesseesesee e 4
67 | DpOSEOGY WASHER, B/8" ......ovoerveerreseeeeeeseesssessses s es s 2
68 | [I098-GYH LOCK NUT, 3/8 = 16 w..oovooveoreerveeeeeeeeeeeeseeseee s 2
69
70
71 | 75901-GO1 | BED BUMPER BRACKET .....covouivieieeeeseecsesesseesseessses s ssssss s 2
72 | @EB7Z8GH RUBBER BUMPER .........ocovmmmiviioreeeseeeseeeeeeeesseeesseeese e essees e 2
73 | [pU559-GH WASHER, ...voocveeeveoeeeeeeeeeeee s ssesee s eeese e es s es s ees s erseensens 2
74 | MEBULGH RIVET, 3/16" X 13/16" LG (ALUMINUM) ........ovvrmrrerreeeeeeseeeeseeesessseeesseses 2
75
76
77 | [B705GH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cvvovereeeeeeerseseeeeeeeeeeeeeeeeeoae 4
78 | pUBEEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w...ovvvoevereeeeeeeeeeseesesesssesseeses 4
79 | DITIOGOL | WASHER, 1/4" (STAINLESS STEEL) w.oooocveeeceeoceeeeeeeeseeesseseseesssesss s 4

Page R-5

Service Parts Manual



.?sku=00642G8
.?sku=01109G01
.?sku=00560G1
.?sku=11098G5
.?sku=13728G1
.?sku=00559G5
.?sku=14601G1
.?sku=16705G1
.?sku=00664G7
.?sku=01110G01

SEATING

Service Parts Manual Page R-6



STARTER / GENERATOR

tems 2-43
tems 3-5

1-

tems 10 - 13
tems 18 - 23
tems 26 - 28
tems 33 - 37
tems 41 - 43

2
9
17
25
32
40 - Inc

~\ \\\\s._%//
-
.\.\\\\\Ms___,,////////m
)

Ref Stg 9

Service Parts Manual

Page S-1



STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 P7065-G0T | STARTER /GENERATOR (INCLUDES ITEMS 2 - 43).....covocveeeeoseeereeereeane. 1
2 g6870-GU1] ARMATURE (INCLUDES ITEMS 3 = 5) .....oooveoeeeeeeeeeeeeeeeeeeees e 1
3 26871-G01 REAR BALL BEARING .....ooovvireensenesosssesseessseesssssessss oo 1
4 P6872-G0]] FRONT BALL BEARING .......oovoorveaeoeseeessseeseeesssessssessses e 1
5 P6873-G0]] BEARING HOLDER ........covoeeeeceeeeeeeseeeesseeseeeeseeeseeeesses oo 1
6
7
8 P6875-G0]] FIELD COIL oot 1
9 P6876-G01] INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13).......... 2
10 * NUT cooooe e 2
11 * LOCK WASHER ......ocvvorvereveoeeeessesssssessssessses s oo 2
12 * WASHER .....c.ooocveoeveeeeeeeeeeee e eeesese s 2
13 * INSULATOR ..o eee s 1
14 | 26877-G01 POLE CORE SETSCREW.........ivviireimeeeneeessoessseesesesssessssssssssssassesnssos 4
15 | pe878-GUl FRONT COVER ......ooveocveeeeessosesessseessse s 1
16 | 27879-G01 REAR COVER ......oorveeereseeeeeeeseeeseeoeseeessees e s s 1
17 | P6880-GUY TERMINAL ASSEMBLY (‘A’) INCLUDES ITEMS 18 - 23).......ovverreerneane.. 2
18 * TERMINAL ... 2
19 * INSULATOR ...cooooeeeseeeecvie e 2
20 * INSULATOR ..o ssee s see s 2
21 * WASHER .....c.ooocveoeeeeeeeeeeeeseeeeeeee s eeesese s 4
22 * LOCK WASHER ......ocvvocvereveieeesssesesssesssse s s s seseas oo 4
23 * NUT cooeoe e 4
24
25 | pEB8IGUl BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........cccc.......... 1
26 | pPEBEEEGU] BRUSH .......ooomrvoeeieeerseecesse s sss s 4
27 | pE88ZTGO] BRUSH SPRING .....oooorvvreveiceeeseeesssessssessses s ssss s 4
28 | pEB83TU BRUSH CONNECTOR .........ocveeeeeereeeneeeenseeseeeeseeesseeessse e 2
29
30 | pBBBAGUY KEY wo oot ssee s 1

Service Parts Manual


.?sku=27065G01
.?sku=26870G01
.?sku=26872-G01
.?sku=26873G01
.?sku=26875G01
.?sku=26876G01
.?sku=26878G01
.?sku=26880G01
.?sku=26881G01
.?sku=26658G01
.?sku=26882G01
.?sku=26883G01
.?sku=26884G01

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 * PULLEY .o 1
32 | pBBBEGUY BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * NUT cooooe e 1
34 * LOCK WASHER ......ocvvoeveeereoeeeeesesssssessssesssessssssseessss s 1
35 * SCREW ..o 3
36 * SCREW ....oooovooeeeesoeseee oo 4
37 * SCREW ....oooovooeeeeeseesee s 2
38 | pBBBTGUY BRUSH 1 COVER.........crvmeeeeeoeieeeeeseeeseeeeeees e eses s eeseennens 3
39 | pBBBEGUY BRUSH 2 COVER.........crvmoeveeceeieeeeseeeseeeeeses e seesesenseeeseannens 2
40 | pBBBIGUY HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) .........ocooerrrrnenn. 2
41 * BOLT oot 2
42 * LOCK WASHER .......cooorveoeveeeeeeeeeeeseeeseeeesseeseeeseseeeseseesees e 2
43 * WASHER .....coooocveoeveeeeeeeeeeeeeeevee e eeesese s 2
44
45
46
47 | poI3BT3 BOLT, 1/2 - 13 X 8" LG w.vvooeeeoeeeeeeeeeeeeeeeee e eseeeesse s 1
48 | pUSED-G3 WASHER, 1/2" ....oovooocvooeseeeeeeeoeeesese e 2
49 | pUSEE-G3 LOCK WASHER, 1/2"......ovvoveoeeseseooeseeesseessesssesssess s esss s 1
50 | pUS33G NUT, 1/2 = 13 oo 1
51
52 | PBBIZGUN | STARTER/GENERATOR ADJUSTER.......ccooovimmieimreimsiesiiemsessssessssesssssssoe 1
53 | pU%44=GH JAM NUT, B8 = 16 ....oveeeeoeeeeeeeseseeveesseessess s sss s 1
54 | 00532-G5 NUT, B/8 = 16 ...oooveoceeoceeoeeeee s 1
55 | pOSEOGH WASHER, B/8" ......oooocveereeeeeeeeeeeeeeeeseeeseseeeeeeeeses s eeese e eseen e 1
56 | 12064-G4 PUSH NUT, 5/16" .....oooeveoveeseeesesesesoeesee e 1
57
58 | PBATAGOY | STARTER/GENERATOR BELT .....oooioiooeceeomeeomeeeeeeeeeeeseeseeeeeesesnsseseeeenese 1

Page S-3 Service Parts Manual



.?sku=26886G01
.?sku=26887G01
.?sku=26888G01
.?sku=26889G01
.?sku=00938G4
.?sku=00560G3
.?sku=00566G3
.?sku=00533G1
.?sku=28617G01
.?sku=00544G5
.?sku=00560G1
.?sku=26414G01

STARTER / GENERATOR

Service Parts Manual Page S-4



STEERING

1 - Includes ltems 2 - 34
2 - Includes ltems 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48

(S

Front of Vehicle

STEERING SHAFT AND COLUMN

— ] 15 RACK, BELLOWS AND TENSIONER

Page T-1 Service Parts Manual



STEERING

Ref Str 9-2

IDLER, TIE RODS AND MOUNTING

20 68 @6‘/—;E

Front Spindle

é\ To Driver Side
4

81 - Includes Items 82 - 84
85 - Includes ltems 86 - 88

e

To Passenger Side
Front Spindle

Service Parts Manual

Page T-2



STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of
* Indicates a component that is not available as an individual part.

the product.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [07Z3G0 | STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 [5364-GU7 STEERING HOUSING (INCLUDES ITEMS 3 - 6) ......covoreeceerereseeeerneanne. 1
3 * SLEEVE BEARING .......ooovoreieeseseeessiesseeseesesesesss s 1
4 * SLEEVE BEARING .......ooovoreieesesee s 1
5 * FLANGED BEARING .......ovvomvioreeeeeeeeeeeeseeeseeseseeseses e 1
6 [[0389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 pUZZ6-GH BOLT, 3/8 - 16 X 3/4" LG....oveoveereeeeeeeeeeeeeeeeeseeeeeeeeeeeeess s 2
9 [8256-G7] GREASE FITTING, 90°.......oooveereeceeeeeeeeeeeeeeseeeseees e 1
10 | [OIZ7=Goq RACK GUIDE COVER .......ooooviereeoeseeesiessessseseseesesessses s 1
11 | [OZZE5on GASKET ..o 1
12 | [UIsGUl COMPRESSION SPRING .......oorvearreeeeseeeseeeseeeseeees e 1
13 | [OI7IGon RACK GUIDE .........covvoeeeeemeeeeeeoeseeeeeeeeeeee e 1
14 | @EIEG] HOSE CLAMP, 1 5/16"........coooeveeceeeeeesseseeeeeesssesssesssesssesssassesesss s 1
15 | [O0ALGUT RACK COVER .....ooooveireeeeseesseesssesssesesess s 1
16 | [CEICG] HOSE CLAMP, 1 5/16" .......oooceveeeeeeeeeeeeeeeeeseeeeeseeee e esseeeseeneens 1
17 | [UIB3GUY BELLOWS.....oovoeoeeeeeeeeeeeeee oo 1
18 | [M3ILGH HOSE CLAMP, 13/16"........coooeveerreeereseeeeseeesesessseesesessses s 1
19
20 | purZEGon STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) ......oovvrrrvererreerernnane. 1
21 | porIzGon GEAR PINION ..o 1
22 | mEIzGa BALL BEARING ....ooooovveeveeieessesesessesee e 1
23 | [(UI9UGOq EXTERNAL RETAINING RING ......oovvvavioarriereeenseeeeseessess oo 1
24 | QU7IBTGON STEERING RACK ......oooooeooeeeeeceeeee oo 1
25 | [UI9ZGOl RACK BALL END ..o 1
26 | pU%4ZGY JAM NUT, 7716 = 20 oo 1
27 | [B3BGT GREASE FITTING, 90° ......oooeioociiseeoceieseieeseeseseseses s 1
28 | [UaEETOY RETAINER ......ooooeveoeeeeeeeseeeeeeeesee s 1
29
30 | pOIBEGUY IDLER ..o 1

Page T-3

Service Parts Manual



.?sku=70723G02
.?sku=75364G01
.?sku=10389G3
.?sku=00426G6
.?sku=18456G1
.?sku=18456G1
.?sku=70177G01
.?sku=70225G01
.?sku=70178G01
.?sku=70179G01
.?sku=11391G1
.?sku=11391G1
.?sku=70041G01
.?sku=11391G1
.?sku=11391G1
.?sku=70183G01
.?sku=11391G5
.?sku=70724G01
.?sku=70717G01
.?sku=15112G1
.?sku=70190G01
.?sku=70718G01
.?sku=70192G01
.?sku=00544G8
.?sku=18456G1
.?sku=18456G1
.?sku=70466G01
.?sku=70184G01

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | puZImsson THRUST WASHER, 1 1/2" ..o 1
32 | 70195-GO1 THRUST WASHER, 7/8" .....oorveoeoeeeeeeeeeeeeseeeseeeseeee e 1
33 | por3Ecy LOCK NUT, 7/8 = D coooveocveeeeeeeeeseees e 1
34 | por9sGy COTTER PIN, 5/32" X 1 3/8" LG w..oovvvoevereeeeeseeesseensees s 1
35
36 | [FU360-GOY | STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ......oovovrrennnene.. 1
37 | @32z STEERING SHAFT w...oovveoveeeeeeeeeeesee e 1
38 | [OU558-GUY COUPLING ..o 1
39 | pUSEOGH LOCK NUT, 1/4 = 20 .o 2
40 | FOZZTGUY BOLT, 1/4 - 20 X 718" LG.orvveeveorreeereseseeseesesesesees e 2
41 | pOZZIGU GASKET ..o 1
42 | pUBTEGR BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK .......o..ovverreerreecreeereennenn. 3
43 | pUBTEG] LOCK WASHER, 3/8" ........ovoreveeeeeoeeeeeeeeesseeseeesseeeeeeseeeeeseesseseesesssseeae 3
44 | 70466-GO1 RETAINER ......coovmrveieeeeeseesssees e ssee oo 1
45 | PBB33GUY STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48).........c.cvvverrrrrrenne. 1
46 * STEERING COLUMN .....oooorieereeeeseeeseeeeeeeee e 1
47 | PB8569-GUY STEERING COLUMN BUSHING .......corveorvemreeeeeeeeeeeeeneeeeseeeseeen e 1
48 | pIOZZGUY SCREW, #6 - 20 X 5/16" LG.....oovvocverereeoceeseseesseesessssessssssssesssenseons 1
49
50
51 | pUa70-G4 BOLT, 7/16 = 20 X 2 1/2" LG ..oeeeoeeeeeeeeeeeeseeeee e 1
52 | pO73EG3 LOCK NUT, 7/16 - 20 ..oocvvvocvooeceeeseeeeeeeese s 1
53 | PIO33GON | BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ..., 2
54 | pUSEE-GZ LOCK WASHER, 7/16" ......coooeveeeeeoeeeeeeeeeseeeseeeeeeeeeseeseeee e eness s 3
55
56
57
58 | 71146-G01 | STEERING WHEEL .....oooooveeeeeoceeeeeeeeeeeeeeeeseeee oo 1
59 | FITETGOT | HUB COVER ....ooioioeeceeeeceeeceeoeeseeeeeeeeees e eese e e ese s 1
60

Service Parts Manual

Page T-4


.?sku=70216G01
.?sku=00734G6
.?sku=00798G8
.?sku=70360G01
.?sku=14322G6
.?sku=70558G01
.?sku=00550G1
.?sku=70227G01
.?sku=70223G01
.?sku=00876G2
.?sku=00878G1
.?sku=28633G01
.?sku=28569G01
.?sku=01022G01
.?sku=00470G4
.?sku=00734G3
.?sku=01033G01
.?sku=00566G2
.?sku=71949G01

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | FIETGUY | STEERING WHEEL COVER ....oovocoeceeoeeoeeeeeseeeseeeeseesseeeeesesssnes e 1
62 | [IOZZGON | LABEL (E-Z-GO) ..ooooeoeoeeeceeoeeoeeeeeeeeeeeeeeeeeseeesee s 1
63
64 | [ME390-G3 LOCK NUT, 5/8 = 18 w...ooeoeeeeeeceeesseeesesess e essssssse s 1
65
66
67 | [090ZGU4 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72)......ccoerverreerreerreessssnesonne. 2
68 | [U855-GUJ THREADED ROD (10 1/8" LG) ...ooovveoeeereeeeeeeseeeseseeseeeseeseee e 1
69 | [FO90ZGON TIE ROD END (LEFT HAND THREADS) .........orvorreeeeeeeeeeseeesveeseeeeeree 1
70 | pIOBTGOY JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)........co.orvverrrrrrrerreanee. 1
71 | [O90ZGo3 TIE ROD END (RIGHT HAND THREADS).........oooovvereesreeecreenseesssseseee 1
72 | [pIOBYGOZ JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .........oovvevvrrrenrnanee. 1
73
74 | por3EGy LOCK NUT, 7/16 = 14 cooovooecvooceeeeseeeeeeeeee s 4
75
76
77 | BUZOTGZ CASTELLATED NUT, 7/16 = 20 .......ovooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
78 | [MU38T3 COTTER PIN, 3/32" X 1" LG werooocveoeeereeoeeeessesseeseses e ssessese s 1
79
80
81 | E7Z05GUI | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 82 - 84) ................ 1
82 | BUBAIG] RUBBER BOOT ......ooovooeveaeeiassosssesssessssse s sssssss s s 1
83 | BUZ09GZ CASTELLATED NUT, 7/16 - 20 ....oooveorveceeeeeesseeseeesseeesees s 1
84 | [B237G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .........vvmrveereeereeneeereeeseeone. 1
85 | E7Z05GUZ | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 86 - 88).............. 1
86 | BUBALG] RUBBER BOOT ......oovioeveaeeeaeiosssessseessse s sssssss s s ssss s 1
87 | BUZ09G3 CASTELLATED NUT, 7/16 - 20 w....ooveoevoceeeeeenseesses e 1
88 | [MBE3E:3 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD) ..........vvrrreeerreeerrereenere 1
89 | [MU38IG3 GREASE FITTING, STRAIGHT .......ovvoiooeieeeeeeeeeeeeeeeeeeeeseeees oo 2
90 | U383 COTTER PIN, 3/32" X 1" LG we.oooereeeeereeoeeeesseesssoessesssess s 4

Page T-5

Service Parts Manual



.?sku=71147G01
.?sku=71047G01
.?sku=14390G2
.?sku=70904G04
.?sku=70855G03
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=50209G2
.?sku=50209G2
.?sku=50209G2
.?sku=10387G2
.?sku=10387G2
.?sku=27205G01
.?sku=50641G1
.?sku=50641G1
.?sku=50209G2
.?sku=50209G2
.?sku=50209G2
.?sku=18434G3
.?sku=27205G02
.?sku=50641G1
.?sku=50641G1
.?sku=50209G2
.?sku=50209G2
.?sku=50209G2
.?sku=18434G4
.?sku=10389G3
.?sku=10387G2
.?sku=10387G2

STEERING

Service Parts Manual Page T-6



TRUCK BEDS - ST 350

3

Ref Th3 9-1

Page U-1 Service Parts Manual






TRUCK BEDS - ST 350

Bed Frame

Ref Th3 9-3

Page U-3 Service Parts Manual




TRUCK BEDS - ST 350

S
0
> 93 96
~No

94

i
© o o
/
o] o)
\o
© o
&
S
o

% R _ %
el

in 86 i@ 87 \88
88 %/ \
89 90

Ref Th3 9-4

\OQ QO
AUV

Service Parts Manual

Page U-4



TRUCK BEDS - ST 350

< WHT from Actuator

P BLK from Battery
RED from Battery
RED from Actuator

To
Control
Harness

Ref Tb3 9-5

Page U-5 Service Parts Manual



TRUCK BEDS - ST 350

See
Body
Section

Ref Th3 9-6

Service Parts Manual Page U-6



TRUCK BEDS - ST 350

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [I7IEGUY | TRUCK BED ASSEMBLY (40") (INCLUDES ITEMS 2 - 38) ...ccoooveecreceeeanee. 1
2 71719-G01 BED FRAME ......ovoorveeeeeeeeeeseseeeseeeeseee e seeesse s en e enee s 1
3 [I71ZG0] SIDE PANEL (PASSENGER SIDE) ........rvvurveimveereoesseerseessseesssssssesss 1
4 (1712503 SIDE PANEL (DRIVER SIDE).........oooivveeeeeeeesssesseesssssseesssesssssssss s 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......coverveereerererererreanne. 10
6 pO9T5-G]| BONDED WASHER, 1/4".........oovvoerreeeseeeeeesssssseesesesssssses s 10
7 pITIo-Go] WASHER, 1/4" (STAINLESS STEEL).......oorvveeveereeesseeeeeseseeesessseessssneons 10
8 [Z390-G4 LOCK NUT, 1/4 = 20 c.eccooeeeoeeeeeeeeeeeeeeeeeeeoeeee e 10
9 [4601-GY RIVET, 3/16" X 7/16" LG (ALUMINUM) .........coooorrrereeeeeeeseeeneeereeeeeeennenne 2
10
11 71717-G01 END CAP, 1" ..o 2
12 | [MB705GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cvorvverveereeereeereeane. 4
13 | pogIsGy BONDED WASHER, 1/4"...........ovveemeeeeeeeeeeeeeoeeeeeseeeseeess s 8
14 | (&3904 LOCK NUT, 1/4 = 20 .oooooooeeeevoeseeeeeeeesee e 4
15
16 | 71837-GO1 POST (PASSENGER SIDE) ......ovvvorveoeeeeeeeeeeeeeeeseeeseeesseesseeesseeesesensene 1
17 | 71837-G02 POST (DRIVER SIDE)........oooovoreeoreeeseeeseeeessseeeesesesseesseessesseseeessnese 1
18 | [I7I8GUl END CAP, 1 /2" oo 2
19 | pIO7EGon SCREW, 3/8 - 16 X 3/4" LG ....oeoovveeeveoereoseeeseeeesseesesseseseseessss s 4
20 | [OZ7GY LOCK NUT, 318 = 16 .....cocveoeeeoeeeeeeeeeeeeee e en e 4
21 | [IB38TO0 BUMPER........c.oooveoeeteeeeeoeeeeeseeessesese s es s sess e 2
22 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccoerrrerrrrrrreeeerreanne. 4
23 | poIEGy BONDED WASHER, 1/4"..........oovveerreemeeeesessssssseesesessses s s 4
24 | pICIOGON WASHER, 1/4" (STAINLESS STEEL) .....ovevveeveeeeeeeeseeeeseeeesees e 4
25 | [@390G4 LOCK NUT, 1/4 = 20 .o 4
26
27 | 71732-GO1 TAILGATE w..oovoooeeocveeeevee s 1
28 | p7BEEGUI HINGE ... 2
29 | [pIODZGOY SCREW, 1/4 - 20 X 1" LG .oooovoeeeeeeeeeeeeeseeeeeeeeeeee s 4
30 | prmoeon WASHER, 1/4" (STAINLESS STEEL)......cvvevveeeveeeeeesesesesesessesssssseseesennnes 4

Page U-7 Service Parts Manual



.?sku=71711G01
.?sku=71714G01
.?sku=71714G02
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=14601G8
.?sku=16705G6
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=71718G01
.?sku=01074G01
.?sku=11027G5
.?sku=71838G01
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=27666G01
.?sku=01002G08
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01

TRUCK BEDS - ST 350

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | [E390GA LOCK NUT, 1/4 = 20 ....ooeeeereeeeeeeeeeeeeeeee e 4
32 | 738Gy TAILGATE KEEPER ....ocoooveoeeeeeeeeeee s eeeeeeeeese s 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ceoovvvrrrircrrerirnrnneane. 1
34 | pImoGoq WASHER, 1/4" (STAINLESS STEEL).....coovvvrreriiesiessesses s 1
35 | [E390G4 LOCK NUT, 1/4 = 20 ....ooeeeeeeeeeeeeeeseeeeeeeeeeeeeeesees s 1
36 | 71083-G01 TAILGATE CABLE ...t 2
37 | pUIOGGH SELF-THREADING SCREW, #12 - 24 X 3/8" LG.....ooovvverreerrerresrsrseonn. 2
38 | poIIsGa BONDED WASHER, 1/4"........ooooeoeeeeeeeeeseeeeeeeeeeseeeseesesseeses s 2
39
40 | BSI7BGUY | LABEL (WORKHORSE)......coooiiiiieiiesiisessssssesssessesssss s ssssss s 1
41
42 | EOBIEGOY | BED PIVOT oo 2
43 | pU7EEGa CARRIAGE BOLT, 5/16 - 18 X 1" LG ....oooevoeeereeceeeceeeeeeeese e 6
44 | 00559-G8 WASHER, 5/16" ......oocvvorveorieasiesessesssasseesses s s 6
45 | DPIIOFEGUL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....ovveervecreciesisessseseessessessssean 6
46 | [OZITGOY | FLANGED BUSHING ....oooooveiceeeeeceecseseeeeeseees s 4
47 | PIBBZGA CLEVIS PIN, 1/2" X 2 7/8" LG ...oovvveevereeeeeeeeeeeeeeeeeesees s 2
48 | PIBB3GI COTTER PIN, 15/32" X 2 13/16" LG ..o.oooveeerrieereeiossessiseieesesssssses s 2
49
50 | 74284-GO1 | BED LINER, 40" ....ooiomioeeeeeeeeeeeeeeeeeeseeesseeeeeeseeese e sesess e 1
51 | 74235-GO1 | TAILGATE LINER w...oimiioeceeseeseeeseeeseeseeeesessees e 1
52 | [B436Gl RIVET, 1/4" X 3/4" LG w.ooovoocveeeoeeeessiesoesesss s 4
53 | [@BULGIQ | RIVET, 3/16" X 7/16" LG (ALUMINUM) .......covoerverresieseseeeeessess s 6
54 | 71517-GO1 | BED CAPACITY LABEL ....oooiiveireeceeeeeeeeeeeeceeeseeseesseessees s 1
55
56
57
58 | [5252G04 | ALUMINUM TOOLBOX KIT (INCLUDES ITEMS 59 - 62)..........oveerrrerrerrennenne. 1
59 | [BZ93GUY ALUMINUM TOOLBOX .....ooovemreerereeiasseeeeeseesseesseaeseessees s 1
60 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccvvervvrrreecrrerrrcrnnenne. 4

Service Parts Manual



.?sku=14390G4
.?sku=14390G4
.?sku=71748G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=00106G6
.?sku=00915G1
.?sku=35978G01
.?sku=70396G01
.?sku=00764G2
.?sku=01109G01
.?sku=70291G01
.?sku=21682G1
.?sku=21683G1
.?sku=18436G1
.?sku=14601G10
.?sku=75454G02
.?sku=75493G01

TRUCK BEDS - ST 350

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | pOIISGH BONDED WASHER, 1/4"...........ovveorreeeeeeeeeeeseeeeeeeeeeseeees s 8
62 | 00903-G1 ACORN NUT, 14 = 20.....veoeeeeeeeeoeeeeseeeseeeseeeeeeeeseeeeseeeesseeseee e eneseeneeeneens 4
63
64
65
66 | 71719-GOL | BED FRAME ...ooivoioeeeeeeceeecseeesesssees s 1
67
68 | TIZZZTOT | CORNER TUBE .....oomvoiceeeeeeeeceeeeeeeeeeeee e 2
69 | pUO76ZGY SCREW, 5/16 - 18 X 2 1/2" LG (STAINLESS STEEL) w....ooovvecreceeereereeeeeneon. 4
70 | 00559-G8 WASHER, 5/16" .....ovoocveeerrereseseessesssessssessssesssssssesssessseessss s 4
71 | 00550-G3 LOCK NUT, 5/16 - 18 .oocvovecveeoceereseeesesesessssesesesssss s ssssessese s 4
72
73 | TIZIBTOL | END CAP, 1 1/2" ..o 2
74 | TL717-GOL | END CAP, 1" ... 2
75
76 | FOBIEGOL | BED PIVOT oo 2
77 | pO7BEGR CARRIAGE BOLT, 5/16 - 18 X 1" LG ....cvooervoceeeeeeeeeeeeeeeeeeesee oo 6
78 | 00559-G8 WASHER, 5/16" .....vvoocveeerrereseeessesssesssesssssssssssssss s sssses s 6
79 | DIIOFEGUY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..cooooveeecreecveseeeneeeesseesssesesenss 6
80 | FUZITGOT | FLANGED BUSHING ........oooveereeeceeoeeeeeceieseeeeoeeeeseseeeeee e 4
81 | EIBBZGA CLEVIS PIN, 1/2" X 2 7/8" LG ceooveeeveeeeeeeeeeeeeeeeeeeseseeeeeeeseeeeee e 2
82 | pIBB3Gl COTTER PIN, 15/32" X 2 13/16" LG ....vooeeeeereeereeseesseesssssseesssessees s 2
83
84 | 71777-GOL | LABEL (WARNING).......oomocoeeeeeecseeeeeeeseeeeeeeeseeesseeseseesseees e eesse s 1
85 | 71200-GO1 | LABEL (LOAD WARNING)......o.coimierrrereeeeeeeeseeeseeseseessesessssesesessesnessseeeneseee 1
86 | FZISZGUT | SIDE RAIL SUPPORT .....oovivieicseeeseseessseesseesseesssesssses s 4
87 | FZIBLGOT | BACK RAIL SUPPORT ....ooooiiecseeeseseeeeeeesseessesesssssees s 2
88 | MBE705GH SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....cvoovereeeeeeecseneeeeeeeeeeeeeeeeeoae 12
89 | DITIOGUY | WASHER, 1/4" (STAINLESS STEEL) .oovooceeceeeeeeeeeeeeeceeeeeeeeeeee e 12
90 | M[@E3950c3 LOCK NUT, 1/4 = 20 w.coooeooeeoeceeeeseeeseeseee s 12

Page U-9

Service Parts Manual



.?sku=00915G1
.?sku=71772G01
.?sku=00762G9
.?sku=71718G01
.?sku=70396G01
.?sku=00764G2
.?sku=01109G01
.?sku=70291G01
.?sku=21682G1
.?sku=21683G1
.?sku=74157G01
.?sku=74161G01
.?sku=16705G1
.?sku=01110G01
.?sku=14390G4

TRUCK BEDS - ST 350

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

91

92 | 74167-G01 | SIDE CARGO RACK (PASSENGER SIDE).......ccooeomveoereereeeeeeseeeesseseseeeenene. 1
93 | 74167-G02 | SIDE CARGO RACK (DRIVER SIDE) .....ccoorvercreseeessseeseeesssessesssesssesssene 1
94 | 74079-GO1 | TAILGATE RETAINER BRACKET ......covvmerverrreomresesessssssssesssoessssssssssssssene 2
95 | 00666-G6 SCREW, #10 - 12 X 3/4" LG (STAINLESS STEEL) ....ovoorveeeeeerereeeereeeneen. 8
96 | [AIEZGUT | REAR CARGO RACK ....ooovieoveeeceasseecseseseeeeesssessoassoes s 1
97

98

99

100 | [ZIE5GON | CIRCUIT BREAKER MOUNTING BRACKET ....oooivoicreiceeoeieseeesssesseessees oo 1
101 | EI320-G3 CIRCUIT BREAKER, 30 AMP, 12V .....ccco.oouvoirreoeresceeesessssessseesese s 1
102 | pUISU-GA SCREW, #10 - 24 X 1/2" LGo.vooeveoeeeeeeeeeeeeeeeeeeeemeees e 2
103 | pUS6E5-GH LOCK WASHER, #10 .......c.vvooeeeeereeseeeeseeeeseeeseeeseeeeseeeseeeeseseese e 2
104 | pU5Z6-G3 NUT, #10 = 24 w..ooooooeoeeeeeeee e 2
105 | EBI76-GIA | 14 GAWIRE (RED 5")...ocoooeoeeeeeieoseeeseseessessessssesesess s 1
106

107 | EZBBUGUN | TOGGLE SWITCH ..o 1
108 | BETZATGUL | TOGGLE GUARD.........ooveeieeeceeesseeeseseseeseses s sess s ssene s 1
109 | [OU570-GY RIVET, 1/8" X 11/32" LG (ALUMINUM) w....o.ovomrrerecreoceees e 2
110

111 | EZBIZGU | ELECTRIC ACTUATOR, 12V.....oiiooeeeeeoeeeeeeeeeeeeeeeeeeeseeee e 1
112 | ETBIZGOL | SPACER ... 2
113 | [EZE3GIT | CLEVIS PIN, 1/2" X 2 78" LG oo veeseeesse s 1
114 | PI683GY COTTER PIN, 15/32" X 2 13/16" LG ....rveoerveereeeeeeeeeeeeneeeeeeeeeeeeseneeeeeeenen 2
115 | [@ZEZTI | CLEVIS PIN, 1/2" X 1 /4" LG oo 1
116

117 | [BIB3GON | WIRE HARNESS (CONTROL).....oioeieieeissesceeesseeeseesssses s 1
118 | [76I8GY WIRE TIE oooocvooeeeeeeeeeeee oo 8
119

120 | [IZBIGOL | LABEL (READ INSTRUCTIONS).....oomiireemreeceesssseeseessssessseesssessssssseessenssenns 1

Service Parts Manual

Page U-10


.?sku=74162G03
.?sku=74165G01
.?sku=21320G3
.?sku=00150G4
.?sku=00565G5
.?sku=00526G3
.?sku=25976G14
.?sku=27680G01
.?sku=27447G01
.?sku=10570G9
.?sku=27612G02
.?sku=27613G01
.?sku=14443G10
.?sku=21683G1
.?sku=14443G11
.?sku=74163G01
.?sku=17618G1
.?sku=71489G01

TRUCK BEDS - ST 350

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

121

122

123 | [IBBLGUL | BED LATCH oo 1
124 | [IZOZGOL | HANDLE GRIP ....oovoocveoceeeeeeeeeces s seeeesee s 1
125 | EIBZZGUN | LATCH BRACKET w..ooovooceeeeeeeceeeeeeeeeeeeeesee oo 2
126 | PIOIZGU3 | CARRIAGE BOLT, 1/4 - 20 X 3/4" LG .oorvvoeveeceeeceeeseeseeessses s 4
127 | PIIIOGUY | WASHER, 1/4" (STAINLESS STEEL) c.oooveecveeeceeceoseseesseeessses s 4
128 | [@390-G4 LOCK NUT, 1/4 = 20 oo 4
129 | [IZOZGUZ | EXTENSION SPRING .....o.ivvereeeeeeeeeeeeseeeeeeeeeeeeeeeeses s seeeseseeseensesee s 2
130

131 | [IZE6GON | CATCH BRACKET w.ooovooceioceeeeces s 2
132 | pUZIZ=GH BOLT, 1/4 - 20 X 3/8" LG ....coooveeeeeeeeeeeeeeeeeeeeee e 4
133 | DPITIOGOY | WASHER, 1/4" (STAINLESS STEEL) c.oorvooceeoeeeeceeeeeeeeeeeeseeeseeeeseeseeeseeeneeone 4
134 | [Z390-G4 LOCK NUT, 1/4 = 20 w.cooovoeceoeceeeeseeeeeeeseee s 4
135

136 | [IBTZTUL | PROP BRACKET ...ooovioieeiceeoeeeeeeeeeeeeeeseeeeses e eese s 1
137 | EIBSZGUL | PROP ROD ......ooocveeceeeceeeeeeeeeeeeeeeeeeeseeeeesee oo 1
138 | pUS60-GY WASHER, B/8" ......vovorveerreseeeessesssess s es s 1
139 | [BIZLGY WASHER, B/8" ......oooerveeerrereseeesee s seses s s 2
140 | [U3B7G3 COTTER PIN, 3/32" X B/4" LG ...oveoeeeeeeeoeeeeeeeeeseeeeeeees e 2

Page U-11

Service Parts Manual



.?sku=71831G01
.?sku=71704G01
.?sku=71827G01
.?sku=01014G03
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=71707G02
.?sku=71766G01
.?sku=00414G6
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=71673G01
.?sku=71657G01
.?sku=00560G1
.?sku=15121G1
.?sku=10387G3

TRUCK BEDS - ST 350

Service Parts Manual Page U-12



TRUCK BEDS - ST SPORT

Ref Thbs 9-1

1 - Includes Iltems 2 - 38

11

12

&/\@/ﬂ% 1314

RESS
@

Page U-13

Service Parts Manual




TRUCK BEDS - ST SPORT

Seat

— ‘

60 Support Bed
Frame
Part of Truck Bed
52 /M\ 51
55 N 50
\®A - W\ ‘- 7
L=

Ref Ths 9-2

Service Parts Manual Page U-14






TRUCK BEDS - ST SPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZ60GOY | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 38) .....oooorveecreeceeeanee. 1
2 [IZ31G0] BED (35") ..vevocveoeeeeseeeeeeseeseseeeseese e see e 1
3 [1238-G0] SIDE PANEL (35") (PASSENGER SIDE) .........vvvrrrrcreerreesreessissseesroe 1
4 [1238-G03 SIDE PANEL (35") (DRIVER SIDE) ........coverveerreereossesessseesssesssesssseseee 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......coverveereerererererreanne. 10
6 pO9T5-G]| BONDED WASHER, 1/4".........oovvoerreeeseeeeeesssssseesesesssssses s 10
7 pITIo-Go] WASHER, 1/4" (STAINLESS STEEL).......oorvveeveereeesseeeeeseseeesessseessssneons 10
8 [A390-G4 LOCK NUT, 1/4 = 20 c.eccooeeeoeeeeeeeeeeeeeeeeeeeoeeee e 10
9
10
11 71717-G01 END CAP 1"....oooooooceoeeveeseeees s 2
12 | [E705GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cvorvverveereeereeereeane. 4
13 | pogIsGy BONDED WASHER, 1/4"...........ovveemeeeeeeeeeeeeeoeeeeeseeeseeess s 8
14 | (&3904 LOCK NUT, 1/4 = 20 .oooooooeeeevoeseeeeeeeesee e 4
15
16 | [I3ZZ50Y POST (PASSENGER SIDE) ......ovvvorveoeeeeeeeeeeeeeeeseeeseeesseesseeesseeesesensene 1
17 | 322503 POST (DRIVER SIDE)........oooovoreeoreeeseeeseeeessseeeesesesseesseessesseseeessnese 1
18 | [I7I8GUl END CAP 1 1/2" ..o 2
19 | [IB38GUY RUBBER BUMPER............ovvuvieseeissessssessesssesssees s s ss s 2
20 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......cvvoereeerrererereeerreanne. 4
21 | poII=Gy BONDED WASHER, 1/4"...........ovveereeeeeeeeeeeeseeeeeseeeeeeessesee e 4
22 | pImo=eod WASHER, 1/4" (STAINLESS STEEL)......cvouvveeverseeeeeseseseesiessessseseeseennes 4
23 | [@3904 LOCK NUT, 1/4 = 20 oooocoeeeeeveseeeeeeesee e 4
24 | pIO7ZGON SCREW, 3/8 - 16 X 3/4" LG ....oeoocveoeeeoeeeeeeeeeeeeeeeeeees e 4
25 | [MUZrGY LOCK NUT, 318 = 16 .....oocveoeeeoeeeeeeeeeeeeeeeeeeee e en e 4
26
27 | 71245-Go1 TAILGATE w..oovoooeeocveeeevee s 1
28 | p7BEEGUI HINGE ... 2
29 | pIOUZGUY BOLT, 1/4 - 20 X 1" LGroooocveeeeeereoeeeeeseeeeeeeee e 4
30 | prmoeon WASHER, 1/4" (STAINLESS STEEL)......cvvevveeeveeeeeesesesesesessesssssseseesennnes 4

Service Parts Manual

Page U-16



.?sku=71260G01
.?sku=71231G01
.?sku=71248G01
.?sku=71248G02
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=16705G6
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=71322G01
.?sku=71322G02
.?sku=71718G01
.?sku=71838G01
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=01074G01
.?sku=11027G5
.?sku=27666G01
.?sku=01002G08
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01

TRUCK BEDS - ST SPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | @393 LOCK NUT, 1/4 = 20 .o 4
32 | [I7EEGUy TAILGATE KEEPER ......ooviomeeeeeeeeseeeeeeeseeeeeeseseeesssee e 1
33 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccooervrerrrrrrreerserreonne. 1
34 | prmo=eon WASHER, 1/4" (STAINLESS STEEL).....cvvevveeeveeeeeeeseeeseesesesseseseesesesnenns 1
35 | @393 LOCK NUT, 1/4 = 20 ..o 1
36 | 71083-GO1 TAILGATE CABLE ....ooooomvvoeeseeeseeseeeeees e ssee e 2
37 | poros=GH SELF-TAPPING SCREW, #12 - 24 X 3/4" LG ....cvvoevveeereeereesreensieseen s 2
38 | pOIISGH BONDED WASHER, 1/4"..........oorveereeeeeeeeeeeeeeeseeeseoeeesessesee s 2
39
40 | BBIZBGOY | LABEL (WORKHORSE)......cooviicseieseseescsssessesesseessssssssssssssssssssssessssss s 1
41
42 | 71258-GOL | BED FRAME ....cooooceeceeoeeeeeeeeeeseeee e eeese s 1
43 | pUazTTZ BOLT, 5/16 - 18 X 1 1/4" LG ..oeeeoeeeoeeeeeeseeeseeneeeeeeeeseeees e 4
44 | pUBEZGH WASHER, 5/16" .....ovoorveeerreseseeessesssessssessssessssssssesssssssessss s 8
45 | DIIOIGUL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...ooovveeeeeeeoseesseceeeseesseeesesesee 4
46
47 | 00415-G6 BOLT, 1/4 - 20 X 1 3/4" LG .ooorveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseees e 2
48 | pUBEZGY WASHER, 1/4" ....oooooocveoeeeeeeeeesee e 4
49 | pUBSEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cvvooveerrerreeereeeeseesesesssessees s 2
50
51 | pUBES-GY BOLT, 3/8 - 16 X 3 1/2" (STAINLESS STEEL) ....vveoeveoeeeeeeeeeeeeseeeeeeeneeeeee 2
52 | pUBA3GI WASHER, B/8" ......ovoeveerieseseeeseesssesessesss s 4
53 | [OZITGOY | FLANGED BUSHING .......ocvoocveecseeeseeeeeeeeesseesssssseesses s 4
54 | FUZBITGOZ | SPACER......oioiiooeeoeeeeeeeeeeeeeseeeeee e esee e ese s ense s 2
55 | [I0Y8GH LOCK NUT, 318 = 16 w..oooeeeeeeeeceeeeeeeeeeeeeee e 2
56
57 | [E33ZGOY | BED BRACKET ..o 1
58 | pUATZTGH BOLT, 1/4 - 20 X 3/8" LG ..o.cvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeessseese e 3
59 | DITIOGON | WASHER, 1/4" (STAINLESS STEEL) ..ooooivoereeceeeeeeeeeeeeeeeeeeeeeeesseseeeeeneee 4
60 | 14390-G04 | LOCK NUT, 1/4 - 20 oooooooooieeeceeosseeereeeesessseseeesssessesssees e 1

Page U-17

Service Parts Manual



.?sku=14390G4
.?sku=14390G4
.?sku=71748G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=00106G6
.?sku=00915G1
.?sku=35978G01
.?sku=00439G2
.?sku=00642G8
.?sku=01109G01
.?sku=00642G7
.?sku=00654G2
.?sku=00665G9
.?sku=00643G1
.?sku=70291G01
.?sku=70289G02
.?sku=11098G5
.?sku=74333G01
.?sku=00414G6
.?sku=01110G01
.?sku=01110G01

TRUCK BEDS - ST SPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | M@775GT 23 RETAINER NUT w..oooeoooeeoeeeeeeeeeeeeeeee e 2
62
63 | FBZBTGOL | BED LINER ...ooooocoeceeeceeceeeceees s 1
64 | [BZBZGOL | TAILGATE LINER ....cooicooeceeoeeeeeseeesessee s 1
65 | [Ba36C RIVET, 1/4" X 3/4" LG w..rvvovveoeeeeeeeeeeeeeeeeseees e 4
66 | [@BULGIT | RIVET, 3/16" X 7/16" LG (ALUMINUM)........ccooverreemreereecsessnseesssesseesssessee 6
67 | [IBIZ-GUA | BED CAPACITY LABEL (250 LB) ...ovooicveeeeeeceeeesesssescssesseensesssseessseesssessse 1

Service Parts Manual Page U-18



.?sku=14776G1
.?sku=74231G01
.?sku=74232G01
.?sku=18436G1
.?sku=14601G10
.?sku=71517G04

WEATHER PROTECTION

SUN TOP

e‘}

11%\

13—
DETAIL B
gKﬁ,
@]"3/16
Front of Vehicle NN

58

Front of Vehicle

DETAIL C
(FRONT)

DETAIL D
(REAR)

Ref Wea 9-1

Page V-1 Service Parts Manual



WEATHER PROTECTION

Front Top
Strut

REAR VIEW MIRROR

26 - Includes ltems 27 - 29

Ref Wea 9-2

Service Parts Manual Page V-2



WEATHER PROTECTION

36 - Includes 37 - 43

Windshield
Retainer

Front of Vehicle

49

Ref Wea 9-3

Page V-3 Service Parts Manual



WEATHER PROTECTION

ST SPORT

61 - Includes ltems 62 - 68

.

/
o /@/68 {
\%} |

| i m
i

Spacer
Body

Ref Wea 9-4

Service Parts Manual Page V-4



WEATHER PROTECTION

77
70 - Includes Items 71 - 80 E/

Existing
Brush Guard Cage

Windshield Windshield

81

N

DETAIL A

DETAIL C

DETAIL B
Front of Vehicle

Ref Wea 9-5 ‘

Page V-5 Service Parts Manual



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [5350-G0Z | SUN TOP KIT (INCLUDES ITEMS 2 -19) (ST 350) .....ooveoreecreceeesreneee e, 1
2 P7069-GU7 SUN TOP (TAN) c.oocveeeereeeeeeeeeieesee e sse e 1
3 [[5045-G0]] FRONT STRUT ..oocoooivioceeeeses s ssse s 1
4 pI035-G03 BOLT, 5/16 - 18 X 2 1/2" LG.ovrveeeveorreoeseseeesessesssseesssssssesssesssessssesseensons 4
5 pU905-GY LOCK WASHER, 5/16" ........oorveerreeeeeeeeeeeseeeeeeeseeeeeeeesesees s 4
6 [(5048-G0]] SPACER, 1/2" ..o 2
7 pU570-G2 WASHER, 5/16" ......oooovveoereseesessssessssessessssssssssssssesssessssssssssssses s 6
8 [5323-GUTl REAR STRUT (PASSENGER SIDE) ..........overveoreeeeeeeeeieseeseseseeeseeenoens 1
9 [5323-G02 REAR STRUT (DRIVER SIDE).........o.rvoemeeereeemeeeeeeeeseeeesessseseeeseeeneens 1
10 | pUBBE-GY BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) .....ovoorvrerrrrrreesreneeone 4
11 | pIIo-Go3 WASHER, 5/16" (STAINLESS STEEL).......ovvveveercrrsesesesesesesssssseesseee 8
12 | 74537-Go1 BRACKET, REAR STRUT SUPPORT ........coorvmemreneeeeeeeeseeseseseeeeeeennons 2
13 | pIIOT=GOY LOCK NUT, 5/16 - 18 (STAINLESS STEEL)........covvuvveeeeeeereeereeresereeereneone 4
14 | po7s3GYH SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ......ooovveerreeerereereeeseeesonn. 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)....ovrveerrrrrrrerirrrenn. 2
16 | pICIO=GUOT WASHER, 1/4" (STAINLESS STEEL) .....rveevveeeeeeeeeeeeeeeseeeeeeeseeneeeneeee 8
17 | rBUsGoa PLASTIC SPACER .....oooveoeeeeeeeseeeseeeseeeeeees s eees s 4
18 | pUBREGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....oourverrreeeeeeesessseeesees e 4
19 | [U853GY END CAP, 1" ..o 2
20
21 | [FBUAUGOY | SUN TOPKIT (INCLITEMS 2 -7, 10 - 11, 13 - 19, 22 - 24) (ST SPORT) ......... 1
22 | 75838-GO1 REAR STRUT (DRIVER SIDE).........c..vvrrieeeeeseoeessesesseesssssseesesss oo 1
23 | 75838-G02 REAR STRUT (PASSENGER SIDE) ..........coorvemveeereeeseeesesssesssessienoons 1
24 | [7255GT TEFLON WASHER, 3/8" X 5/8" X 5/16" ........oveeeeeeerrerrerreesreeeeeeeeeesennene. 4
25
26 | [MU528G3 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 -29) .......ovvvvrvercreeneennneane. 1
27 | M©a%GT REAR VIEW MIRROR ......oooovvrmreianesessessssessesssssssssssssssssssssssssssesssessons 1
28 | 19502-G2 SUPPORT BRACKET .....cooooiveceeeeeeeeseeseeeeeeeeeee e aese e 1
29 | MURZTGh SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......cvverveereeeeceerrerrenenn. 1
30

Service Parts Manual

Page V-6



.?sku=75350G02
.?sku=27069G07
.?sku=75045G01
.?sku=01035G02
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=75343G01
.?sku=75343G02
.?sku=00685G7
.?sku=01110G03
.?sku=01109G01
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00654G2
.?sku=19853G1
.?sku=75040G05
.?sku=17255G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) ...cooovvviveenann. 1
32 * ENCLOSURE ...ttt 1
33 * VELCRO ..., AR
34
35
36 | [I966-G0Y | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 37 - 43)

(REQUIRES SUN TOP KIT) ¢ 1
37 | [I95GUY WINDSHIELD (FULL) (LEXAN) ......ovoiveeeeeeeeeeeeeeseeeee e, 1
38 EGWHC12 SASH, 26" LG ..ottt 2
39 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....veoveeveeeeeeeeeeeene 2
40 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..o, 4
41 EGWHG13 RUBBER GROMMET ..ot 2
42 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..o 2
43 EGWHL14 SAFETY LABEL. ...ttt 1
44
45 | [IZ66-G0Z4 | WINDSHIELD KIT (FOLD DOWN) (INCLUDES ITEMS 46 - 54)

(REQUIRES SUN TOP KIT) «..oooeoeeieeoeeeeeeeeee e 1
46 | [I955GUY WINDSHIELD (SPLIT) (LEXAN)......veveeeeeeeeeeeeeeeeeeeseeees e, 1
47 EGWHC10 SASH, 12" LG oottt 2
48 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ..o 2
49 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..o, 4
50 EGWHG13 RUBBER GROMMET .....o.oeoiveieeeeeee st s et seee e 2
51 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «....oveeveeeeeeeeeeeeeeeeeeeeeeeseseeeees 2
52 137-010 TOP GRIP ..., 2
53 136-008 GRIP FASTENER ......oveieieeeeeeeeeeeeeeeeee e 2
54 EGWHL14 SAFETY LABEL. ..ottt 1
55
56
57 | [FB350-G03 | SUN TOP KIT (INCLUDES ITEMS 58, 3 -19) (ST 350) .......oovvereerreereeneennenne. 1
58 | P7U9GIU SUN TOP (BROWN). .....oveeeeeeteeeeeeeeeeeee e esee e 1
59

Page V-7 Service Parts Manual


.?sku=71966G01
.?sku=71954G01
.?sku=71966G02
.?sku=71955G01
.?sku=75350G03
.?sku=27069G10

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA

30904. Telephone (706) 729-9911 or FAX (706) 729-9955
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

60
61 [ZZ79G00 | BRUSH GUARD KIT (ST SPORT) ..ottt 1
62 74465-G01 B A K e 1
63 [[2259-GUT SIDE (DRIVER SIDE) .....covuieiiicieieeeievesetesieesess s 1
64 [[3360-GU7l SIDE (PASSENGER SIDE) ...t 1
65 74462-G01 O e e a e e e 1
66 p0428-G2 BOLT, 3/8 - 16 X 2 1/4" LG eeeeeeiieeiee ettt 4
67 p0Z38-G1 BOLT, 5/16 - 18 X 7/8" LG ..ooeveirieiiieieieeieie e 4
68 pII09-GOq LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w...cooveirieieieieeieieiseiseeses e 4
69
70 74496-G0* SUN TOP KIT (WITH BRUSH GUARD).......cciiiiiiiiiiiieeeee et 1
71 [[2265-G071 MOUNTING BRACKET ..ottt 1
72 00438-G5 BOLT, 5/16 - 18 X 5/8" LG ..eeeeeeiiieieeiieeiiiiieeee et 4
73 pOU565-GY LOCK WASHER, 5/16" ......cououveeiececieiesieeseeieeseseesae s 4
74 p0537-G3 NUT, 5/16 = 18......ovuieieeiceceeseseceeeiese e 4
75 74497-G0O* SUN TOP L.ttt e e e e e e e e aeaas 1
76 PITI0-GUT WASHER, 1/4" (STAINLESS STEEL) ...coviiiiiiiiiiiiiiee e 8
77 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).......cccvviiiiiiiieiieiis 2
78 p0654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccoeoviiiiiiiiiiiieeeeeeeee e 4
79 pu753-G1 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL)......ccccviiiiieiiieeeeeiis 2
80 [[2369-G0]] SPACER ..ottt 2
81
82 [[4542-G07 WINDSHIELD KIT (WITH BRUSH GUARD)

(Replacement Parts available from Eagle Parts, 706-790-6687) ..............cevvvnes 1
83 110-735A WINDSHIELD (POLYCARBONATE) ...oeiiiiiieiii et 1
84 EGWHC12 SASH, 26" LG ..t 2
85 110-072E SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL)....cccceeeiiiiiiiiiiiiiieeeeeee, 2
86 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) ....coviiiiiiiiiiiiiiieieeeeee e 4
87 EGWHG13 RUBBER GROMMET ...ttt e 2
88 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ..cccoeeiiiiiiiiiieeeeeeee e 2

Service Parts Manual



.?sku=74479G01
.?sku=74459G01
.?sku=74460G01
.?sku=00428G2
.?sku=00438G7
.?sku=01109G01
.?sku=74466G01
.?sku=00565G8
.?sku=00532G3
.?sku=01110G01
.?sku=00654G2
.?sku=00753G7
.?sku=74469G01
.?sku=74542G01

WHEELS AND TIRES

1 - Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes ltems 12 - 14
16 - Includes Items 17 - 19
21 - Includes ltems 22 - 24
26 - Includes ltems 27 - 29
31 - Includes ltems 32 - 34
36 - Includes Iltems 37 - 39

(Style of tire may differ from tire shown) /- N
el

4
9
14
19
24
29
34
39

Ref Whi 9

Page W-1 Service Parts Manual



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 P8427-G03 | WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2 - 4)
2 P8227-GUZ TIRE, 20 X 10 - 10 TURF SAVER........c.oveuevieeeecreeeeeseesees e 1
3 [5I72-G0Z WHEEL RIM (BLACK, 4 LUG) ......oovvmriieiciessessss s 1
4 [[I657-G7 VALVE STEM.....oomiviiiiiiioesioesssesesssessessss s 1
5
6 P84427-G04 | WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 7 - 9)
7 E8327-GUZ TIRE, 20 X 10 - 10 TURF SAVER..........ovvurvicieereceoessessis s 1
8 [5I72-G03 WHEEL RIM (SILVER, 4 LUG) w....oovooeieceeceeeeeeseeeeeees e 1
9 [CI657-G1 VALVE STEM....oomviiieeeeeeoeeeeeeeeeeeeee e e sees e 1
10
11 | pB5IZGU4 | WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 12 - 14)
12 | pB5I3G0g TIRE, 21 X 9 - 10 WORKMATE ....cooouvomvereeeeeeeseeeeenseeseess e 1
13 | MEIrZeol WHEEL RIM (BLACK, 4 LUG) ......covomeereeeeeeseeeeesseseees e 1
14 | [@B57G] VALVE STEM.....oomiioiiiiiiasioessessssssessessss s 1
15
16 | PB5I3GUY | WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 17 - 19)
17 | p8sI3G0g TIRE, 21 X 9 - 10 WORKMATE ....co.oovomveeveeeeeeseeeeesseeseeeseenseees s 1
18 | MBI7ZZG0l WHEEL RIM (BLACK, 4 LUG) ......ovvmviiiirciecsenses s 1
19 | [@B57G] VALVE STEM.....oomiviiiiiiiaesioessecsssssessessss s 1
20
21 | PB5IZGUOY | WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 22 - 24)
22 | pB5IZGO3 TIRE, 21 X 9 - 10 WORKMATE .....ccooouvimivirrieeienssnsess e 1
23 | [BI7ZG03 WHEEL RIM (SILVER, 4 LUG) w....oovoomeieireciiesessiesisss s 1
24 | [MB5GA VALVE STEM ....oomiviieeeeeeeeoeeeeeeseeeees s 1
25
26 | PB5IZGU | WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 27 - 29)
27 | EB5IZGO3 TIRE, 21 X 9 - 10 WORKMATE .....coouvimivirrieeienssessess e 1
28 | [BI7ZG03 WHEEL RIM (SILVER, 4 LUG) w....ooveoeieceeceeeseeseeeeeeees e 1
29 | MB5GA VALVE STEM ....oomivoioeeeeeeeoeeeeeeseeeeees e 1
30

Service Parts Manual

Page W-2



.?sku=28442G03
.?sku=28442G02
.?sku=28442G02
.?sku=15172G02
.?sku=15172G02
.?sku=15172G02
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=28442G04
.?sku=28442G02
.?sku=28442G02
.?sku=15172G03
.?sku=15172G03
.?sku=15172G03
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=28513G04
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=15172G02
.?sku=15172G02
.?sku=15172G02
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=28513G05
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=15172G02
.?sku=15172G02
.?sku=15172G02
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=28513G06
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=15172G03
.?sku=15172G03
.?sku=15172G03
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=28513G07
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=28513G03
.?sku=15172G03
.?sku=15172G03
.?sku=15172G03
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1
.?sku=11657G1

WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | PBB3U-GUA | WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 32 - 34)
32 | ESE3TGUY TIRE, 22 X 9 - 10 STRYKER ....ovvorveoeeeereeemeeeeseeeeseeee e 1
33 | MEI7ZZGUg WHEEL RIM (BLACK, 4 LUG) .....oovooeeoeeeseeeceeesseessessesss s 1
34 | [mEsrGy VALVE STEM .....ooovooovieeeieeeeseeses s 1
35
36 | PBB3U-GOY | WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 37 - 39)
37 | EBE3TGUy TIRE, 22 X 9 - 10 STRYKER ....ocvvvmveeareeeseeseeecvee e 1
38 | [MEI7ZG0R WHEEL RIM (BLACK, 4 LUG) .....oooooeeereeeereeeceeneeeeeeeeeese e 1
39 | [mEsrGy VALVE STEM .....ooovoovieeeeeeeeeeeeeeee e esee oo enss e 1
40
41 | @EZEGY LUG NUT, /2 = 20 ...c.ceoeveereoeeeeesssssseesesesssses s ssssessss s AR

Page W-3

Service Parts Manual



.?sku=28630G04
.?sku=28630G01
.?sku=28630G01
.?sku=15172G02
.?sku=15172G02
.?sku=11657G1
.?sku=11657G1
.?sku=28630G05
.?sku=28630G01
.?sku=28630G01
.?sku=15172G02
.?sku=15172G02
.?sku=11657G1
.?sku=11657G1
.?sku=14723G1

WHEELS AND TIRES

Service Parts Manual Page W-4



WINCH - ST 350

Note: Winch shown mounted at front of vehicle.

1 - Includes Items 2 - 73

Ref Win 9-1

Page X-1 Service Parts Manual



WINCH - ST 350

tems 10 - 35
tems 12 - 14
tems 16 - 19
tems 25 - 28
tems 30 - 33

Front of Vehicle

ncludes |
ncludes |
ncludes |
|
|
18
,//

32

M

0

ay ) @y

& /
NN

Ref Win 9-2

Page X-2

Service Parts Manual



WINCH - ST 350

Ref Win 9-3

Page X-3 Service Parts Manual



WINCH - ST 350

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74259-G02 | WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350) ......ceveveeeeeeeeeeeeeeeeseneeeeeenenenens 1
2 74299-G01 WINCH ASSEMBLY, T1500 ... oot 1
3 [[2Z71-GU07 WINCH MOUNTING TUBE........iiiiiiieeeeeeeeeeeee e 1
4 p0440-Gqg BOLT, 5/16 - 18 X 2 3/4" LG oo ittt ettt 2
5 PITI0-GO3 WASHER, 5/16" (STAINLESS STEEL).....ccoociiiiiiiieiee e 4
6 pUBYT-G3 LOCK NUT, 5/16 = 18 ...ceveverereciereeceeeeeseseieseeee e 2
7 BI3I7-GI CLEVIS PIN, 5/8" X 3" LG ..ttttiiiiiieeeee ettt 1
8 PI683-G] COTTER PIN, 15/32" X 2 13/16" LG ..oovereieiiieieie e 1
9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35) ..ccvviiieeiiiiiiiiiieieeeeee e 1
10 [[2256-G0Z SOLENOID KIT 1.t 1
11 74327-G01 WIRE HARNESS (SOLENOID to BATTERY) (INCLUDES 12 - 14)....... 1
12 25973-G07 8 GA WIRE (BLACK 30") cuutttiiiiiiieeee et e e e 1
13 25973-G08 8 GA WIRE (RED 30") .eouetiieieeieesieeeieesiee e stee ettt seee e 1
14 E0436-G1| FLEX LOOM (BULK), 13" ...ttt 1
15 74328-G01 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 -19)| 1
16 25973-G09 8 GA WIRE (BLACK B7") ..ettiiiiiiiee ettt 1
17 25973-G10 8 GAWIRE (RED B7™) ettt ettt e e e 1
18 E0436-G1| FLEX LOOM (BULK), 49" ...t 1
19 [[3235-G0] CONNECTOR ...ttt 1
20 [(3326-G0] MOUNTING BRACKET ....ooviiiiiieieieiseisie e 1
21 DUZ414-Gq BOLT, 1/4 = 20 X 3/4" LG ...evveeieieieiieeee et 3
22 E3726-G1 SPACER, 1/4" .....oooeeeeeies e 3
23 [Z390-G4 LOCK NUT, 1/4 = 20 oo eeeee e 3
24 74298-G01 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28).| 1
25 25977-G63 16 GAWIRE (GREEN 14") ..ot 1
26 25977-G64 16 GA WIRE (WHITE 14") .o 1
27 25977-G65 16 GA WIRE (BLACK 14") ittt 1
28 313G FLEX LOOM (BULK), 4" ..ot 1
29 74329-G01 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33)] 1
30 25973-G11 8 GA WIRE (BLACK 94" ...ttt 1

Service Parts Manual



.?sku=74271G01
.?sku=00440G6
.?sku=01110G03
.?sku=00891G3
.?sku=21317G1
.?sku=21683G1
.?sku=74256G02
.?sku=20436G1
.?sku=20436G1
.?sku=20436G1
.?sku=20436G1
.?sku=73235G01
.?sku=74326G01
.?sku=00414G6
.?sku=23726G1
.?sku=14390G4
.?sku=17313G1

WINCH - ST 350

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25973-G12 8 GAWIRE (RED 94") ...ttt 1
32 BU436-G1 FLEX LOOM, 75 5/8" (BULK) .....coovuiririeiieieieeieie e, 1
33 [[3235-G0] CONNECTOR ..ottt 1
34 74285-G01 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) .......cccceevnneee 1
35 * CIRCUIT BREAKER WITH BRACKET ..ottt 1
36 pOZ14-GY BOLT, 1/4 = 20 X 5/8" LG.....voveceeeeeeeeeieiesieeeesese s 2
37 [Z390-G4 LOCK NUT, 1/4 = 20 ..eeoieveseees e ses s 2
38
39
40 [[2289-GU7 CONNECTOR MOUNT PLATE. ..ottt 1
41 pU0740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL).....ccccciiiiiiieiiiiiiie 2
42 pU559-GY WASHER, #10 ..ottt 2
43 pO9ZI-GY LOCK NUT, #10 = 32....ceiiiiieieiecieeie ettt 2
44 pUI56-GY SCREW, #10 - 32 X 1" LG ettt et 2
45 p0526-G4 NUT, #10 = B2ttt 2
46

The following items are replacement components for the winch. For service or

replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260

Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information

or ordering replacement parts:

Winch Part Number: T1500

Serial Number: (found on housing)

Part Number and Description
47 87-10490 KNOB ASSEMBLY, T-SERIES F/W ......cooiiiiiiiiiiiiieee e 1
48 87-22381 TENSION PLATE ... s 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 ..ottt 2
50 89-22291-01 SCREW, STHEX SKY FH, M6 X 1 X 20 ..cciiiiii i 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES .......ootiii e 1
52 AS REQ'D WASHER, .020 OR .030 THICK .....coiiiiiiiiiieeeeeeee e AR
53 87-10466 BUSHING, T-SERIES........cco i a e e e e eeeeeeaeees 1

Page X-5

Service Parts Manual



.?sku=20436G1
.?sku=73235G01
.?sku=00414G5
.?sku=14390G4
.?sku=74289G01
.?sku=00740G4
.?sku=00559G5
.?sku=00921G8
.?sku=00156G8
.?sku=00526G4

WINCH - ST 350

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
54 87-23309-01 SET SCREW, M5 X 0.8 X 6 ..cevviiiiiiiiiiiieee ettt 1
55 87-22397 DRUM ASSEMBLY ...ttt ettt 1
56 87-10470 DRUM SUPPORT BUSHING ........ooiiiiiiiiiiiiiiin 1
57 87-33257 DRUM SUPPORT PLATE ... 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 ..ocvviiiiiiiiiiiiiieeen e 4
59 87-33251 ROTATOR GEAR, T-SERIES .......ccooiiiii e, 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES.........cccoi, 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES.............occcirinneee. 1
62 87-33249 MOTOR, 12 VOLT ..ottt ettt e e e 1
63 87-22401 MOTOR PINION GEAR .....cooiiiiitiiiiie e 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET......cccccccvviivennnnn. 1
65 89-32300 HANDSAVER BAR ...ttt 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES ........ccccocoiiiiiiiinnnn, 1
67 90-22117 REMOTE CONTROL ASSEMBLY .....oiiiiiiiiiiiiiiiiie e 1
68 92-20172 SOLENOID, 12 VOLT ...ttt 2
69 90-32070 SOLENOID BACK PLATE ..ottt 1
70 90-31079 SOLENOID COVER.... .ttt 1
71
72
73 [(1489-GU7] LABEL (READ INSTRUCTIONS) ..ottt 1

Service Parts Manual

Page X-6


.?sku=71489G01

WINCH - ST 350

Page X-7 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ...itiiiiiiiiiiiiii ettt a e e n e 26733-G02
CLUTCH PULLER (DRIVE) ...ttt ittt ettt ettt ekt e ekttt e e ettt e e e ek et e e ekt bt e e e e aab e e e e e ann e e e e enneee 19779-G2
FLYWHEEL PULLER ... e 27111-G01
CURRENT INDICATOR ...ttt e e e e bbb e e r e e e e s s s e e e e e 16489-G2
DIGITAL MULTI-METER ...t e e e e a e e s e e s s sannaes 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVWAL) ...ttt ettt ettt ettt e e 15947-G1
SLIDE HAMMER (AXLE REMOWVAL ONLY) ...ttt ettt ettt ettt e e et e e s s nnbne e e e e annnnes 18753-G1
COMPRESSION TESTER......ciiiiiiiiii ittt ettt e e e e e e et et et e e e s e e s e e et eeeteeeae s e neee s 72524-G01
FEELER GAUGE ..ot r e e e e s e s s s e e e e a e e s e s s s s nanrees 72525-G01
TACHOMETER ..ot e e e e e e e e s s r e e e e e e e e e sb e b e ee e 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) ..ttttiiiiteetieeiieeeee e srees et e et e e nenneee s 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ....oooiiiiiii e 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ..eetiiiitiiiieiiiiieie ettt 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .....cciiiiiiiiiiiiiiie ettt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .......coiiiiitiiiei et 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt s et e e ettt e e e st b e e e s et e e e e e annne s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ....cciiiiititiiiiiite ettt ettt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ...ttt e e e e e nb e e enenee 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ..ottt 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....cooiiiiiiiiiiiiic e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ..ottt 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........coiiiiiiiiiiiiiiiee et 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ....oiiiiiiiiiiei ittt ettt e et e e e e e e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW. ......ottiiiiiiiite ittt 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .....ooiiiiiiii ittt 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....oooiiiiiii e 28140-G**

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® = WHITE ...ttt 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) .......vuoeieeeeeeeeeeeeeeeeeeeesee s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ........co.cvvvuieereesresrsseseeseeseseeseessesnesnesnons 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ........coivioeieeireiseeeeossesessesseseeseessesseseesesee s snesnens 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ......coovviiuiieeeeseseseeeeseeseseeseesssnsnenenn 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY .......coititieeeeeeeeeeeeeseeeeeseeseeee s eeeee e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ........ovivieteeeeseeseeeeeeeeseeeseeseeeesee e seeeseenesee s 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ........oocvviieiieieereeseeseeeeeeresnenenn 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ........c.ovvooeeereeeeeseeseeseeseseeneseen s 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .........cc.coeivivieeereseereesesresssrsnnonn 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .........ccocevivvieiersrsnnen. 75507-G01
MULTI-PURPOSE VALUE PACK ......oooeteeteeeeeeeeeeeeee e eeeee e seeee e s e es e eee e 75508-G01

« BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

« PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3




SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




|IES

OPTIONS/ACCESSOR
ITEM KIT NO.
ACCESSORY LIST KIT NO.
ASHTRAY KIT .t 75109-G02
BALL HITCH KIT ... 75326-G02
CARGO BED COVER.......ooiiiiiiiiiiii 73521-G01
CARGO TRAILER (STEEL) ...ovviiiiiiiie e 74486-G01
CARGO TRAILER (POLY) .ttt 74487-G01
CONSOLE POWER OUTLET ....cooeiiiiiiiiiiiiiiee i 71079-G0O1
DEFROSTER/COOLING FAN .....oooiiiiiiiiieiiriiee e 74248-G01
DOME LIGHT ..o 20495-G2..
DOOR SET (STEEL) weeviiiiiiie e 74301-G0O*
DOOR SET (STEEL) weeviiiiiieee e 75856-G0*
DOOR SET (VINYL) wretieiiiiiiiieei it 74242-G01
DOOR SET (VINYL) wrreieiiiiiiiieei e 75855-G01
GLOVE BOX DOOR ...ttt 75459-G0*
GUN HOLDER ......cooiiiiiii e 74365-G01
HITCH KITS e 74492-G0O*
HOUR METER KIT ...t 75114-G02
RECTANGULAR SIDE MIRROR Kl T.....cccoiiiiiiiiiiiiiiiiiiieeeen 27924-G01
INSTRUMENT/SWITCH PANEL......ccoiiiiiiiiiiee e 74250-G01
LIGHT BAR ..o 75354-G0*
REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT)........... 19528-G2..
SOFT ENCLOSURE (3 SIDED)......ccctiiiiiiieeinieieee e 75367-G0*
STEEL CAB, W/O DOORS.......coiiiiiiiieiieee e 75854-G0*
STROBE LIGHT ..ot 74245-G01
SUN TOP KIT (CAMO) ..coiiiiiiiiiiiiieiie e 75378-G0*
SUN TOP KIT (ST 350) +eeveiiiirerieiiriiiee e e 75350-G02
SUN TOP KIT (ST SPORT) ..evvviiiiiieiie et 75040-G05
TURN SIGNAL KIT oo 75107-G02
WINCH ..o 74259-G02
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ..cccvviiiieiiieens 71966-G0*
FOLD DOWN WINDSHIELD KIT (REQUIRES SUN TOP KIT). 71966-G0*
WINDSHIELD WIPER........ooiiiiiiiiiiicin e 74244-G01

COMMENTS
LOCATION IN MANUAL

........... See BODY
........... See BODY

........... See ELECTRICAL SYSTEM
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See CAB (CURVED WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See CAB (CURVED WINDSHIELD)
........... See BODY

........... See BODY

........... See ELECTRICAL SYSTEM
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See ELECTRICAL

........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See CAB (CURVED WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See ELECTRICAL SYSTEM
........... See WINCH (ST 350)

........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See CAB (FLAT WINDSHIELD)

Appendix B-2 Service Parts Manual




OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
WORK LIGHTS ... 74247-G01........... See CAB (FLAT WINDSHIELD)
ALUMINUM TOOLBOX....ciiiiiiiiiiiiiiiiiet e 75454-G02........... See TRUCKBEDS (ST 350)

Service Parts Manual Appendix B-3




OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS

Appendix B-4 Service Parts Manual




INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual INDEX-1




INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

INDEX-2

Service Parts Manual







EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department






